TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PBO000084-01 SYSTEM (ZE300SL,DOMESTIC)
ASSEMBLY

000000



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PBO0O00084-01 SYSTEM (ZE300SL ,DOMESTIC)

ol

~

ZE3OQOSL y 22741
ZE300SL ,DOMESTIC

N D= Ff4 F7 & F 7
POWER TAKE OFF & PUMP

JL—46 =W (1)
FRAME UNIT (1)

-6 A=k (2
FRAME UNIT (&

AN v
INDICATION PLATES

UE—F a¥bo-N YRFTA
REMOTE CONTROL SYSTEM

FOA™ W ¥ao (TMfanwyo)
CPTIONS {TM COMMON)

boA"w 230 (ZE3QOOSL)
CPTICONS (ZE3QOSL)

EXR I OBANEESCL>TRRYMEIREONBDBHYET,

DAT a3 OMWEBRERICE MNMaXE&E) #CHRBLTEZ. RUMGERTHS
HEEERBL. TRBRRESBANELET,

NOTE. @MACHINES OF SOME SERIAL NO.ARE NOT EQUIPPED WITH

HESE PA

@WHEN SELECTING OPTION PARTS, CHECK THE ACTUAL
PRODUCT BEFOREHAND TO MAKE SURE THE SPEC OF THE
INSTALLED PRODUCT, AND THEN SEARCH THE PARTS,



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Star

NOOAR~AWNE

E S
e
R
o
R e
R
(***********)

POWER TAKE OFF & PUMP
FRAME UNIT (1)

FRAME UNIT (2)
INDICATION PLATES
REMOTE CONTROL SYSTEM
OPTIONS (TM COMMON)
OPTIONS (ZE300SL)

RPRRRRRPR

000001



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PB1020002-00
PB1020018-00
PB1030015-02
PB1030036-01
PB1030066-02
PB1030091-01
PB1030093-01
PB1030103-04
PB1030104-01
PB1030111-00
PB1030112-00
PB1030114-03
PB1030115-00
PB1030118-02
PB1030122-01
PB1030125-01
PB1030127-01
PB1030128-01
PB1030135-02
PB1030136-02
PB1030137-02
PB1030138-01
PB1030142-02
PB1030145-02
PB1030146-01
PB1030147-02
PB1030157-01
PB1030159-01
PB1030175-01
PB1030186-02
PB1030189-02
PB1030208-01
PB1030213-00
PB1030233-00
PB1030234-00
PB1030235-00
PB1030236-00
PB1100099-00
PB1100144-02
PB1130196-01
PB1130198-01
PB1290011-00
PB1300315-01
PB1300484-01
PB1300513-00
PB1320631-00
PB1380052-00
PB1380319-01
PB1380332-02
PB1400439-01
PB1411919-02
PB1411920-02
PB1411928-00
PB1910176-02
PB1910178-01
PB1910181-00
PB1910183-01
PB1910207-00
PB2000050-00
PB5280002-00
PC1011339-01
PC1011356-01
PC1011382-01
PC1011383-01
PC1020094-00
PC1020095-01
PC1020097-00
PC1030214-03
PC1030301-02
PC1100146-05
PC1200598-00
PC1200599-00
PC1230021-03
PC1230061-00
PC1230062-01

POWER TAKE OFF ASSY (SELECTION)
PUMP ASSY (SELECTION)

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

POWER TAKE OFF

PUMP, HYDRAULIC (LEFT,SPLINE 13)
PUMP , HYDRAUL IC

TANK,OIL (MOUNT)

TANK,OIL

STOPPER,ROTARY JOINT

JOINT,ROTARY

JOINT,ROTARY

JOINT,ROTARY

VALVE ,MANUAL CONTROL

POWER SUPPLY

POWER SUPPLY (SERVICE PORT)

POWER SUPPLY (100V POWER SOURCE/1500W)
PIPING,UPPER

PIPING,LOWER (JOINT FOR RETURN FILTER)
PIPING, LOWER

PIPING,LOWER (FOR LOAD METER)
PIPING (WITH CARRYOVER,W/O CARRY OVER)
PIPING (OPT.VALVE-MAIN VALVE)
PIPING (WINCHLESS/PLUG:CARRYOVER VALVE)
PIPING

PIPING (VALVE)

POWER TAKE OFF & PUMP

BOX, OPERATION

OUTRIGGER (L=471,CASE:L=1892/FOR 4TON)
OUTRIGGER (L=601,MIN=1440/FOR 7TON)
OUTRIGGER (L=471,CASE:L=1892)
OUTRIGGER (L=601,CASE:L=2022)
OUTRIGGER,REAR(ROTARY/POWER PACKAGE:WITH LOCK ASSY)
OUTRIGGER,REAR (FRAME)
OUTRIGGER,REAR (ROTARY/SOLENOID VALVE)
CYLINDER,JACK (MIN=1440)
CYLINDER,JACK (REAR OUTRIGGER)
OPE.ASSY,OUTRIGGER

PIPING,OUTRIGGER

PIPING,OUTRIGGER

PIPING,REAR JACK (2,ROTARY)
PIPING,REAR JACK (1)

PIPING,REAR JACK (1)

000002



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PC6390047-01
PD1010172-00
PD1020069-00
PD5020009-00
PD5080030-00
PE1010493-02
PE5020035-00
PE5020078-01
PE5020089-01
PE5020090-00
PE5020091-00
PE5020092-00
PE5020093-00
PE5020132-00
PE5020133-01
PE5020296-00
PE5020538-00
PE5020561-00
PE5020562-00
PF1010167-01
PF1010207-00
PF1010237-00
PF1010242-01
PF1010380-00
PF1010381-00
PF1010382-00
PF1010383-01
PF1010384-00
PF1020004-01
PF1020035-00
PF1050161-03
PF1050338-01
PF1050342-01
PF1050425-02
PF1050447-00
PF1050464-00
PF1050540-02
PF1050549-01
PF1070033-00
PF1080171-00
PF1080286-01
PF1080287-00
PF1160071-01
PF1180084-01
PF1180089-00
PF1200436-01
PF1260034-00
PF1400303-03
PF1400322-00
PG1020005-00
PG1020006-00
PH1010008-00
PH1060338-00
PH1060491-00
PH5030529-00
PH5030652-00
PH5030655-00
PH5030657-00
PH5030658-00
PH5030666-00
PH5030675-00
PH5030787-00
PH5030789-00
PH5030790-00
PH5030791-00
PH5030792-00
PH5030793-00
PH5030797-00
PH5030816-00
PH5030817-00
PH5030818-00
PH5031206-00
P11010085-01
P11010152-00
P11010223-00

CYLINDER ASSY,JACK
REDUCER,SWING SPEED

SWING UNIT

DERRICK ASSY

DETECTOR ASSY,LENGTH (BOOM)
CYLINDER ASSY,DERRICK

ELEC.ASSY (WARKING LAMP:2-LIGHT INSTALLATION)

ELEC.ASSY

ELEC.ASSY (FRAME SWITCH)

ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
ELEC.ASSY (BOOM ELEVATING STOWING SW)
ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
ELEC.ASSY (FRAME/RELAY BOX)
ELEC.ASSY (POST)

ELEC.ASSY (LAMP)

ELEC.ASSY (BOOM/LED LAMP)

ELEC.ASSY (FRAME BRANCH WIRING ADDED)
ELEC.ASSY (OVER-UNWINDING CUTOUT DEVICE/HR)
ELEC.ASSY

WINCH (HARTYS)

WINCH (HARTYS)

WINCH (OOKUBO)

WINCH (YG.TEC)

WINCH (SELF,3TX1:SR)

WINCH (SELF,3TX1:SR+REAR OUTRIGGER)
WINCH (SELF,3TX1:FR)

WINCH (SELF,3TX1:FR/WINCHLESS)
WINCH (SELF,3TX1:FR+REAR OUTR1GGER)
DRUM, WINCH

DRUM, WINCH

HOOK (1-PART LINE ,OPTION)

HOOK (SELF, 3TONX1-PART LINE)

HOOK (SELF, 3TONX2-PART LINE)

HOOK (LOCKING)

HOOK

HOOK (1-PART LINE)

HOOK (5TON)

HOOK (0.49T)

ROPE,WIRE (KISWIRE)

SUPPORT (PANEL)

SUPPORT

SUPPORT

OPE.ASSY,CLUTCH

DETECTOR,DISORDERLY WIND
DETECTOR,DISORDERLY WIND
PIPING,WINCH

INDICATOR, DRUM

MOUNT , WINCH

MOUNT ,WINCH (3T SELF)

GUIDE,ROPE (RETAINING WIRE ROPE)
GUIDE, ROPE

DETECTOR, LOAD

DETECTOR,OVER WINDING

DETECTOR, OVERWIND

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

HARNESS

MOTOR, HYDRAULIC

MOTOR, HYDRAULIC (WINCH)

MOTOR, HYDRAULIC

000002



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

P11120142-01
P11160047-00
P11250160-00
P11280051-00
P11280067-00
P11300061-02
P11440013-00
P11440014-00
P11440037-00
PJ3410032-01
PJ3410034-01
PJ5080020-00
PK1011359-03
PK1100466-01
PK1330374-00
PK1330375-00
PK1330382-01
PK1330402-00
PK2000938-00
PK2001369-00
PL1011155-00
PL1011156-00
PL1011157-00
PL1011180-00
PL1011223-00
PL1031152-01
PL5020025-00
PL5020033-00
PL5020046-00
PL5020069-00
PL5250017-01
PL5330004-00
PL5330009-00
PN1014534-00
PN1014535-00
PN1014569-02
PN1014571-01
PN1014572-00
PN1014576-01
PN1014581-02
PN1014582-02
PN1014610-00
PN1014612-00
PN1014617-02
PN1014675-01
PN1014676-02
PN1014685-02
PN1014686-03
PN1014687-01
PN1014690-03
PN1014691-00
PN1014692-03
PN1014693-03
PN1014694-03
PN1014701-01
PN1014707-00
PN1014714-01
PN1014715-02
PN1014717-01
PN1014718-02
PN1014756-02
PN1014758-02
PN1014761-00
PN1014770-02
PN1014848-01
PN1014849-00
PN1014851-01
PN1014860-00
PN1014903-00
PN1014910-01
PN1015031-00
PN1015036-00
PN1080401-02
PN1080411-02
PN1080428-01

VALVE, SOLENOID

VALVE,FLOW CONTROL

VALVE , COUNTERBALANCE

VALVE,PILOT CHECK

VALVE,PILOT CHECK

FILTER,OIL (YAMASHIN)

METER,LOAD (2.9TON KUSABA/JAPANESE)
METER,LOAD (2.9TON NAGANO/JAPANESE)
METER,LOAD (BOTH SIDE)

LOCK
LOCK

ASSY
ASSY

JOINT ASSY

FRAME
SWING
COVER
COVER
COVER
COVER
FRAME
FRAME

FRAME
(POST)

(SWING)

(SWITCH PANEL)

(0/R HARNESS PROTECT)
UNIT (1)

UNIT (@)
OPE.ASSY,CONT.VALVE
OPE.ASSY, CONT .VALVE
OPE.ASSY, CONT .VALVE
OPE.ASSY, CONT .VALVE
OPE.ASSY, CONT .VALVE
OPE.ASSY ,ACCELERATOR

ASSY

ASSY(HEIGHT LIMIT/ OVERLOADING WARNING:JR TOUKAI)

ASSY

ASSY (LED19W BOOM WORKING: W/O SAFETY DEVICES)
ASSY(PREVENTION OF WIRE LOSER/ZE3047H,305H)

-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY
-ASSY

(45w
(O/R

(ALARM/RED)
(LED19W BOOM WORKING)

(CONTROL UNIT)

(ANTENNA UNIT)
(BOOM/DETECTOR ASSY)
(BOOM/DETECTOR ASSY)
(BOOM/DETECTOR ASSY)
(PULG FOR ANTENNA UNIT)
(FRAME/SAFETY DEVICES)
(POST/SAFETY DEVICES)
(PANEL SWICH)

(SWITCH. PLUG/FRAME)
(FRAME SWITCH)

(PLUG : FRAME/ INTERLOCK)
(PLUG:POST/BOOM ELEV.STOWING)

(LOWER)
(UPPER/WORKING LAMP)
(CARRIER)

(BOOM)

(CARRIER)
(CARRIER/ALARM)
(BOOM ELEVAT ING/FRAME)
(JACK INTERLOCK)
(CN99/PLUG)
(EMERGENCY SWITCH)
(FOR REAR OUTRIGGER)
(HARNESS FOR SR)

(FRAME)
(LAMP)
(CONNECTED HARNESS)

(CARRIER)

(VALVE)

(FRAME)

(PLUG FOR O/R PRES.DETECTOR)
(EMERGENCY SWITCH/BOTH SIDE)
(OUTRIGGER)

(POST/RELAY BOX)

(UPPER)

BOOM WORKING)

ALARM:RIGHT SIDE PANEL)

(TWIN PUMP INDICATOR)

000002



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PN1080429-01
PN1080445-00
PN1080446-00
PN1080447-00
PN1140160-00
PN1140198-00
PN1140200-00
PN1140201-00
PN1140202-00
PN1140208-01
PN1140234-00
PN1140235-00
PN1140239-00
PN1420020-00
PN5010186-01
PN5010187-02
PN5010192-01
PN5010193-00
PN5010239-00
PN5010279-00
PN5010280-01
P01000151-00
P01012473-02
P01013040-03
P01014584-01
P01014592-01
P01014946-00
P01014948-02
P01015072-01
P01015086-01
P01015087-01
P01015093-02
P01015094-01
P01015095-01
P01015096-01
P01015103-01
P01015106-02
P01015288-01
P01015315-01
P01015572-00
P01070818-01
P01070819-01
P01070820-01
P05270006-02
P0O5270007-02
P05270016-02
P05270017-02
PP5060001-00
PP5060002-00
PP5060003-00
PP5060004-00
PP5060005-00
PP5060006-00
PP5070010-00
PP5150012-00
PP5420003-01
PP6010052-00
PR5130003-00
PV1000075-02
PV1020359-01
PV1020372-00
PV1020383-00
PV1020385-00
PV1040112-01
PV1050013-01
PV1070522-01
PV1070529-01
PV1070530-02
PV1070550-01
PV1070551-02
PV1250013-00
PW1050011-00
PW5060005-01
PX1940331-00
PX1940348-01

LAMP (45W BOOM WORKING:NAVI & SAFETY DEVICES)
LAMP (60W POST WORKING)

LAMP (60W POST WORKING:NAVI & SAFETY DEVICES)
LAMP (HEIGHT LIMIT/ OVERLOADING WARNING)
SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (PANASONIC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (WITH HARNESS:PLATING/NACC)
SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (WITH HARNESS/PANASONIC)

SWITCH ASSY (PLATING:NACC)

SWITCH ASSY (GREEN:PANASONIC)

SWITCH ASSY (WITH HARNESS,2-SW)

CHARGER, BATTERY

NAME PLATE ASSY

NAME PLATE ASSY (OIL THERMO LAVEL)

NAME PLATE ASSY

NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)
NAME PLATE ASSY

NAME PLATE ASSY

NAME PLATE ASSY (PANEL)

INDICATION PLATES

PLATE ASSY,NAME (HOOK)

PLATE ASSY,NAME (1-PART LINE OPE.)

PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE)
PLATE ASSY,NAME

PLATE ASSY,NAME (POST)

PLATE ASSY,NAME (OIL)

PLATE ASSY,NAME (CAUTION,CONT. ,HOOK)

PLATE ASSY,NAME

PLATE ASSY,NAME

PLATE ASSY,NAME (INTERLOCK)

PLATE ASSY,NAME

PLATE ASSY,NAME (WINCH CONTROL)

PLATE ASSY,NAME (BOOM INTERLOCK)

PLATE ASSY,NAME (SL WINCH)

PLATE ASSY,NAME (REAR OUTRIGGER)

PLATE ASSY,NAME (SILENT ECO)

PLATE ASSY,NAME (SWITCH,BOX)

PLATE ASSY,NAME (BOOM)

PERFORMANCE DATA (304SL/A)

PERFORMANCE DATA (304SL/B)

PERFORMANCE DATA (304SL/C)

OUTRIGGER ASSY (LEFT/CASE:L=2022,MIN=1440)
OUTRIGGER ASSY (RIGHT/CASE:L=2022,MIN=1440)
OUTRIGGER ASSY (LEFT/CASE:L=1892,MIN=1440)
OUTRIGGER ASSY (RIGHT/CASE:L=1892,MIN=1440)
PARTS ASSY,AWL (3,4 SECT. WITHOUT BOOM INTERLOCK)
PARTS ASSY,AWL (5 SECT. WITHOUT BOOM INTERLOCK)
PARTS ASSY,AWL (6 SECT. WITHOUT BOOM INTERLOCK)
PARTS ASSY,AWL (3,4 SECT. WITH BOOM INTERLOCK)
PARTS ASSY,AWL (5 SECT. WITH BOOM INTERLOCK)
PARTS ASSY,AWL (6 SECT. WITH BOOM INTERLOCK)
PARTS ASSY,BML (SAFETY DEVICES)

PARTS ASSY,RADIO CONTROLLER (8CH)

PUMP ASSY,OIL (2-BLOCK)

PIPING ASSY

RING ASSY,SLIP (CJ NUMBER OF THE ELECTRODES KIT)
REMOTE CONTROL SYSTEM

VALVE,REMOTE CONTROL (MAIN)

VALVE ,REMOTE CONTROL

VALVE ,REMOTE CONTROL

VALVE ,REMOTE CONTROL

CONTROL UNIT

CYLINDER,ACCELERATOR

RADIO CONTROL (RADICON-LESS)

RADIO CONTROL (WITHOUT BOOM INTERLOCK)

RADIO CONTROL

RADIO CONTROL (U-LAYOUT/WITHOUT BOOM INTERLOCK)
RADIO CONTROL (U-LAYOUT)

BOX,STOWING

STOPPER, TIRE

WINCH ASSY (Y.G.TEC)

MOUNT (ACCELERATOR/MECHANICAL GOVERNOR)

MOUNT (SILENT ECO:TWIN PUMP)

000002



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
OPTIONS (TM COMMON)

INTERLOCK (JACK)

INTERLOCK (BOOM/WITH IMMOBILIZER)

PY1001309-06
PY1130031-00
PY1130034-01
PY1560057-02
PY1560058-02
PY1560059-02
PY1560061-03
PY1560062-02
PY1560082-02
PY1560084-01
PY1560085-00
PY2000193-00
PY2340011-00
PY5020049-00
PY5170005-00
PZ0000000-00

ALARM
ALARM
ALARM
ALARM
ALARM
ALARM
ALARM
ALARM

SYSTEM
SYSTEM
SYSTEM
SYSTEM
SYSTEM
SYSTEM
SYSTEM
SYSTEM

(BOOM INTERLOCK+BOOM STOWING FAILURE)
(BOOM.O/R STOWING FAILURE:W/0O INTERLOCK)
(BOOM STOWING FAILURE: W/0OBOOM INTERLOCK)
(BOOM STOWING FAILURE)

(BOOM INTERLOCK+BOOM.O/R STOWING FAILURE)
(OUTRIGGER STOWING FAILURE)

(BOOM,0/R STOWING FAILURE)

(0/R STOWING FAILURE ADDITONAL PARTS)

OPTIONS (ZE300SL)

PLATE (355X355,H=80)

ACCESSORIES ASSY (RADIO CONTROL SW)
ALARM ASSY (OIL)

DETECTOR ASSY,LENGTH (BOOM)

000002



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1020002-00 POWER TAKE OFF ASSY (SELECTION)

« POWER TAKE OFF ASSY
+ PTO ASSYODRE

57E8 CARRIER MAKER
keyl |F¢ U7 A-—23

MITSUBISHI
IVEY

HINO
=

IsUZU
12X

NISSAN
Zwhl

1

(NOTE)

(1) SOME TYPES OF THE CARRIER ARE
EQUIPPED WITH THE MANUFACTURER' S
GENUINE POWER TAKE OFF,.

(2) POWER TAKE OFF FOR EXPCRT
1S SUPPLIED FROM THE
CARRIER MANUFACTURE.

(E *)
(1) PTO ASSYRMEICE->TA—DHERNHLYET.

(2) BWABUGOPTO ASSYR. EMA-HRTY,



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Seria

1

31790810000
31791000000
31790780000
31790770000
31791970000
36400940000
36401040000
36400950000
31792370000
31792360000
31792380000
31791060000
31790930000
31790960000
31792050000
31792040000
31790940000
31790690000
31790920000
31791300000
31791140000
31791650000
31791240000
31791270000
31790980000
31791020000
31790910000
31792010000
31790840000
31791950000
31790850000
31790740000
31790830000
31790750000

POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF
POWER TAKE OFF

RPRRPRRRRPRRRRPRRRRRRRPRRERRRRERRRRERRERRRRERRRRERRRR

000003



- PUMP ASSY
« RYTASSYODRE

TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1020018-00 PUMP ASSY (SELECTION)

TRANSMISSI1ON
xan

kery o
HrES

PUMP MODEL
R7BLES

RUNNING DIRECTION

MISSION CARRIER
Soglavi

SGP2-52D2HY -L226

COUNTERC;?CKWISE

A/T CARRIER
ATX

SGP 1 -36D2HY-L580

COUNTERC;?CKWISE

OPTION,TWINIPUMP
AFra v, 28RS

w|

SD-3632G2HY-L700

COUNTERCLOCKWISE
k

(NOTE)
(1)

PUMP MODEL NOS.

ON PUMP NAMEPLATE,

=)

TOWARD THE PUMP,

E ®
(n
=)

ROTRRAERS IR TREORRICITHLTHET,
Ao7OEEERRAR S TOMENRTOEES R TY .

ARE PUNCHED

THE PUMP RUNNING DIRECTION
IS VIEWED FROM THE SHAFT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 36653330000 | PUMP,HYDRAULIC 1
2 36652900000 | PUMP,HYDRAULIC (LEFT,SPLINE 13) 1
3 36654640000 | PUMP ASSY,OIL (2-BLOCK) 1

000004



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030015-02 POWER TAKE OFF

49293BB622 1920 4169131 5 6 17
|'

100+




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
1 36400235010 | CASE 1
2 36400235020 | GEAR 1
3 36400235030 | GEAR 1
4 36400235040 | SHAFT 1
5 36400095040 | SHAFT 1
6 36400095050 | COLLAR 1
7 36400215080 | PACKING (CASE) 1
8 90101206012 | BOLT 1 M6X12
9 90191210016 | BOLT 8 M10X16
10 36400295010 | BOLT 6
11 90267201000 | NUT 6 M10
12 90302041001 | WASHER , SPRING 14 10
14 36400095130 | WASHER 1
15 36400135100 | KEY 1
16 80500006305 | BEARING,BALL 2
17 36400095120 | BEARING 2
18 91206025005 | SEAL,OIL 1
19 36400095090 | SHIM N
20 36400235050 | COVER (FRONT) 1
21 36400235060 | COVER (REAR) 1
22 36400235070 | PACKING 2
24 36400135120 | COUPLING 1
25 36400135150 | NUT 1 M4X1.5
26 36400135090 | WASHER 1
27 36400135160 | WASHER, PLAIN 1
28 36400225110 | SHIFTER SET 1
29 36400095110 | PACKING 1
30 90191208020 | BOLT 4 M8X20
32 80602110520 | RING,RITAINING 2 R52
33 36400295020 | PLATE,NAME 1
35 31790670100 | SUPPORT 1
36 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36400290000 | POWER TAKE OFF 1
100 31790690000 | POWER TAKE OFF 1

000005



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030036-01 POWER TAKE OFF

22
23 10 22
73581124 9 3121 ) 13 4

100

30 1617 19 181512 2 6
272829 34

—33-

25 2629




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser

1 36400135010 | CASE 1

2 36400135020 | GEAR 1

3 36400135030 | SHAFT 1

4 36400135040 | GEAR 1

5 36400135050 | SHAFT 1

6 36400135060 | COLLAR 1

7 36400095100 | SHIFTER ASSY 1

8 36400095110 | PACKING 1

9 36400095070 | COVER (BEARING) 1

10 36400095080 | PACKING (COVER) 1

11 36400095090 | SHIM N

12 80500006206 | BEARING,BALL 2

13 36400135070 | BEARING 2

14 80602110620 | RING,RITAINING 2 R62

15 91206030005 | SEAL,OIL 1

16 36400135160 | WASHER, PLAIN 1

17 36400135090 | WASHER 1

18 36400135100 | KEY 1

19 36400135150 | NUT 1 M4X1.5
20 36400135110 | WASHER 1

21 90101206012 | BOLT 1 M6X12
22 90302040801 | WASHER ,SPRING 7 8

23 90191208020 | BOLT 4 M8X20
24 90191208015 | BOLT 3 M8X15
25 36400095140 | PACKING (CASE) 2

26 90191210030 | BOLT 2 M10X30
27 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
28 90267201000 | NUT 6 M10

29 90302041001 | WASHER , SPRING 8 10

30 36400135120 | COUPLING 1

33 31790670100 | SUPPORT 1

34 36400135140 | SPACER 1

35 90191208025 | BOLT 2 M8X25
50 36400130000 | POWER TAKE OFF 1
100 31791650000 | POWER TAKE OFF 1

000006



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030066-02 POWER TAKE OFF

100 —

— .35

7

19 18
20 21 20 11
36

3 9 12 10 1 2 5

[/
/

/

13 17 4

I

I/

_ii

32,33,34 /@

31,34

15,16




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400355010 | CASE 1
2 36400495010 | GEAR 1
3 36400365010 | SHAFT 1
4 36400495020 | GEAR 1
5 36400095040 | SHAFT 1
6 36400095050 | COLLAR 1
7 36400285040 | SHIFTER SET 1
8 36400095110 | PACKING 2
9 36400095070 | COVER (BEARING) 1
10 36400095080 | PACKING (COVER) 1
11 36400095090 | SHIM N
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 36400095130 | WASHER 1
16 90101206012 | BOLT 1 M6X12
17 80602110520 | RING,RITAINING 2 R52
18 90191208014 | BOLT 3 M8X14
19 90191208030 | BOLT 4 M8X30
20 90302040801 | WASHER , SPRING 7 8
21 36400285080 | SPACER 1
22 36400135120 | COUPLING 1
23 36400135100 | KEY 1
24 36400135150 | NUT 1 M4X1.5
25 36400135160 | WASHER, PLAIN 1
26 36400135090 | WASHER 1
29 36400345010 | SPACER 1
30 36400335030 | SHIM N
31 90191210040 | BOLT 4 M10X40
32 36400285060 | BOLT 4
33 90267201000 | NUT 4 M10
34 90302041001 | WASHER , SPRING 8 10
35 31790680100 | SUPPORT 1
36 90191208035 | BOLT 2 M8X35
50 36400500000 | POWER TAKE OFF 1
100 31791300000 | POWER TAKE OFF 1

000007



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030091-01 POWER TAKE OFF

i ' 136 14
13 12 10

100—




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400785010 | CASE 1
2 36400765020 | GEAR 1
3 36400775010 | SHAFT 1
4 36400765040 | SLEEVE 1
5 36400095100 | SHIFTER ASSY 1
6 36400095110 | PACKING 1
7 80500006006 | BEARING,BALL 1
8 36400765050 | BEARING,NEEDLE 1
9 36400765060 | BEARING 1
10 36400765070 | BEARING 1
11 91206030005 | SEAL,OIL 1
12 36400095070 | COVER (BEARING) 1
13 36400095080 | PACKING (COVER) 1
14 36400095090 | SHIM N
15 90191208014 | BOLT 3 M8x14
16 90302040801 | WASHER , SPRING 7 8
17 90191208020 | BOLT 4 M8X20
18 90193512090 | BOLT 2
19 90302041201 | WASHER , SPRING 4 12
20 36400785020 | BOLT,STUD 2
21 90267401200 | NUT 2
22 36400765110 | PACKING (CASE) 1
23 36400795010 | PLATE,NAME 1
25 31790680100 | SUPPORT 1
50 36400790000 | POWER TAKE OFF 1
100 31790740000 | POWER TAKE OFF 1

000008



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030093-01 POWER TAKE OFF

24 L | | ]
] 13 186 14 12 10
|




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400805010 | CASE 1
2 36400805020 | GEAR 1
3 36400775010 | SHAFT 1
4 36400765040 | SLEEVE 1
5 36400095101 | SHIFTER ASSY 1
6 36400095110 | PACKING 1
7 80500006006 | BEARING,BALL 1
8 36400765050 | BEARING,NEEDLE 1
9 36400765060 | BEARING 1
10 36400765070 | BEARING 1
11 91206030005 | SEAL,OIL 1
12 36400095070 | COVER (BEARING) 1
13 36400095080 | PACKING (COVER) 1
14 36400095090 | SHIM N
15 90191208014 | BOLT 3 M8x14
16 90302040801 | WASHER , SPRING 7 8
17 90191208020 | BOLT 4 M8X20
18 90193512090 | BOLT 2
19 90302041201 | WASHER , SPRING 6 12
20 36400785020 | BOLT,STUD 2
21 90264201200 | NUT 2 M12
22 90193512035 | BOLT 2 M12X35
23 36400435090 | PACKING (CASE) 1
24 36400805030 | PLATE, NAME 1
26 31790750100 | SUPPORT 1
50 36400810000 | POWER TAKE OFF 1
100 31790750000 | POWER TAKE OFF 1

000009



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PB1030103-04 POWER TAKE OFF

18

19

6 30207 20128 3 109 1 2 5 13 4

!

11 16,17 15

25

/
[




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36400845060 | CASE 1
2 36400845020 | GEAR 1
3 36400845030 | SHAFT 1
4 36400845040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
24 36401025090 | PLATE,NAME 1
25 36401025100 | PACKING 1
26 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
31 36401025120 | NUT (REINFORCER) 1
50 36400840000 | POWER TAKE OFF 1
100 31790770000 | POWER TAKE OFF 1

000010



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030104-01 POWER TAKE OFF

24 61807120128310921 5134 15

( - / X.\:s% il //

o 0 '
8.0 P |i5E
| o) -Q‘Zﬁ [ m‘tr'_ — .
O.t.(@ 1 ;ﬂ— — & J;%
[e) i1 411167
A=A

50

100



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36400855030 | CASE 1
2 36400845020 | GEAR 1
3 36400845030 | SHAFT 1
4 36400845040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
24 36401025090 | PLATE,NAME 1
25 36401025100 | PACKING 1
26 36401695040 | BOLT,STUD 6 M10X1.25/1.5X47
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
31 36401025120 | NUT (REINFORCER) 1
50 36400850000 | POWER TAKE OFF 1
100 31790780000 | POWER TAKE OFF 1

000011



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030111-00 POWER TAKE OFF

I 31 26 19




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
2 36400956010 | CASE (P.T.0O) 1
3 51630103020 | SHAFT (POWER TAKE OFF) 1
4 51630103030 | BEARING,NEEDLE 1
5 36400945010 | GEAR 1
7 51630103050 | WASHER 2
8 51630103060 | PIN,SPRING 1
9 36400955020 | SHAFT (OUTPUT) 1

10 51630103080 | BEARING,NEEDLE 2
11 51630104020 | GEAR 1
13 51630103100 | WASHER 1
15 51630103110 | SLEEVE 1
16 80500006206 | BEARING,BALL 3
17 52630106230 | COVER (FRONT) 1
18 36400955030 | ADAPTER 1
19 51630103140 | GASKET 2
20 51630103150 | BOLT 4
21 36400956020 | BOLT 4 M8X1.25X30
22 36400955050 | SEAL,OIL 1
25 51630103170 | SHAFT 1
26 51630103180 | FORK 1
27 51630103190 | BOLT 1
29 36400956030 | PIN 1
30 51630103200 | PLUG 1
31 51630103210 | PLUG 1
32 51630103220 | SEAL,OIL 1
33 51630103230 | BOLT 1
35 51630103240 | NUT 1
36 51630103250 | GASKET 1
37 51630103260 | GASKET 1
38 36400315040 | BOLT 6
40 36400955060 | COUPLING 1
41 36400955070 | RING,STOP 1
50 36400940000 | POWER TAKE OFF 1

000012



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030112-00 POWER TAKE OFF

31
28

29
30

27~

25—

13—

26 19

\
\
4

4

\
\

\

17 16 20
[

H

- 3>




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
2 36400956010 | CASE (P.T.0O) 1
3 51630103020 | SHAFT (POWER TAKE OFF) 1
4 51630103030 | BEARING,NEEDLE 1
6 36400955010 | GEAR 1
7 51630103050 | WASHER 2
8 51630103060 | PIN,SPRING 1
9 36400955020 | SHAFT (OUTPUT) 1

10 51630103080 | BEARING,NEEDLE 2
12 51630103090 | GEAR,OUTPUT 1
13 51630103100 | WASHER 1
15 51630103110 | SLEEVE 1
16 80500006206 | BEARING,BALL 3
17 52630106230 | COVER (FRONT) 1
18 36400955030 | ADAPTER 1
19 51630103140 | GASKET 2
20 51630103150 | BOLT 4
21 36400956020 | BOLT 4 M8X1.25X30
22 36400955050 | SEAL,OIL 1
25 51630103170 | SHAFT 1
26 51630103180 | FORK 1
27 51630103190 | BOLT 1
28 36400956030 | PIN 1
29 52630106190 | SPRING 1
30 51630103200 | PLUG 1
31 51630103210 | PLUG 1
32 51630103220 | SEAL,OIL 1
33 51630103230 | BOLT 1
35 51630103240 | NUT 1
36 51630103250 | GASKET 1
37 51630103260 | GASKET 1
38 36400315040 | BOLT 6
40 36400955060 | COUPLING 1
41 36400955070 | RING,STOP 1
50 36400950000 | POWER TAKE OFF 1

000013



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PB1030114-03 POWER TAKE OFF

100

|
50

18

21,22 31

19

6 30 20 7 20 12 8 3

10 9

26 27,28

25

1

13

15

11

16,17




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36401025010 | CASE 1
2 36401025020 | GEAR 1
3 36400845030 | SHAFT 1
4 36401025030 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36401025050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110470 | RING,RITAINING 2 R47
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
24 36401025090 | PLATE,NAME 1
25 36401025100 | PACKING 1
26 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
31 36401025120 | NUT (REINFORCER) 1
50 36401020000 | POWER TAKE OFF 1
100 31790810000 | POWER TAKE OFF 1

000014



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030115-00 POWER TAKE OFF

A
1
31 26 11 19 17 16 20
28 \ \ | ' Yy
\ Y '/ 15

29 \ \ / 5
30 AR BRI L
27— I < T
25____‘__‘ ﬁ 3 - 3 ] — 4
10 IS T L
13— T s oz g — 8
2 ——
357 -~ ; T 22
e | ——
c i T~ 40
o 41




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
2 51630103010 | CASE (P.T.O) 1
3 51630103020 | SHAFT (POWER TAKE OFF) 1
4 51630103030 | BEARING,NEEDLE 1
5 36401045010 | GEAR 1
7 51630103050 | WASHER 2
8 51630103060 | PIN,SPRING 1
9 36400955020 | SHAFT (OUTPUT) 1

10 51630103080 | BEARING,NEEDLE 2
11 36401045020 | GEAR 1
13 51630103100 | WASHER 1
15 51630103110 | SLEEVE 1
16 80500006206 | BEARING,BALL 3
17 52630106230 | COVER (FRONT) 1
18 36400955030 | ADAPTER 1
19 51630103140 | GASKET 2
20 51630103150 | BOLT 4
21 36400955040 | BOLT 4 M8X25X1.25
22 36400955050 | SEAL,OIL 1
25 51630103170 | SHAFT 1
26 51630103180 | FORK 1
27 51630103190 | BOLT 1
28 52630106200 | BALL,STEEL 1
29 52630106190 | SPRING 1
30 51630103200 | PLUG 1
31 51630103210 | PLUG 1
32 51630103220 | SEAL,OIL 1
33 51630103230 | BOLT 1
35 51630103240 | NUT 1
36 51630103250 | GASKET 1
37 51630103260 | GASKET 1
38 36400315040 | BOLT 6
40 36400955060 | COUPLING 1
41 36400955070 | RING,STOP 1
50 36401040000 | POWER TAKE OFF 1

000015



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030118-02 POWER TAKE OFF

2919211120219 12 3 /7 8 1 6 5 15 4

. [rl/,

10 =
.
~ 14
il \¢ ﬂ h 1718
100 R \ 2

, 16

252627 24 23

—30




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401105010 | CASE 1
2 36401105100 | GEAR 1
3 36401105030 | SHAFT 1
4 36401105110 | GEAR 1
5 36401105050 | COLLAR 1
6 36400395050 | SHAFT 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36401105060 | SHIFTER SET 1
11 36400995080 | PACKING 1
12 80500006206 | BEARING,BALL 2
14 36400675050 | BEARING 2
15 80602110520 | RING,RITAINING 2 R52
16 91206030005 | SEAL,OIL 1
17 90101206015 | BOLT 1 M6X15
18 36400095130 | WASHER 1
19 90191208020 | BOLT 4 M8X20
20 90191208014 | BOLT 3 M8X14
21 90302040801 | WASHER , SPRING 7 8
23 36400915060 | PACKING 2
24 36401105120 | SPACER 1
25 36401105080 | BOLT 6
26 90267401200 | NUT 6
27 90302041201 | WASHER, SPRING 6 12
29 90191208025 | BOLT 2 M8X25
30 31790790100 | SUPPORT 1
50 36401100000 | POWER TAKE OFF 1
100 31790850000 | POWER TAKE OFF 1

000016



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030122-01 POWER TAKE OFF

100

18 _ 19
6 3520 720128 3109 1 513154

— 34

A—A




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
1 36401035010 | CASE 1
2 36401025020 | GEAR 1
3 36401035020 | SHAFT 1
4 36401025030 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36401025050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110470 | RING,RITAINING 2 R47
16 36400095130 | WASHER 1
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
23 36400725030 | COUPLING 1
24 36400725080 | WASHER, PLAIN 1
25 36400725050 | WASHER 1
26 36400725070 | NUT 1 M14
27 36400135100 | KEY 1
29 36401025090 | PLATE,NAME 1
30 36401025100 | PACKING 1
31 36400095150 | BOLT,STUD 6 M10X1.25/1.5X43
32 90267201000 | NUT 6 M10
33 90302041001 | WASHER, SPRING 6 10
34 31790770100 | SUPPORT 1
35 90191208025 | BOLT 2 M8X25
36 36401025120 | NUT (REINFORCER) 1
50 36401030000 | POWER TAKE OFF 1
100 31791970000 | POWER TAKE OFF 1

000017



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030125-01 POWER TAKE OFF

_50_

100

6

1
2

9
0]

s J[

18
/7 20 103 812 9 1 5 13 4

\/ /

L

2 14711 14




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36400915010 | CASE 1
2 36400915020 | GEAR 1
3 36400915030 | SHAFT 1
4 36400915040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400915050 | BEARING 2
14 80602110620 | RING,RITAINING 2 R62
15 91206030005 | SEAL,OIL 1
16 90191206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER , SPRING 7 8
21 36400915060 | PACKING 1
22 36400435120 | BOLT,STUD 6
23 90267401200 | NUT 6
24 90302041201 | WASHER , SPRING 6 12
27 31790670100 | SUPPORT 1
50 36400910000 | POWER TAKE OFF 1
100 31791950000 | POWER TAKE OFF 1

000018



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030127-01 POWER TAKE OFF

19 18
6 20 7 2010 3 8129 1 5 134

/)

i
| = 14
0 \11
100~ .f@ 2 147
AN
| 15 12
2224 21

—27




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401055010 | CASE 1
2 36401055020 | GEAR 1
3 36401055030 | SHAFT 1
4 36401055040 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM 1
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90191206015 | BOLT 1 M6
17 36400095130 | WASHER 1
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER , SPRING 7 8
21 36400915060 | PACKING 1
22 36400435120 | BOLT,STUD 6
23 90267401200 | NUT 6
24 90302041201 | WASHER , SPRING 6 12
27 31790830100 | SUPPORT 1
50 36401050000 | POWER TAKE OFF 1
100 31790830000 | POWER TAKE OFF 1

000019



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030128-01 POWER TAKE OFF

100

19 20
10292111821 9127 3 2 1

—30

15
14

)
128




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401095080 | CASE 1
2 36401095020 | GEAR 1
3 36400915030 | SHAFT 1
4 36401095030 | GEAR 1
5 36400675030 | COLLAR 1
6 36400395050 | SHAFT 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
14 36400135070 | BEARING 2
15 80602110620 | RING,RITAINING 2 R62
16 91206030005 | SEAL,OIL 1
17 90101206015 | BOLT 1 M6X15
18 36400095130 | WASHER 1
19 90191208020 | BOLT 4 M8X20
20 90191208014 | BOLT 3 M8X14
21 90302040801 | WASHER , SPRING 7 8
23 36400915060 | PACKING 1
25 36401095040 | BOLT 6
26 90267401200 | NUT 6
27 90302041201 | WASHER , SPRING 6 12
29 90191208025 | BOLT 2 M8X25
30 31790830100 | SUPPORT 1
50 36401090000 | POWER TAKE OFF 1
100 31790840000 | POWER TAKE OFF 1

000020



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030135-02 POWER TAKE OFF

-2/

100+

_50_

728 8 10171811 9 3122 5 6 19

A

LB
=

14 14 15 6 20




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (Start) | Ser
1 36400895010 | CASE 1
2 36400895020 | GEAR 1
3 36400895030 | SHAFT 1
4 36400895040 | GEAR 1
5 36400415050 | SHAFT 1
6 36400215070 | COLLAR 2
7 36400225110 | SHIFTER SET 1
8 36400095110 | PACKING 1
9 36400095070 | COVER (BEARING) 1
10 36400095080 | PACKING (COVER) 1
11 36400095090 | SHIM 1
12 80500006206 | BEARING,BALL 2
13 91206030005 | SEAL,OIL 1
14 91001102100 | O-RING 1 1A P21
15 90710006120 | SCREW,SET 1 M6X12
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
19 36400675050 | BEARING 2
20 80602110520 | RING,RITAINING 2 R52
22 36400415100 | PACKING (CASE) 1
23 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
24 90191210030 | BOLT 6 M10X30
25 90267201000 | NUT 2 M10
26 90302041001 | WASHER , SPRING 8 10
27 31790910100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
39 36400225160 | SEAL,OIL 1
50 36401180000 | POWER TAKE OFF 1
100 31790910000 | POWER TAKE OFF 1

000021



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030136-02 POWER TAKE OFF

190

21

' 1011 1920 9 7 31282 1 41314 6

W4
R i
ey

182028 15 1617 5

o
)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36401345010 | CASE 1
2 36400865020 | GEAR 1
3 36400895030 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36400865040 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36400335030 | SHIM 1
22 90191210030 | BOLT 4 M10X30
23 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
24 90267201000 | NUT 4 M10
25 90302041001 | WASHER , SPRING 8 10
27 31790670100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
50 36401340000 | POWER TAKE OFF 1
100 31790920000 | POWER TAKE OFF 1

000022



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030137-02 POWER TAKE OFF

100
|

50

O

/

!

:l/

2122

182029

242526

' 10 111920 9 7 31282 1 4 1314 6

1617

5




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401365010 | CASE 1
2 36401355010 | GEAR 1
3 36401355020 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401355030 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36400345010 | SPACER 1
22 36400335030 | SHIM 1
23 90191210035 | BOLT 4 M10X35
24 36401355040 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790680100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401350000 | POWER TAKE OFF 1
100 31790930000 | POWER TAKE OFF 1

000023



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030138-01 POWER TAKE OFF

100
I I
27 50
L | _ _
225
21
| 5 = o5
| o
Q |
|
1011 1209 7 31282 1 4 1314 6
| / / /
HiT I
n Ui P,
| 2 i il
— i i
\
! 182@8 15 1617 5




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36401365010 | CASE 1
2 36401365020 | GEAR 1
3 36400895030 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401365030 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 36400335030 | SHIM 1
22 90191210030 | BOLT 4 M10X30
23 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
24 90267201000 | NUT 4 M10
25 90302041001 | WASHER , SPRING 8 10
27 31790680100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
50 36401360000 | POWER TAKE OFF 1
100 31790940000 | POWER TAKE OFF 1

000024



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030142-02 POWER TAKE OFF

lCI)O

50

- C

28 |
|
3/3313526
D

4

| 10 1119209 7 3128 2 1 4 1314 6

1/

. Jgf i/
= [
| \Q_‘"

182029 15 1617 5

=UL




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401365010 | CASE 1
2 36401385010 | GEAR 1
3 36400895030 | SHAFT 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401385020 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM 1
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36400345010 | SPACER 1
22 36400335030 | SHIM 1
23 90191210035 | BOLT 4 M10X35
24 36401385030 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790680100 | SUPPORT 1
29 90191208025 | BOLT 1 M8X25
50 36401380000 | POWER TAKE OFF 1
100 31790960000 | POWER TAKE OFF 1

000025



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030145-02 POWER TAKE OFF

49
82@2191112010313122 5 15164

sty

\ [T

50 E J_; /ﬂ 5
- c
- L 1Z|.8
J=1

ST T |
_ ! \
100 14 13 1

22

L~




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36400905010 | CASE 1
2 36400905020 | GEAR 1
3 36400865030 | SHAFT 1
4 36400905030 | GEAR 1
5 36400095040 | SHAFT 1
6 36400095050 | COLLAR 1
8 36400225110 | SHIFTER SET 1
9 36400095110 | PACKING 1
10 36400095070 | COVER (BEARING) 1
11 36400095080 | PACKING (COVER) 1
12 36400095090 | SHIM 1
13 80500006206 | BEARING,BALL 2
14 91206030005 | SEAL,OIL 1
15 36400095120 | BEARING 2
16 80602110520 | RING,RITAINING 2 R52
17 36400095130 | WASHER 12
18 90101206012 | BOLT 1 M6X12
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER ,SPRING 7 8
21 90191208020 | BOLT 4 M8X20
22 36400415100 | PACKING (CASE) 1
23 90191210030 | BOLT 4 M10X30
24 90302041001 | WASHER , SPRING 8 10
25 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
26 90267201000 | NUT 4 M10
29 31790910100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36401410000 | POWER TAKE OFF 1
100 31790980000 | POWER TAKE OFF 1

000026



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030146-01 POWER TAKE OFF

1001

_50_

167 13 1514

L—\,_:L/ 1

s
] 11

|

i

6" /5 || —%

]

1922 24 212223




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36401425010 | CASE 1
2 36401425020 | GEAR (TO) 1
3 36400775010 | SHAFT 1
4 36401125040 | SLEEVE 1
5 36401135070 | COLLAR 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 80500006006 | BEARING,BALL 1
9 36400765050 | BEARING,NEEDLE 1
10 36401125080 | BEARING,ROLLER 1
11 36400765070 | BEARING 1
12 91206030005 | SEAL,OIL 1
13 36400095070 | COVER (BEARING) 1
14 36400095080 | PACKING (COVER) 1
15 36400095090 | SHIM N
16 90191208014 | BOLT 3 M8X14
17 90302040801 | WASHER , SPRING 7 8
18 90191208020 | BOLT 4 M8X20
19 90191210080 | BOLT 1 M10X80
20 90191210090 | BOLT 2 M10X90
21 36400095150 | BOLT,STUD 3 M10X1.25/1.5X43
22 90302041001 | WASHER , SPRING 6 10
23 90267201000 | NUT 3 M10
24 36401125120 | PACKING (CASE) 1
25 31790770100 | SUPPORT 1
50 36401440000 | POWER TAKE OFF 1
100 31791000000 | POWER TAKE OFF 1

000027



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PB1030147-02 POWER TAKE OFF

100—

291920918201110 313122 1 5 7

\

I3

14

-

O

/

849
13

15

—28

; 17
1 16

252627 23 2427




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36400895010 | CASE 1
2 36401115010 | GEAR 1
3 36400895030 | SHAFT 1
4 36401115020 | GEAR 1
5 36400415050 | SHAFT 1
6 36400415060 | COLLAR 1
7 36400215070 | COLLAR 2
8 36400225110 | SHIFTER SET 1
9 36400095110 | PACKING 1
10 36400095070 | COVER (BEARING) 1
11 36400095080 | PACKING (COVER) 1
12 36400095090 | SHIM N
13 80500006206 | BEARING,BALL 2
14 36400415090 | BEARING,NEEDLE 2
15 91206030005 | SEAL,OIL 1
16 91001102100 | O-RING 1 1A P21
17 90710006120 | SCREW,SET 1 M6X12
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER ,SPRING 7 8
23 36400415100 | PACKING (CASE) 1
24 90191210030 | BOLT 6 M10X30
25 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 8 10
28 31790720100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36401500000 | POWER TAKE OFF 1
100 31791020000 | POWER TAKE OFF 1

000028



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030157-01 POWER TAKE OFF

100

18
20
10 2911

1920 9 73128 21

22

413146

1617 5

21242526




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401545010 | CASE 1
2 36401545020 | GEAR (TO) 1
3 36401545030 | SHAFT (TO) 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401545080 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401545040 | SPACER 1
22 36401545050 | PACKING 2
23 90191210035 | BOLT 4 M10X35
24 36401545060 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790680100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401540000 | POWER TAKE OFF 1
100 31792040000 | POWER TAKE OFF 1

000029



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030159-01 POWER TAKE OFF

—

100—

29
20
10 1811 2009 9 7 3128 21 4 1314 6
Bt

147 5

'Lu

lop®6

T

22




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401545010 | CASE 1
2 36401545020 | GEAR (TO) 1
3 36401545030 | SHAFT (TO) 1
4 36400095040 | SHAFT 1
5 36400095050 | COLLAR 1
6 36401545080 | GEAR 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36400095100 | SHIFTER ASSY 1
11 36400095110 | PACKING 1
12 80500006206 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 80602110520 | RING,RITAINING 2 R52
15 91206030005 | SEAL,OIL 1
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401545040 | SPACER 1
22 36401545050 | PACKING 2
23 90191210035 | BOLT 4 M10X35
24 36401545060 | BOLT 4
25 90267201000 | NUT 4 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790880100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
50 36401560000 | POWER TAKE OFF 1
100 31792050000 | POWER TAKE OFF 1

000030



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030175-01 POWER TAKE OFF

— J— J— J—

9 182011 103 1312 2 1 5 7
1920
\\ )
i

29
849 _ = 6
— 90 ﬂl.[— r ] . {
17
13 Q
]
I 15 \16
100 —
252627 23 2427
I /
.

— 28




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Ser
1 36400895010 | CASE 1
2 36401115010 | GEAR 1
3 36400895030 | SHAFT 1
4 36401115020 | GEAR 1
5 36400415050 | SHAFT 1
6 36400415060 | COLLAR 1
7 36400215070 | COLLAR 2
8 36400225110 | SHIFTER SET 1
9 36400095110 | PACKING 1
10 36400095070 | COVER (BEARING) 1
11 36400095080 | PACKING (COVER) 1
12 36400095090 | SHIM N
13 80500006206 | BEARING,BALL 2
14 36400415090 | BEARING,NEEDLE 2
15 91206030005 | SEAL,OIL 1
16 91001102100 | O-RING 1 1A P21
17 90710006120 | SCREW,SET 1 M6X12
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER ,SPRING 7 8
23 36400415100 | PACKING (CASE) 1
24 90191210030 | BOLT 6 M10X30
25 36400095150 | BOLT,STUD 2 M10X1.25/1.5X43
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 8 10
28 31790870100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
49 36400225160 | SEAL,OIL 1
50 36401500001 | POWER TAKE OFF 1
100 31791270000 | POWER TAKE OFF 1

000031



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030186-02 POWER TAKE OFF

— 10 —

100 —

s S
O ;




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
10 36401840001 | POWER TAKE OFF 1
20 31791060100 | SUPPORT 1
100 31791060000 | POWER TAKE OFF 1

000032



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030189-02 POWER TAKE OFF

— 10 —

100 —

L 20 ] )




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
10 36401840001 | POWER TAKE OFF 1
20 31791140100 | SUPPORT 1
100 31791140000 | POWER TAKE OFF 1

000033



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030208-01 POWER TAKE OFF

100 —

— 28

16,18,29 %
| /

8 2 17,28 12 9 3 11 10 19 1 14

13 24,26 23,2526 22,27




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030208-01 POWER TAKE OFF

» 100 —

8 2 17,18 12 9 3 11 10 19 1 14

16,18,29

{C
/

13 2426 25,2661 22




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36401895070 | CASE 1
2 36401885020 | GEAR 1
3 36400915030 | SHAFT 1
4 36401885030 | GEAR 1
5 36400415050 | SHAFT 1
6 36400675030 | COLLAR 1
7 36400095100 | SHIFTER ASSY 1
8 36400095110 | PACKING 1
9 36400095070 | COVER (BEARING) 1
10 36400095080 | PACKING (COVER) 1
11 36400095090 | SHIM N
12 80500006206 | BEARING,BALL 2
13 91206030005 | SEAL,OIL 1
14 91001102100 | O-RING 1 1A P21
15 90710006200 | SCREW,SET 1 M6X20
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
19 36400135070 | BEARING 2
20 80602110620 | RING,RITAINING 2 R62
22 36401885050 | PACKING 1
24 90191210030 | BOLT 6 M10X30
25 90267201000 | NUT 2 M10
26 90302041001 | WASHER , SPRING 8 10
28 31790670100 | SUPPORT 1
29 90191208025 | BOLT 2 M8X25
60 36402100000 | POWER TAKE OFF ASSY 1
61 36401695040 | BOLT,STUD 2 M10X1.25/1.5X47
100 31791240000 | POWER TAKE OFF 1

000034




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PB1030213-00 POWER TAKE OFF

100—

192028 7 2 180 12 3 8 10 9

—

1 5 13 15

4

L

1617




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
1 36401405010 | CASE 1
2 36400455020 | GEAR 1
3 36401405020 | SHAFT 1
4 36400455040 | GEAR 1
5 36400095040 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM N
11 36400095050 | COLLAR 1
12 80500006305 | BEARING,BALL 2
13 36400095120 | BEARING 2
14 91216025003 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 90101206012 | BOLT 1 M6X12
17 36400095130 | WASHER 1
18 90191208014 | BOLT 3 M8X14
19 90191208020 | BOLT 4 M8X20
20 90302040801 | WASHER , SPRING 7 8
21 36400055070 | PACKING 1
22 90193210025 | BOLT 3 M10X25
23 36400195030 | BOLT,STUD 3
24 90267201000 | NUT 3 M10
25 90302041001 | WASHER , SPRING 6 10
27 31790710100 | SUPPORT 1
28 90191208025 | BOLT 2 M8X25
29 36401405100 | COUPLING 1
30 31790545020 | NUT 1
31 31790545030 | WASHER 1
32 31790545040 | WASHER 1
33 36401975030 | KEY 1 7X25
50 36401400000 | POWER TAKE OFF 1
100 31792010000 | POWER TAKE OFF 1

000035



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030233-00 POWER TAKE OFF

13 15

' 7 2 9 1920 8 3 12 10 1 5
18,20,30 -I_-A_’__n‘-'é / / 4
: lismmte
‘ - -
|

sof

[

B

14

)
REL L
o

100 —

\

21,22 31

/

16,17

26,2728

25




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36400845060 | CASE 1
2 36402465010 | GEAR 1
3 36400845030 | SHAFT 1
4 36402465020 | GEAR 1
5 36400395050 | SHAFT 1
6 36400095100 | SHIFTER ASSY 1
7 36400095110 | PACKING 1
8 36400095070 | COVER (BEARING) 1
9 36400095080 | PACKING (COVER) 1
10 36400095090 | SHIM N
11 36400675030 | COLLAR 1
12 80500006206 | BEARING,BALL 2
13 36400675050 | BEARING 2
14 91206030005 | SEAL,OIL 1
15 80602110520 | RING,RITAINING 2 R52
16 36400095150 | BOLT,STUD 1 M10X1.25/1.5X43
17 90101206015 | BOLT 1 M6X15
18 90191208020 | BOLT 4 M8X20
19 90191208014 | BOLT 3 M8X14
20 90302040801 | WASHER , SPRING 7 8
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
25 36401025100 | PACKING 1
26 36401695040 | BOLT,STUD 6 M10X1.25/1.5X47
27 90267201000 | NUT 6 M10
28 90302041001 | WASHER , SPRING 6 10
29 31790770100 | SUPPORT 1
30 90191208025 | BOLT 2 M8X25
31 36401025120 | NUT (REINFORCER) 1
50 36402460000 | POWER TAKE OFF ASSY 1
100 31792360000 | POWER TAKE OFF 1

000036




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030234-00 POWER TAKE OFF

17,18 15 7 9 8

12

— 50 — ~ - —-;

]
\; [ — 12

100 —

24 25 26,27

- 60 —

N~
e
O




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36402470510 | CASE 1
2 36402470520 | GEAR 1
3 36402470530 | SHAFT 1
4 36401125040 | SLEEVE 1
5 36401125050 | SHIFTER SET 1
6 36400095110 | PACKING 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36402470540 | COLLAR 1
11 80500006903 | BEARING,BALL 1
12 36401125080 | BEARING,ROLLER 2
13 36401125090 | BEARING,NEEDLE 1
14 91206030005 | SEAL,OIL 1
15 36401125100 | RING,RETAINING 1
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
20 36402015020 | PACKING 2
21 36402035040 | BOLT 1 M10X1.5X120
22 36402035050 | BOLT 1 M10X1.5X110
23 90191210050 | BOLT 2 M10X50
24 36402035010 | BOLT,STUD 1
25 36402035020 | BOLT,STUD 1
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 6 10
28 36402470550 | SPACER 1
30 90191208025 | BOLT 2 M8X25
50 36402470000 | POWER TAKE OFF ASSY 1
60 31790990100 | SUPPORT 1
100 31792370000 | POWER TAKE OFF 1

000037




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030235-00 POWER TAKE OFF

17,18 15 7 9 8

12

— 50 — ~ : -—z

]
\\E [T 12

100 —

24 25 26,27

- 60 —

N~
e
O




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36402470510 | CASE 1
2 36402470520 | GEAR 1
3 36402480510 | SHAFT 1
4 36401125040 | SLEEVE 1
5 36401125050 | SHIFTER SET 1
6 36400095110 | PACKING 1
7 36400095070 | COVER (BEARING) 1
8 36400095080 | PACKING (COVER) 1
9 36400095090 | SHIM N
10 36402470540 | COLLAR 1
11 80500006903 | BEARING,BALL 1
12 36401125080 | BEARING,ROLLER 2
13 36401125090 | BEARING,NEEDLE 1
14 91206030005 | SEAL,OIL 1
15 36401125100 | RING,RETAINING 1
16 90191208020 | BOLT 4 M8X20
17 90191208014 | BOLT 3 M8X14
18 90302040801 | WASHER , SPRING 7 8
20 36402015020 | PACKING 2
21 36402035040 | BOLT 1 M10X1.5X120
22 36402035050 | BOLT 1 M10X1.5X110
23 90191210050 | BOLT 2 M10X50
24 36402035010 | BOLT,STUD 1
25 36402035020 | BOLT,STUD 1
26 90267201000 | NUT 2 M10
27 90302041001 | WASHER , SPRING 6 10
28 36402470550 | SPACER 1
30 90191208025 | BOLT 2 M8X25
50 36402480000 | POWER TAKE OFF ASSY 1
60 31790990100 | SUPPORT 1
100 31792380000 | POWER TAKE OFF 1

000038




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1030236-00 POWER TAKE OFF

100

23 18 2 12 16,17 11 3 9 13 8 4

17,19,30

28,29 25 26,2729




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
2 36401675020 | GEAR 1
3 36401675030 | SHAFT 1
4 36400395050 | SHAFT 1
5 36401675040 | COLLAR 1
6 36401675050 | GEAR 1
7 36401675060 | SHIFTER SET 1
8 36400135070 | BEARING 2
9 80500006206 | BEARING,BALL 2
10 91206030005 | SEAL,OIL 1
11 36400095070 | COVER (BEARING) 1
12 36400095080 | PACKING (COVER) 1
13 36400095090 | SHIM N
14 90101206015 | BOLT 1 M6X15
15 36400095130 | WASHER 1
16 90191208014 | BOLT 3 M8X14
17 90302040801 | WASHER , SPRING 7 8
18 36400995080 | PACKING 1
19 90191208020 | BOLT 4 M8X20
20 80602110620 | RING,RITAINING 2 R62
21 36401025060 | PLUG 1
22 36401025070 | WASHER, PLAIN 1
23 36401025090 | PLATE,NAME 1
25 36401675080 | SHIM N
26 36400095150 | BOLT,STUD 4 M10X1.25/1.5X43
27 90267201000 | NUT 4 M10
28 90191210030 | BOLT 4 M10X30
29 90302041001 | WASHER , SPRING 8 10
30 90191208025 | BOLT 2 M8X25
32 36401025120 | NUT (REINFORCER) 1
100 36401840001 | POWER TAKE OFF 1

000039



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1100099-00 PUMP,HYDRAULIC (LEFT,SPLINE 13)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
50 36652335010 | GASKET 2
51 36652335020 | GASKET 2
54 53063551010 | SEAL,OIL 1
55 80602110360 | RING,RITAINING 1 R36
100 36652900000 | PUMP,HYDRAULIC (LEFT,SPLINE 13) 1

000040



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1100144-02 PUMP,HYDRAULIC

30




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
1 36651645010 | SEAL KIT 1
30 36653330000 | PUMP,HYDRAULIC 1

000041



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1130196-01 TANK,OIL (MOUNT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 36102490000 | TANK,OIL 1
2 31660530100 | BAND 1
3 90201201000 | NUT 2 M10
4 31660530200 | CUSHION 1

000042



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1130198-01 TANK,OIL

P
| IS ) |
=




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (St
2 36101895020 | BREATHER ASSY (0OB-10B) 1
3 36102635010 | GAUGE,OIL 1
4 36102075020 | PLUG 1
5 91803880070 | CLIP 2 D=13.1-16.2
10 36102075030 | WASHER , SEAL 1
31 53156005010 | ELEMENT (OB-10T & OB-10B) 1
33 36101895030 | RETAINER ASSY 1
50 36102490000 | TANK,OIL 1

000043



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1290011-00 STOPPER,ROTARY JOINT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31631101001 | PLATE 1
2 90171112022 | BOLT 2 M12X22
3 31630482500 | CAP 1
4 90302041201 | WASHER, SPRING 2 12

000044



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1300315-01 JOINT,ROTARY

50




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
2 80306010085 | NUT 1
3 80309010085 | SLEEVE 1
50 31644592100 | JOINT,ROTARY 1

000045



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1300484-01 JOINT,ROTARY

10

w




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31631781001 | JOINT,ROTARY 1
2 91002801400 | O-RING 7 1B P14
3 91803600200 | CLIP 1 D=13-20
4 37002480810 | HOSE 3 L=1000
37002439140 | HOSE 3 L=1000
5 37002487040 | HOSE (MANULI) 3 L=960
37002458070 | HOSE 3 L=960
6 37000932150 | JOINT 1
9 37002506230 | HOSE 1 L=475
10 37000932500 | JOINT 1
50 31631770001 | JOINT,ROTARY 1

000046



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1300513-00 JOINT,ROTARY

3
4\2‘!"5'
I wh\'g E_‘L_:%;i.lr.
I H‘: E__
N L]
~3 [
o i]
1 Iy | m -
t=d.p q
L F F
! 10016, L Hg_ i 2
==
' 15

! \ 11.12
k L3/13114

— 18119
|~




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri

1 31631121100 | BODY 1

2 31631781201 | CORE 1

3 91531208000 | PACKING 2

4 91100308000 | RING,SEAL 7

5 31631802000 | RING,SLIP 1

6 90180208016 | BOLT,BUTTON 2 M8X16
7 90302040801 | WASHER, SPRING 6 8

8 90102208035 | BOLT 4 M8X35
9 90303070801 | WASHER,PLAIN 6 8

10 90302041001 | WASHER , SPRING 4 10

11 82114203020 | CONNECTOR (CAP) 1

12 82121502020 | PLATE 1

13 82114203030 | CONNECTOR (CAP) 1

14 82121502030 | PLATE 1

15 31631121300 | SUPPORT 1

16 90171110016 | BOLT 4 M10X16
17 82100002855 | CAP 2

18 82114203040 | CONNECTOR (CAP) 1

19 82121502040 | PLATE 1
50 31631781001 | JOINT,ROTARY 1

000047



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1320631-00 VALVE,MANUAL CONTROL

100

g

I
48 58 45 46 44 43

80

76

84

78

79 81

83

73

82




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 36635825040 | COVER (BOTTOM) 1
2 36636625020 | BOLT,TIE 4
3 91001205500 | O-RING 2 1A G55
4 36635815010 | VALVE,CONTROL (POWER SUPPLY) 1
5 36635825010 | COVER (FRONT) 1
6 36635825050 | BRACKET 1
7 90201200800 | NUT 4 M8
8 91002802100 | O-RING 1 1B P21
9 91001102600 | O-RING 1 1A P26
10 36646525210 | PLUG 1
11 80316030040 | PLUG 1 PT1/4
14 36645615090 | PROTECTOR 3
15 36645615200 | PACKING 1
16 36645615190 | PLUG (DUST) 1
43 36633365040 | CAP (RETURN SPRING) 1
44 36636625030 | SPRING 1
45 36632195060 | BALL,STEEL 2
46 36636625040 | COLLAR 1
47 91650001400 | SCRAPER 1
48 36633365060 | PLATE (B) 1
49 36636625050 | ADAPTER 1
50 12635101360 | SPOOL 1
51 12635101190 | SPRING 1
52 36633365090 | CAP (CHECK VALVE) 2
53 91001101400 | O-RING 2 1A P14
54 80316030040 | PLUG 1 PT1/4
55 36633365100 | SEAL,OIL 2
56 36635825070 | LINK 1
57 36645615230 | C-BOLT 2 5X12
58 36645615260 | C-BOLT 2 M5X8
59 36635815030 | VALVE,RELIEF 1
73 36631865270 | SPRING 1
76 12635101140 | SPRING 1
77 12635101130 | SCREW (ADJUSTING) 1
78 11629431040 | PACKING 2
79 36646575090 | NUT 1
80 36630195030 | NUT,CAP 1
81 91002801000 | O-RING 1 1B P10
82 91002801400 | O-RING 1 1B P14
83 36601135090 | O-RING 2
84 16623320390 | TUBE (SEAL) 1
100 36638550000 | VALVE,MANUAL CONTROL 1

000048



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1380052-00 POWER SUPPLY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31611617510 | ADAPTER ASSY 1

7 31611617590 | MOTOR ASSY 1
12 31611617530 | TANK 1
14 31611617540 | CAP (OIL FILLER) 1
18 44550417860 | GASKET (WITH O-RING) 1
30 31611617550 | VALVE ASSY 1
41 31611617560 | VALVE,SOLENOID 2
44 31611617570 | MANIFOLD 1
47 31611617580 | O-RING 2
100 31611613101 | POWER SUPPLY 1

000049




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1380319-01 POWER SUPPLY (SERVICE PORT)

ERES
KEY NO,

N o= 54 {(H—-E" K —F})
POWER SUPPLY (SERVICE POQRT)

n' 4’t- ./9-
FPIPING

A LASSY VOt L7
OPE.ASSY.CONT.VALVE

wl

7° L—FASSY X-4
PLATE ASSY.NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Qty

Unit | Technical Data

Pos No. Parts No Parts Name
1 ikl PIPING (WITH CARRYOVER,W/O CARRY OVER) 1
2 fisiaiaiaiaiaiaiaiaial OPE.ASSY,CONT.VALVE 1
3 (FFFxFFIxXAXXY | PLATE ASSY,NAME 1

000050



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1380332-02 POWER SUPPLY (100V POWER SOURCE/1500W)

i o a \—i\\ a1
< - ) !
nii -7 f’_ _____ o A POTE T

1 \/41 ﬁ ﬁg&;ﬁ:‘m
E:J_ ] OJ—C RERW ML

NUEROBE A - XDBEROWE

/6 22 5 :“:H

, Iiil '|iilé5 _ Xﬂjﬂ

/=, 7/ =
H 38 8

E 9

R BEETHN
ILLUSTRATED BREAKDOWN NO, 1



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1380332-02 POWER SUPPLY (100V POWER SOURCE/1500W)

JLﬁ |$P|
2%, +3%, BF quLﬁ

VY, FA4N, _
BED24F R BEDTSR

:_J._J_
L ___|
Ny FU=n—22R

1

18419

12413
147 |
15
[ ]
16
= :ﬁg
11 g
L~ | Lo Q i \
54.55 52
61 53154
T\ 55

15.16 %
/
\
5

2}
o
[*X+X~]

7




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31501332000 | COVER ASSY 1
2 31501201200 | INVERTER 1
3 31501331100 | SUPPORT 1
4 31501331200 | SUPPORT 1
5 37000588250 | PLATE 2
6 37000588260 | PLATE 3
7 90101210035 | BOLT 2 M10X35
8 90302041001 | WASHER , SPRING 6 10
9 90303071001 | WASHER, PLAIN 6 10
10 90101210055 | BOLT 4 M10X55
11 90186208025 | BOLT,FLANGE 4 M8X25
12 80182306016 | SCREW,MACHINE 4 M6X16
13 90302040601 | WASHER , SPRING 4 6
14 90303070601 | WASHER, PLAIN 4 6
15 90101208014 | BOLT 8 M8X14
16 90302040801 | WASHER, SPRING 8 8
17 90201200600 | NUT 2 M6
18 91850310405 | CLAMP (BLACK) | 10
19 91810130240 | FASTENER 10
20 31501331300 | COVER 1
21 82100000920 | GROMMET 1
22 37000569940 | PLATE 8
41 31501333100 | PLATE,CAUTION 1
42 31642171600 | PLATE,NAME 1
51 31501332100 | COVER 1
52 31501203200 | SUPPORT 1
53 80175305010 | SCREW,MACHINE 3 M5X10
54 90240200500 | NUT,CAP 5 M5
55 90302040501 | WASHER, SPRING 5 5
56 42736781200 | COVER 1
57 82460005300 | HANDLE 1
60 82464100201 | HINGE 1
61 80172305010 | SCREW,MACHINE 2 M5X10

000051



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PB1400439-01 PIPING,UPPER

PIPING,TELESCOPING

E
]
[
h
VI
]
=
Q
Q
m
=]
T




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 37002465150 | HOSE 1 L=425

2 37002471640 | HOSE 1 L=360

3 91002801400 | O-RING 8 1B P14

4 37000804580 | JOINT 1

5 91803880070 | CLIP 2 D=13.1-16.2

6 37002459330 | HOSE 1 L=1360

7 37002459320 | HOSE 1 L=1300

8 37002501360 | HOSE 1 L=450

9 80430620600 | JOINT (WITH O-RING) 2 L,G3/8-G3/8

10 37000920990 | JOINT 2

11 37002480680 | HOSE 1 L=600
37002448850 | HOSE 1 L=600

12 37002448860 | HOSE 1 L=560
37002480670 | HOSE 1 L=560

13 37000800310 | JOINT 1

14 82100001412 | TUBE,SPIRAL 1| M SE-12BK

31 91002801400 | O-RING 2 1B P14

000052




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1411919-02 PIPING,LOWER (JOINT FOR RETURN FILTER)

frr!:: H -
Y N L
] - 1 :” !_-- \\:\ = -
11 N . -
~ H H _
M u
1 i_JI : ~ -
‘\

ol |

.
AN

r(-:-) 1

sl

ZE250, ZE260,ZE290




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (St
1 80400160202 | JOINT (FOR RETURN FILTER) 1
11 91002802900 | O-RING 1 1B P29

000053



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1411920-02 PIPING,LOWER




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1411920-02 PIPING,LOWER

=
[6)]
-

91 §’§Ei%'!=;%ii
oo\ o e
PP N £ &

&

41
15 T

SEE PIPING,LOWER

% {(JOINT FOR
RETURN FILTER)
I

+

18




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 81408000100 | PIPE,STEEL 1M 10X1.2T
2 81408000100 | PIPE,STEEL 1M 10X1.2T
3 91810130240 | FASTENER 3
4 91810130270 | FASTENER 3
5 91803600200 | CLIP 1 D=13-20
6 31644591400 | COVER 1
7 37002500190 | HOSE 1 L=1300
8 31644591300 | JOINT 1
9 91002801100 | O-RING 4 1B P11
10 91803880070 | CLIP 2 D=13.1-16.2
13 80302090121 | FITTING 9 KC010-030N
14 91002801400 | O-RING 11 1B P14
15 91803600400 | CLIP 2 D=27-40
16 36672280000 | FILTER,OIL (YAMASHIN) 1
17 90186210014 | BOLT,FLANGE 2 M10X14
18 31642781200 | SUPPORT 1
19 91002802900 | O-RING 1 1B P29
20 81408000100 | PIPE,STEEL 1M 10X1.2T
21 81408000100 | PIPE,STEEL 1M 10X1.2T
22 80305010080 | FITTING,TEE 1 KTA10-000N
23 81408000100 | PIPE,STEEL 2| M 10X1.2T
24 81408000100 | PIPE,STEEL 2| M 10X1.2T
25 81408000100 | PIPE,STEEL 2| M 10X1.2T
26 81408000100 | PIPE,STEEL 1M 10X1.2T
27 81408000100 | PIPE,STEEL 2| M 10X1.2T
28 90201780800 | NUT 4 M8
29 90302040801 | WASHER , SPRING 4 8
30 90303070801 | WASHER,PLAIN 4 8
31 31642181000 | COVER 1
32 36611670000 | VALVE,FLOW CONTROL 1
33 90172106032 | BOLT,HEXAGON SOCKET 3 M6X32
34 80305120100 | FITTING 2
35 90280200800 | NUT,FLANGE 2 M8
36 37005700130 | CLAMP 4 10X2
37 90101208055 | BOLT 2 M8X55
38 80302090101 | FITTING 3 KC010-020N
39 80481004042 | JOINT 1
40 91002801800 | O-RING 1 1B P18
41 37002510990 | HOSE 1 L=310
42 80400160182 | JOINT (WITH O-RING) 1
43 81408000100 | PIPE,STEEL 2| M 10X1.2T
45 81408000100 | PIPE,STEEL 2| M 10X1.2T
46 81408000100 | PIPE,STEEL 2| M 10X1.2T
47 80303130121 | FITTING,ELBOW (WITH O-RING) 1 KLO10-030E
61 80400160129 | JOINT 4
62 91002801400 | O-RING 5 1B P14
63 80400160180 | JOINT (WITH O-RING) 1
64 80481003037 | JOINT 1
73 36740750000 | VALVE,REMOTE CONTROL (MAIN) 1
81 91002801800 | O-RING 1 1B P18
91 91002801400 | O-RING 2 1B P14

000054



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1411928-00 PIPING,LOWER (FOR LOAD METER)

METER.LOAD




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
1 81408000100 | PIPE,STEEL 1M 10X1.2T
2 31644592100 | JOINT,ROTARY 1
3 90280200800 | NUT, FLANGE 1 M8
4 90303070801 | WASHER, PLAIN 1 8
5 80302090101 | FITTING 1 KC010-020N
6 91002801100 | O-RING 1 1B P11

000055



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1910176-02 PIPING (WITH CARRYOVER,W/0 CARRY OVER)

4 N |
- _El_l 10+11 9 15417

ZE3O0OSTD,, ZE3H0OSTD . ZE3OQOSLT
o U—F=H—sTHRECRE




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1910176-02 PIPING (WITH CARRYOVER,W/0 CARRY OVER)

ZEZE0SLELUZEZSOOSTD . ZE3SE0STD , ZE300OSLT
Ry U=Fd=st=sTHDHERL




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1910176-02 PIPING (WITH CARRYOVER,W/0 CARRY OVER)

ZE360STD, ZE360SL ORe




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 91002801400 | O-RING 1 1B P14
2 37000912810 | JOINT 1
3 31641050100 | JOINT 1
4 36671630000 | JOINT,SELF SEALING 1
5 80430620800 | JOINT 1
6 37000924860 | JOINT 1
7 37002439750 | HOSE <L=1625. 1
8 37002511190 | HOSE 1 L=1370
9 90191208030 | BOLT 3 M8X30
10 90201200800 | NUT 3 M8
11 90302040801 | WASHER , SPRING 3 8
12 80400160205 | JOINT (WITH O-RING) 1
13 80400160182 | JOINT (WITH O-RING) 2
14 91803600400 | CLIP 2 D=27-40
15 91002801800 | O-RING 2 1B P18
16 36638550000 | VALVE,MANUAL CONTROL 1
17 80400160131 | JOINT 1
18 91810150020 | FASTENER 2
19 37002415530 | HOSE 1 L=1950

20 37002446480 | HOSE 1 L=1730
21 37000713260 | CLAMP ASSY 2 23

22 90101210020 | BOLT 2 M10X20
23 90302041001 | WASHER , SPRING 2 10

24 31842070100 | SUPPORT 1

25 80400160203 | JOINT (WITH O-RING) 1

26 82100001413 | TUBE,SPIRAL 1M SE-15BK
41 36671635010 | JOINT,SELF SEALING 1

42 36671635020 | JOINT,SELF SEALING 1

51 91002801800 | O-RING 4 1B P18
61 91002802900 | O-RING 1 1B P29

000056




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1910178-01 PIPING (OPT.VALVE-MAIN VALVE)

FRONT

f
Y )

15,16




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1910178-01 PIPING (OPT.VALVE-MAIN VALVE)

. e

(2ENT N7 94 2FORE) (2®NT s VY70 FUHORE)
[
e
8-41
! ! X,
G et
(YYD O Es
e e ——— i
(N Che=
Sloremel
- ’-;::*—-—--:-:&_“
K)_\_\:K) {0 (e
!JI
1 : <:

e/ \r

QX NT,UP7Po b UH 2T 04 o FDRE)

A



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31648822100 | SUPPORT 1
2 37002439750 | HOSE <L=1625. 1
3 37002512560 | HOSE 1 L=1640
4 91810130270 | FASTENER 2
5 80400160203 | JOINT (WITH O-RING) 1
6 80400160182 | JOINT (WITH O-RING) 1
7 91803600400 | CLIP 2 D=27-40
8 80430620800 | JOINT 2
9 80400160189 | JOINT 1
10 37000604210 | CLAMP 2 D=36
11 82100002015 | CLAMP 2 WRC20
12 90186208014 | BOLT,FLANGE 2 M8X14
13 90186208030 | BOLT,FLANGE 1 M8X30
14 90280200800 | NUT,FLANGE 1 M8
15 90171112020 | BOLT 2 M12X20
16 90302041201 | WASHER , SPRING 2 12
17 90201780800 | NUT 4 M8
18 90302040801 | WASHER , SPRING 4 8
31 91002802900 | O-RING 1 1B P29
41 91002801800 | O-RING 4 1B P18

000057




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB1910181-00 PIPING (WINCHLESS/PLUG:CARRYOVER VALVE)

(3605L)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 80316070060 | PLUG 4 PF3/8
2 91002801400 | O-RING 4 1B P14

000058



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1910183-01 PIPING

4 L0 0l

XAMENERE

Fp U—F—R—1 N TRORS

EANLENERE

F oy U—F——sULTEORA




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36062820000 | CYLINDER,ACCELERATOR 1
4 80303130081 | FITTING,ELBOW 3 KLO08-020E
5 80302090081 | FITTING 2 KC080-020N
6 91002801100 | O-RING 2 1B P11
7 90101208065 | BOLT 2 M8X65
8 90302040801 | WASHER, SPRING 2 8
9 37005700130 | CLAMP 1 10X2
10 90101208035 | BOLT 1 M8X35
11 90280200800 | NUT, FLANGE 1 M8
12 37000312580 | SLEEVE 2
31 91002801100 | O-RING 3 1B P11

000059




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB1910207-00 PIPING (VALVE)

NI

A 33 9 9 33
s E% / [/
el =~
_%-_;_‘__ 'ui_'iF /__(_E" Z’):
32
ZE3OQOSTD *SL ZE360STD




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37000924110 | JOINT 1 S,G1/2-G1/72
2 91002801800 | O-RING 4 1B P18
3 37000927810 | JOINT 1
4 80471020504 | JOINT 1 HL205-04
5 80400160182 | JOINT (WITH O-RING) 2
6 80400160203 | JOINT (WITH O-RING) 1
7 91803600400 | CLIP 2 D=27-40
8 37002503710 | HOSE 1 L=3150
9 37002414570 | HOSE 1 L=2360
10 90101210020 | BOLT 1 M10X20
11 90302041001 | WASHER , SPRING 1 10
12 37000713260 | CLAMP ASSY 1 23
13 31730932100 | COVER 1
14 31730932200 | SUPPORT 1
15 90186208020 | BOLT,FLANGE 1 M8X20
16 37000604210 | CLAMP 1 D=36
17 80430620800 | JOINT 3
18 37000930770 | JOINT 1 S G3/8-G1/2
19 91002801400 | O-RING 1 1B P14
20 37000927930 | JOINT 1
21 90201780800 | NUT 6 M8
22 90302040801 | WASHER , SPRING 9 8
23 90101208016 | BOLT 5 M8X16
24 90303070801 | WASHER, PLAIN 6 8
25 90101206014 | BOLT 8 M6X14
26 90302040601 | WASHER, SPRING 8 6
27 90303070601 | WASHER, PLAIN 8 6
28 31730932300 | CUSHION 1
29 31730932400 | COVER 1
30 31730947100 | CUSHION 1
31 31730932600 | COVER 1
32 37000701050 | CLAMP ASSY 1 D=35
33 37000713620 | CLAMP ASSY 2
51 91002801800 | O-RING 5 1B P18
61 91002802900 | O-RING 1 1B P29

000060




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PB2000050-00 POWER TAKE OFF & PUMP

- POWER TAKE OFF ASSY
« PTO ASSYORE

+ PUMP ASSY
+ RUTASSYODRE



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
1 foiciaiaiaieiaiaiaiaied POWER TAKE OFF ASSY (SELECTION) 1
2 (FFFxFAIXALXY | PUMP ASSY (SELECTION) 1

000061



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PB5280002-00 BOX,OPERATION

900

| 1. AEARRFICIE. BREB200 TOUY Y (F—2R) | EHETEXSEZ N,
2. Erlglt: ASSY] ZXWYIIBEEL. BRESCID SR (A1) 1 BHET
XX,
3.BREYTD IZRN (A240) | CRREFSEPFShATHEEADOTEA
LTLAEL, I
NOTICE
1. When disassembling the main unit, order a key No.20 [O-RING(CASE)| beforehand.
2. When replacing 'RF ASSY| order a Key No0.69 [ LABEL{SELIAL})] beforehand.
3. Serial No.is not stamped on the [ LABEL(SELIAL)| before shipment. Fill in the blank
by yourself.




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
20 36804915010 | O-RING (CASE) 1
29 36804915020 | PIN 1
30 36804915030 | RING 1
49 36805795020 | HARNESS 1
50 36805795030 | HARNESS 1
64 36804915060 | RUBBER(FRONT) 1
68 36806245010 | PLATE,NAME 1
69 36804915080 | LABEL (SELIAL) 1

101 36804917570 | CASE ASSY(LOWER) 1
102 36804915100 | GUARD ASSY (HAND) 1
103 36804915110 | COVER ASSY (BATTERY) 1
104 36806575010 | LEVER ASSY (TRIGGER) 1
105 36805825020 | RF ASSY 1
106 36804925030 | PANEL ASSY (INNER) 1
107 36804925040 | PANEL ASSY (INNER) 1
108 36804915150 | SWITCH ASSY 1
109 36804915160 | CASE ASSY (FRONT) 1
110 36804917530 | HOLDER (BATTERY) 1
201 36804915170 | STRAP 1
900 36806573000 | BOX,0PERATION 1

000062




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1011339-01 OUTRIGGER (L=471,CASE:L=1892/FOR 4TON)

/

FRONT

MIN=1440

L=1892




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 ikt OUTRIGGER (L=471,CASE:L=1892) 1
3 (FFFxFAxXAEXY | PIPING,OUTRIGGER 1

000063



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1011356-01 OUTRIGGER (L=601,MIN=1440/FOR 7TON)

/

FRONT

MIN=1440

L=2020




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 ikt OUTRIGGER (L=601,CASE:L=2022) 1
3 (FFFxFAxXAEXY | PIPING,OUTRIGGER 1

000064



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PC1011382-01 OUTRIGGER (L=471,CASE:L=

L=1892

TN
ﬂ%-%%

48

1892)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical D
1 31613690103 | OUTRIGGER ASSY (LEFT/CASE:L=1892,MIN=1440) 1
2 31613690203 | OUTRIGGER ASSY (RIGHT/CASE:L=1892,MIN=1440) 1

000065



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1011383-01 OUTRIGGER (L=601,CASE:L=2022)

-- ]
vl T
VIR -
1 [H H [

L=2022
b




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical D
1 31613870102 | OUTRIGGER ASSY (LEFT/CASE:L=2022,MIN=1440) 1
2 31613870202 | OUTRIGGER ASSY (RIGHT/CASE:L=2022,MIN=1440) 1

000066



PC1020094-00 OUTRIGGER,REAR(ROTARY/POWER PACKAGE:WITH LOCK

TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

NOOAR~AWNE

E S
e
R
o
R e
R
(***********)

OUTRIGGER,REAR (FRAME)

LOCK ASSY

CYLINDER,JACK (REAR OUTRIGGER)
PIPING,REAR JACK (1)
PIPING,REAR JACK (2,ROTARY)
ELEC.ASSY

PLATE ASSY,NAME

RPRRRERNRBRP

000067



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1020095-01 OUTRIGGER,REAR (FRAME)

FRONT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31624981000 | CASE,OUTER 1

2 31624982000 | CASE, INNER 1

3 31624983000 | CASE, INNER 1

4 31622004000 | SUPPORT (LEFT) 1

5 31622005000 | SUPPORT (RIGHT) 1

6 31621510100 | SUPPORT 2

8 31622000100 | SUPPORT 4

9 90186208014 | BOLT,FLANGE 8 M8X14
10 90186208010 | BOLT,FLANGE 12 M8X10
11 82456101000 | NIPPLE,GREASE 2 A-PT1/8
12 31622000200 | COVER 2

13 90203201600 | NUT 2 M16

15 90142714025 | BOLT,STUD 8

16 90302041401 | WASHER , SPRING 8 14

17 90201481400 | NUT 8 M14

18 82458102000 | NIPPLE,GREASE 2 B-PT1/8
19 80601110150 | RING,RITAINING 4 15

20 31620582020 | BEARING,BALL (KOYO) 6

21 37000134180 | PIN 2

22 82400000459 | CAP 4

23 37003100030 | GRIP 2

24 37000309980 | SPACER 2 L=60
25 37000161010 | PIN 2

26 31621962100 | SUPPORT 4

27 31621962200 | PLATE 12 T=0.5
28 31621340200 | PIN 2

29 37001200720 | SPRING 2

34 90720716450 | SCREW,SET 2 M16X45
42 31620580100 | PIN ASSY 2

53 31623679510 | SUPPORT ASSY 2

000068




PC1020097-00 OUTRIGGER,REAR (ROTARY/SOLENOID VALVE)

TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seri
1 folaiaiaisiaiaioiaial OUTRIGGER,REAR (FRAME) 1
3 iolalaioioialaloialalel CYLINDER,JACK (REAR OUTRIGGER) 2
4 falaialaiaiaialalaiotel PIPING,REAR JACK (2,ROTARY) 1
5 iolalaioioialaloialalel PIPING,REAR JACK (1) 1
6 36740770001 VALVE,REMOTE CONTROL 1
7 alaialalaiaialaiaiotel PIPING (OPT.VALVE-MAIN VALVE) 1

13 iolalaioiaialaloialalel OPE.ASSY,CONT.VALVE 1
14 alaialalaialalalaiotel PLATE ASSY,NAME (REAR OUTRIGGER) 1
15 iolalaioiaialaloialalel ELEC.ASSY (FOR REAR OUTRIGGER) 1
16 (FFFHFxxAIXXY | ELEC.ASSY (EMERGENCY SWITCH) 1

000069



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1030214-03 CYLINDER,JACK (MIN=1440)

“‘-‘“‘"‘-w

MIN=]440
3
)
L‘_______—______' —n
I L
S i | N | — = B Fkl
—

O

Lo

I/I / / \ \ I / /
. 23 24 25 26 21 27 28 29430
A A A A A

ALPACKING SET KEY NO.40 (KEY NO.25,26,28,29,30,31)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N
1 90172110065 | BOLT,HEXAGON SOCKET 4 M10X65
3 36034070000 | CYLINDER,JACK 1
4 36624690000 | VALVE,PILOT CHECK 1

21 36034071000 | CYLINDER 1

23 90211203000 | NUT 1 M30X37/2
24 36032110300 | PISTON 1

25 91350207500 | BEARING,PLAIN (WITH PACKINGX2) 1

26 91002903000 | O-RING 1 1B G30
27 36033523000 | COVER,ROD 1

28 91002907000 | O-RING 1 1B G70
29 91694006000 | PACKING 1

30 91410206002 | RING,BACKUP 1

31 91660006001 | SEAL,DUST 1

32 36034072000 | ROD 1

40 36034079900 | PACKING SET 1 60X75

000070



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1030301-02 CYLINDER,JACK (REAR OUTRIGGER)

4\\ Lk \ |
@ [Sep
i) =\

3 -21

O

@@ O




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 90172110035 | BOLT,HEXAGON SOCKET 2 M10X35
2 36623930000 | VALVE,PILOT CHECK 1
3 80491002020 | JOINT (WITH O-RING) 2
4 36034730001 | CYLINDER ASSY,JACK 1
5 91002801000 | O-RING 2 1B P10
6 42610020510 | CHOKE 1
21 91002801100 | O-RING 2 1B P11

000071




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1100146-05 OPE.ASSY,OUTRIGGER




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

No

31330920700
31331610100
37001201380
37001707580
37000161150
80613310060
80136332020
91810130250
31330921100
90303071401

PLATE

PIN

SPRING

CABLE,CONTROL (MICHANG CABLE)
PIN

RING,RITAINING

PIN,SPLIT

FASTENER

GRIP

WASHER , PLAIN

RPRRRRRRRRER

3.2X20

14

000072



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1200598-00 PIPING,OUTRIGGER




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 90186208014 | BOLT,FLANGE 4 M8X14
3 90186210014 | BOLT,FLANGE 2 M10X14
4 37000924350 | FITTING 4
5 91002801100 | O-RING 4 1B P11
6 31648540101 | JOINT 2
7 91002801200 | O-RING 4 1B P12
8 36180170000 | SENDER,PRESSURE 4
9 90172110090 | BOLT,HEXAGON SOCKET 8 M10X90

10 80491002020 | JOINT (WITH O-RING) 4

12 91810130240 | FASTENER 6

13 82100002039 | CLAMP 4

14 90240200800 | NUT,CAP 8 M8

15 90302040801 | WASHER, SPRING 8 8

16 37000600920 | CLAMP 2 L=90
31 31648531101 | HARNESS 2

32 37002410830 | HOSE, TWIN 2 L=2800
33 80491002020 | JOINT (WITH O-RING) 4

34 31644591450 | JOINT 2

35 31642591240 | CLAMP 2 12X2
36 90186208014 | BOLT,FLANGE 2 M8X14
37 90280200800 | NUT, FLANGE 2 M8

38 31648501500 | SUPPORT 2

39 91810130240 | FASTENER 12

40 31648501300 | CLAMP 4

41 31648501400 | CLAMP 2

42 91810130250 | FASTENER 2

52 80316030040 | PLUG 4 PT1/4
61 91002801400 | O-RING 4 1B P14
71 91002801100 | O-RING 8 1B P11

000073




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1200599-00 PIPING,OUTRIGGER

s [
27 . ]

24125 :
26 N




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 90186208014 | BOLT,FLANGE 4 M8X14
3 90186210014 | BOLT,FLANGE 2 M10X14
4 37000924350 | FITTING 4
5 91002801100 | O-RING 4 1B P11
6 80491002020 | JOINT (WITH O-RING) 4
8 82100002039 | CLAMP 4
9 90240200800 | NUT,CAP 8 M8

10 90302040801 | WASHER, SPRING 8 8

11 37000600920 | CLAMP 2 L=90
21 37002450050 | HOSE 4 L=2800
22 80491002020 | JOINT (WITH O-RING) 4

23 91810130240 | FASTENER 10

24 31642591240 | CLAMP 2 12X2
25 90186208014 | BOLT,FLANGE 2 M8X14
26 90280200800 | NUT, FLANGE 2 M8

27 31648671200 | SUPPORT 2

28 31644591450 | JOINT 2

41 91002801100 | O-RING 8 1B P11

000074




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1230021-03 PIPING,REAR JACK (2,ROTARY)

FRONT
29
. . IE=/\

i 2 &

29

CONNECTED -
TC PIPING, 5
REAR JACK (1) 2O




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial

4 31642730100 | SUPPORT 2

5 90186208014 | BOLT,FLANGE 12 M8X14

7 90303071201 | WASHER, PLAIN 2 12

8 37000924770 | JOINT 4

21 37002417360 | HOSE 2 L=1800

22 37002450860 | HOSE 2 L=1760

23 31642730300 | CLAMP ASSY 2

24 31642730200 | CLAMP ASSY 2

29 91810130240 | FASTENER 6

000075



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1230061-00 PIPING,REAR JACK (1)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31648860010 | PIPE 1
2 31648860020 | PIPE 1
3 31648860030 | PIPE 1
4 31648860040 | PIPE 1
5 80303130101 | FITTING,ELBOW 2 KLO10-020E
6 80302090101 | FITTING 2 KC010-020N
7 31611613101 | POWER SUPPLY 1
8 90172108018 | BOLT,HEXAGON SOCKET 4 M8X18
9 90302040801 | WASHER, SPRING 6 8
10 91002801100 | O-RING 2 1B P11
11 31645360100 | SUPPORT 1
12 90186210014 | BOLT,FLANGE 4 M10X14
13 37005700130 | CLAMP 2 10X2
14 90101208035 | BOLT 2 M8X35
15 90303070801 | WASHER, PLAIN 2 8
31 91002801100 | O-RING 2 1B P11

000076




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC1230062-01 PIPING,REAR JACK (1)

(2N T ORE) (LWL TORE)
U¥ro bUH V7o rUH, BLI2OLVF , H—ER—}




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

OCO~NOUTAWNE

80481403020
91002801400
37002417350
91810130240
80303010080
81408000120
80301010080
37000714330
31645331010
31645331020
37000714320
80320410020
37000560350
31642991100

JOINT
O-RING
HOSE
FASTENER
FITTING,ELBOW
PIPE,STEEL
FITTING
CLAMP ASSY
PIPE

PIPE

CLAMP ASSY
FITTING
SUPPORT
CLAMP ASSY

PRPANREPENRARONNAIAS

1B P14
L=1060

KLA10-000N
10X1.5T
KUA10-000E

000077



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PC6390047-01 CYLINDER ASSY,JACK

100
_ ) R _ _
~ =, )
| \\': . ] o) ® %
E:” ® ©
—-ﬂ: B
| A3 LT | N \
4/
5"/’ 248
6\-
1 I\ ]
7 L {/ |
1 AS
Ao
A 10
I A1l I
[

AIPACKING SET KEY NO,50 {KEY NO,2,3,8,9,10,11)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

N

OCO~NOUTAWNE

37001601420
91002902500
91350206000
36013823000
36033162000
36034731002
36013823200
91002905500
91694004500
91410204502
91660004501
36033169910
36034730001

NUT

O-RING
BEARING,PLAIN (WITH PACKINGX2)
PISTON

ROD

CYLINDER

COVER,ROD

O-RING

PACKING

RING, BACKUP

SEAL ,DUST

PACKING SET
CYLINDER ASSY,JACK

RPRRPRRRRRRRRERRE

M27X2
1B G25

1B G55

45X60

000078



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PD1010172-00 REDUCER,SWING SPEED

LPWN PR

31

12
13
14
15

! 16

—18
19




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data

1 36081325090 | RING,SNAP 1

2 36081325010 | SPACER 1

3 36081325080 | SHIM SET 1

4 36081325110 | BEARING, TAPER ROLLER 1

5 36081325020 | WORM 1

6 36081325120 | BEARING, TAPER ROLLER 1

7 36080755040 | GAUGE,OIL 1

8 36080235080 | WASHER, SEAL 1 M16
9 80316090060 | PLUG 1 KKT PT3/8
12 91280431931 | SEAL,OIL 1

13 36081325050 | CASE,GEAR 1

14 36081325130 | BEARING,BALL(METAL SHIELD TYPE 6210ZZC3) 1

15 36081325140 | BEARING,BALL (RUBBER SEAL TYPE 6210LLU) 1

16 36080495050 | BOLT,SEMS (M10X25,WITH WASHER) 9

17 36080505080 | KEY 1

18 36081325060 | WHEEL , WORM 1

19 36081325070 | CASE,GEAR 1

20 80500006209 | BEARING,BALL 1

21 80601110450 | RING,RITAINING 1 S45
22 36080015000 | PIN 2

23 82400000478 | BREATHER 1

31 36081615500 | GEAR,SPUR 1

50 36081610000 | REDUCER, SWING SPEED 1

000079



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PD1020069-00 SWING UNIT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 37002302720 | BEARING,SWING (NTN) 1

2 31300070010 | BOLT 19 M20X80
3 37001500560 | BOLT 10 M18X55
4 90171116040 | BOLT 4 M16X40
5 90303501601 | WASHER,PLAIN 4 16

6 36081610000 | REDUCER,SWING SPEED 1

7 91001208500 | O-RING 1 1A G85
8 90172112035 | BOLT,HEXAGON SOCKET 2 M12X35
9 90302041201 | WASHER , SPRING 2 12

10 36663950000 | MOTOR,HYDRAULIC 1

11 90303502008 | WASHER , PLAIN 15

12 90303501805 | WASHER, PLAIN 10 18

000080




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PD5020009-00 DERRICK ASSY

1 ] ]

6 - 21

c/




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 90171110040 | BOLT 2 M10X40
2 90302041001 | WASHER , SPRING 2 10
3 36606510002 | VALVE,COUNTERBALANCE 1
4 36027690000 | CYLINDER ASSY,DERRICK 1
5 82400000459 | CAP 2
6 80430620600 | JOINT (WITH O-RING) 2 L,G3/8-G3/8

21 91002801400 | O-RING 2 1B P14

100 31241370002 | DERRICK ASSY 1

000081



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PD5080030-00 DETECTOR ASSY,LENGTH (BOOM)

100




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 36161625010 | PLATE (BASE) 1

2 36132395010 | CASE 1

3 36132395060 | SPRING ASSY 1

4 36132395100 | CONTACTOR ASSY 1

5 36161615050 | CONTACTOR ASSY 1

6 36132155030 | COVER 1

7 36131185030 | PACKING 1

8 36132465030 | O-RING 1

9 36132385030 | BRACKET 1
10 36131745010 | POTENTIOMETER 1
11 36132095060 | SEAL 1
12 36131745070 | GEAR 1
24 36130795030 | STOPPER 2
25 36131745080 | CORD ASSY 1

27 36161615060 | WASHER 1
29 36161495050 | LOCK 1
32 36132385060 | CORD (MAIN) 17 | M
33 36132385070 | CORD (SUB) 2| M
100 36132390002 | DETECTOR ASSY,LENGTH (BOOM) 1

000082



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PE1010493-02 CYLINDER ASSY,DERRICK

| \ I /16 7
I 1 2 I | \ 2
o O \. |
| °© ©
\ 9
% 10
| \ \ \ \
I J 1 'u'] 1T IS_U\ )
|7 E |
=S AT C ?\&
3/ \5 9/ 1]/ 12 13
FA N A A A

AIPACKING SET KEY NOQO.40 (KEY NQ.4,5,9,11,12,13)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N
1 82456101000 | NIPPLE,GREASE 2 A-PT1/8
2 37000402780 | BEARING,PLAIN (NDC) 2

37000403580 | BEARING,PLAIN (DAIDO METAL) 4
3 36027691000 | PISTON 1
4 91350213500 | BEARING,PLAIN (WITH PACKINGX2) 1
5 91002808500 | O-RING 1 1B P85
6 36027699510 | CYLINDER ASSY 1
7 36025869520 | ROD ASSY 1
8 37000403700 | BEARING,PLAIN 1
9 91002812500 | O-RING 1 1B P125
10 36027699520 | COVER,ROD 1
11 91694009000 | PACKING 1
12 91410209000 | RING,BACKUP 1
13 91660009000 | SEAL,DUST 1
14 80622000900 | RING,RITAINING 1 SP90
15 80612110980 | RING,RITAINING 1 AR98
40 36027699900 | PACKING SET 1 90X135
50 36027690000 | CYLINDER ASSY,DERRICK 1

000083



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020035-00 ELEC.ASSY (WARKING LAMP:2-LIGHT INSTALLATION)

CONTROL UNIT

"/Ll JOINT ASSY,SWIVEL

\,\

T
l J> R T
\ (EOWRZ HBERITA) //

e *‘“?iw g L

RELAY BOX

R —22 (Ea—3AW)

"‘f@

'0,

Ev=a T LAATORE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 31501791100 | HARNESS 1 L=2230
2 91810130240 | FASTENER 10
3 82100000745 | FUSE 1 10A,6.5X30
4 31477311500 | SWITCH ASSY (PANASONIC) 1
5 31501791200 | HARNESS 1 L=180

000084



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PES020078-01 ELEC.ASSY

S —
] B
|_| T o " _C I
q; =" 717/ N |
—-- " S - i L | & \\\--ﬂpﬁ.m—
‘7; 9 bl

| " 6T
“ \ - N ‘\_ '\Fj _;7! _ EN nu J_!
T i

AR T~ AD
II|
I
I
I

(a7t 7ORe) (S 2N TDRE)

€



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PES020078-01 ELEC.ASSY

(727007 0848)

ZE300SL
ZE360SL P

ZES00SL




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 31501912100 | HARNESS 1
2 82100002597 | RELAY 1
3 90280200600 | NUT, FLANGE 1 M6
4 80192486014 | SCREW,MACHINE (WITH WASHER) 1 M6X14
5 31477311500 | SWITCH ASSY (PANASONIC) 1
31477311200 | SWITCH ASSY (PLATING:NACC) 1
6 82197518119 | CAP (PLUS ONE MFG./BLACK) 1
82197518114 | CAP (MATSUSHITA/BLACK) 1
7 91810130240 | FASTENER 24
8 91850310405 | CLAMP (BLACK) 14
9 31501912200 | SUPPORT 1
10 90303071001 | WASHER, PLAIN 2 10
11 90101210020 | BOLT 2 M10X20
12 42650710100 | BUZZER 1
13 90302040601 | WASHER , SPRING 2 6
14 90303070601 | WASHER, PLAIN 2 6
15 90101206014 | BOLT 2 M6X14
16 90186208020 | BOLT,FLANGE 2 M8X20

000085



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020089-01 ELEC.ASSY (FRAME SWITCH)

AERH7L—LBIA uF




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 31653303200 | SWITCH ASSY (NIHON AUTOMATIC) 1
31653303300 | SWITCH ASSY (MATSUSHITA) 1
2 82197600101 | CAP (BLACK) 1
3 31502051100 | PLATE,NAME 1

000086



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020090-00 ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

2 36150070000 | DETECTOR, LOAD 2

3 90131506020 | BOLT,HEXAGON SOCKET 4 M6X20
4 36120580000 | TRANSMITTER, SIGNAL 1

5 91810130250 | FASTENER 11

6 91850310405 | CLAMP (BLACK) 1

7 90303070601 | WASHER, PLAIN 5 6

8 31361943200 | JOINT 1

9 91002801100 | O-RING 2 1B P11
10 90171110070 | BOLT 2 M10X70
11 90302041001 | WASHER , SPRING 2 10

12 90303071001 | WASHER, PLAIN 2 10

14 31361943300 | HARNESS 1 L=1460
15 90101206014 | BOLT 1 M6X14
32 80316030020 | PLUG 1 PT1/8

000087




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020091-00 ELEC.ASSY (BOOM ELEVATING STOWING SW)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 91810130250 | FASTENER 2
2 91850310405 | CLAMP (BLACK) 1
3 82108501310 | SWITCH 1

000088



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020092-00 ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)

A




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 91810130230 | FASTENER 7
2 91810130240 | FASTENER 6

000089



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020093-00 ELEC.ASSY (FRAME/RELAY BOX)

CONTROL UNIT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31502081100

CONNECTOR

000090



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020132-00 ELEC.ASSY (POST)

CNd , CNB ,CNE )
CNB1,CN77 CN15

FERA RS
\ CN2,CN3 T




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 31502532100 | HARNESS 1

2 31501402200 | PLATE 1

4 90101206016 | BOLT 2 M6X16
5 90280200600 | NUT, FLANGE 2 M6

6 91850310405 | CLAMP (BLACK) 5

7 91810130250 | FASTENER 9

8 31476751010 | CONNECTOR 1

21 31656011200 | COVER 1

22 37002227560 | PLATE,NAME (BLACK) 2 D=16
23 82100002596 | RELAY 1

24 90280200600 | NUT, FLANGE 2 M6

25 80192486014 | SCREW,MACHINE (WITH WASHER) 2 M6X14
26 82161201010 | RELAY 1

000091



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020133-01 ELEC.ASSY (LAMP)

5+6
WTE) SASTH)
EL—F ~
! L1 L s

=7\
T I N
> Z ;_5'6. || AU
CRREMAT : %8
I

AU S -
CRRAENALT @ <4

1
AN - ! AAREED S
(o ) S

T AT et ian)
5'6 - 5.6




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31502531100 | HARNESS 1
2 82100002007 | CLAMP 2 WRC10
4 91810130240 | FASTENER 11
5 82100000182 | INSULATOR 8
6 82100000192 | TERMINAL 8
7 91850310405 | CLAMP (BLACK) 5

000092



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020296-00 ELEC.ASSY (BOOM/LED LAMP)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31501192100 | SUPPORT 1
2 31501192200 | PLATE 1
3 90186210016 | BOLT,FLANGE 2 M10X16
4 31650690400 | SUPPORT 1
5 90813108020 | BOLT,WING 1 M8X20
6 90309331201 | WASHER 2 L12
7 90303071201 | WASHER, PLAIN 1 12
8 90236201200 | NUT,CASTLE 1 2H M12
9 80136325025 | PIN,SPLIT 1 2_.5X25
10 31650690500 | LEVER 1
11 82165700010 | LAMP 1
12 90280201000 | NUT,FLANGE 1 M10
13 90186206010 | BOLT,FLANGE 1 M6X10
14 90280200600 | NUT,FLANGE 1 M6
15 82401600504 | CLAMP 3
16 91810130240 | FASTENER 2
17 90813108016 | BOLT,WING 2 M8X16
18 90302040801 | WASHER , SPRING 2 8
19 42507690100 | SUPPORT 1
20 90303070801 | WASHER, PLAIN 2 8
21 31503072100 | HARNESS 1

000093



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020538-00 ELEC.ASSY (FRAME BRANCH WIRING ADDED)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31501611100

HARNESS

000094



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PE5020561-00 ELEC.ASSY (OVER-UNWINDING CUTOUT DEVICE/HR)

NAEVASSY (RF9F74 ¥V DF/HR)
ELEC.ASSY (OVER-UNWINDING CUTOUT DEVICE/HR)

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
2 folialaiaiaiaialalaiaied DETECTOR,DISORDERLY WIND 1
3 (FFFxFFIxxAXXY | INDICATOR, DRUM 1

000095



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PE5020562-00 ELEC.ASSY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31362163101 | HARNESS 1

3 90131506020 | BOLT,HEXAGON SOCKET 4 M6X20

4 36120580000 | TRANSMITTER, SIGNAL 1

5 91810130250 | FASTENER 4

7 90303070601 | WASHER, PLAIN 5 6

15 90101206014 | BOLT 1 M6X14

17 31504091100 | PLUG 2

18 31652991700 | PLUG (4-POLES,FEMALE) 1

29 31476751010 | CONNECTOR 1

000096



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1010167-01 WINCH (HARTYS)

e : FACING KIT KEY NO101( JAPANESE)
® : FACING KIT KEY NO1O2( ENGLISH )
® Protective seal

® Replacement interval name plate



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 36072625080 | CASE,GEAR 1
2 36072625020 | CASE,GEAR 1
3 36072625030 | GEAR,SPUR 1
4 36072625100 | GEAR, SPUR 1
5 36072625050 | GEAR,SPUR 1
6 36072625110 | BRAKE,DISK 1
7 36072625120 | WHEEL ,RATCHET (BUSH L=17MM) 1
8 36071195080 | LINK (RATCHET CONTROL) 1
10 36071195100 | RATCHET 1
11 36072625090 | SHAFT 1
12 36071195120 | SPRING 1
13 36071195130 | CAP 1
14 36071195140 | PIN 1
15 36071195150 | NUT 1
16 80500006202 | BEARING,BALL 1
17 80500006212 | BEARING,BALL 1
18 80500006305 | BEARING,BALL 1
19 80500006007 | BEARING,BALL 1
20 91206048001 | SEAL,OIL 1
21 80602110620 | RING,RITAINING 1 R62
23 36071195200 | O-RING 1
24 36071195170 | O-RING 1 P15
25 80136340040 | PIN,SPLIT 1 4X40
26 36072625070 | KEY 2
27 90101208018 | BOLT 6 M8X18
28 90302040801 | WASHER , SPRING 6 8
29 80316030060 | PLUG 1 PT3/8
33 36071195190 | GAUGE,OIL 1
34 80172304015 | SCREW,MACHINE 1 M4X15
35 90302040401 | WASHER , SPRING 1 4
100 36072620000 | WINCH (HARTYS) 1
101 36070441000 | FACING KIT(JAPANESE) 1
102 36070442000 | FACING KIT (ENGLISH) 1

000097



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PF1010207-00 WINCH (HARTYS)

100

W

6065 181766677139 1 24254546 55567 34413029 5771

27

7376
) 28
o= 3 @\‘ 40
O OlE=f= AN 43
‘W.f;l ] “16
il i) > 6
!I= = X N "I
| | IR
I iz =z
° %; ° N 63 5968
6172 50 545651 528 12 20 65 21
10 = - >
3 \ 37 N |
38 = £ 19*”k-.;;'
A— ) |
49 7 B \
| :’.:-'
hﬁ | e 5869 d
—— = ya 7 : 23/
[/ 7/ |
48 33 47 14423613 62 53 646570
| 26657475




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36072815010 | CASE,GEAR 1
2 36072815020 | COVER 1
3 36072815030 | RETAINER (BEARING) 1
4 36072815040 | FRAME 1
5 36072815050 | FRAME 1
6 36072815060 | FLANGE (MOTOR) 1
7 36072815070 | WORM 1
8 36072815080 | WHEEL , WORM 1
9 36072815090 | DRUM, SHAFT 1
10 36072815100 | DRUM 1
11 36072815110 | CLUTCH 1
12 36072815120 | CLUTCH 1
13 36072815130 | COLLAR 1
14 36072815140 | COLLAR 1
15 36072815150 | COLLAR 1
16 36072815160 | PLATE (SHIM) 1
17 36072815170 | ROLLER 1
18 36072815180 | SHAFT (ROLLER) 1
19 36072815190 | ARM (ROLLER) 2
20 36072815200 | SPRING 2
21 36072815210 | BOLT (TENSION) 2
22 36072815220 | GUIDE (WIRE) 1
23 36072815230 | STAND (ROLLAR) 1
24 36072815240 | FORK (CHENGE) 1
25 36072815250 | SHAFT 1
26 36072815260 | GUIDE,BLOCK 1
27 36072815270 | COVER 1
28 36072815280 | PLATE 1
29 36072815290 | CASE 1
30 36072815300 | PLATE 1
31 36072815310 | COVER 1
32 36072815320 | GEAR 1
33 36072815330 | KEY 2
34 36072815340 | KEY 1
35 36072815350 | FACING 1
36 80500006212 | BEARING,BALL 1
37 80500006012 | BEARING,BALL 1
38 80516006208 | BEARING,BALL 1
39 80516006202 | BEARING,BALL 2
40 36070525350 | BEARING,ROLLER 1
41 36070525360 | BEARING,ROLLER 1
42 91206060003 | SEAL,OIL 1
43 36072815360 | SEAL,OIL 1
44 36072815370 | PACKING (SEAT) 1
45 36072815380 | SEAL,DUST 1
46 36072815390 | RING 1
47 91001207000 | O-RING 1 1A G70
48 91001205500 | O-RING 1 1A G55
49 80601110400 | RING,RITAINING 1 S40
50 90151200100 | BOLT,EYE 1 M10
51 82400000478 | BREATHER 1
52 36070525390 | PLUG 1 PT1/2X1/8
53 80205000300 | PLUG 1 PT3/8
54 90172110060 | BOLT,HEXAGON SOCKET 8 M10X60
55 90172110040 | BOLT,HEXAGON SOCKET 6 M10X40
56 90302041001 | WASHER , SPRING 14 10
57 90101508025 | BOLT 12 M8X25
58 90171112030 | BOLT 4 M12X30
59 90171116035 | BOLT 4 M16X35
60 90171110045 | BOLT 2 M10X45
61 90171106010 | BOLT,HEXAGON SOCKET 4 M6X10
62 36072815400 | PIN (PARALLEL) 2
63 80205000200 | PLUG 1 PT1/4
64 36072815410 | BOLT,FLAT HEAD 5
65 90201201000 | NUT 12 M10
66 90101208020 | BOLT 2 M8X20
67 90201200800 | NUT 2 M8
68 90302041601 | WASHER , SPRING 4 16
69 90302041201 | WASHER , SPRING 4 12
70 90302041001 | WASHER , SPRING 5 10
71 90302040801 | WASHER , SPRING 14 8
72 90302040601 | WASHER , SPRING 4 6
73 90303071001 | WASHER, PLAIN 2 10
74 36072815420 | SPRING 1

000098




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
75 36072815430 | BALL,STEEL 1
76 80136320020 | PIN,SPLIT 2 2X20
77 80601110350 | RING,RITAINING 1 S35
78 36072815440 | PIN (PARALLEL) 1
79 36072815450 | SPRING 1
100 36072810000 | WINCH (HARTYS) 1

000098




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1010237-00 WINCH (OOKUBO)

® Protective seal ® :FACING KIT KEY NO101( JAPANESE )
¢ Replacement interval name plate



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36072255010 | CASING 1
2 36072255020 | COVER 1
3 36072255030 | GEAR (1) 1
6 36073425030 | DISK 1
7 36073425020 | WHEEL ,RATCHET 1
8 36073425040 | BUSH 1
9 36072255091 | RING,SLIP 1
10 36072255101 | RATCHET 1
11 36072255110 | PIN 1
12 36072255120 | SPRING 1
13 36072255130 | PIN 1
14 36072255140 | PLATE (LOCK) 1
15 80172304010 | SCREW,MACHINE 1 M4X10
17 36072255160 | BOLT (WITH WASHER) 6 M8X25
19 36072255180 | GAUGE,OIL 1
20 36072255240 | PLUG 1
21 80500006004 | BEARING,BALL 1
22 80500006212 | BEARING,BALL 1
23 80500006305 | BEARING,BALL 1
24 80500006007 | BEARING,BALL 1
25 36072255190 | KEY 2 7TX7X20
26 36072255250 | O-RING 1
27 91001101500 | O-RING 1 1A P15
28 36072255210 | SEAL,OIL 1
29 36072255220 | NUT,CASTLE 1 M24
30 80136350035 | PIN,SPLIT 1 5X35
31 80602110620 | RING,RITAINING 1 R62
41 36073435011 | GEAR SET 1
50 36073430000 | WINCH (OOKUBO) 1
101 36072251000 | FACING KIT(JAPANESE) 1

000099




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PF1010242-01 WINCH (YG.TEC)

100
| ] I ]
f@zé}m 7677 68 5567 78 |
2
64737475 SADH73 L 3N /
i | | 585960 < NS
i . Y
T Jo—e| i tle {{ 7140 62|
o CGHEyIS py Ll A9 'ﬂ}kif’ ,
pmiil ) \.’)" :
| b A
| = - ] e e\ / | 6566
1YY 1Y .=
E |
o o Lo o
72 25563 A 25563
50 51 5253 31
26 27 12 3 4
R | I 2829 |
7980 ; L0 | 30 c
49 | [ 32 6
46 =\ 25 SN l
A . 1 9
= i/ i Q) M_IL710
rd r ri 33 11
|48 A / T 2324 0 15
L ravesd \\%\35 13
/) /)= 10
A7 45 44 4341 424039383736 22 611921 2017 18




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 90172110040 | BOLT,HEXAGON SOCKET 6 M10X40
2 90302041001 | WASHER , SPRING 11 10
3 36073295010 | FLANGE (MOTOR) 1
4 91280230551 | SEAL,OIL 1
5 36073295020 | SHIM SET 1
6 36073295500 | BEARING, TAPER ROLLER 1
7 36073295030 | SLING 1
8 36073295040 | GEAR,WORM 1
9 36073295510 | BEARING, TAPER ROLLER 1

10 91001208000 | O-RING 1 1A G80
11 36073295050 | HOUSING 1

12 36700215070 | GEAR,BRAKE 1

13 36700215090 | PLATE 1

14 36072455150 | PLATE (PRESSURE) 1

15 90172106050 | BOLT,HEXAGON SOCKET 6 M6X50
16 36073295360 | PIN 1

17 80601110300 | RING,RITAINING 1 S30

18 36073295060 | COVER 1

19 36072455130 | KEY 1

20 36072455180 | SPRING 1

21 36073295070 | FRAME (A) 1

22 36073295080 | FRAME (B) 1

23 90101516035 | BOLT 4 M16X35
24 90302041601 | WASHER , SPRING 4 16

25 80316090040 | PLUG SOCKET 1 R1/74
26 36070845050 | PLUG 1 R1/2XRC1/8
27 14123000400 | BREATHER 1 PT1/8
28 90101508025 | BOLT 8 M8X25
29 90302040801 | WASHER , SPRING 10 8

30 36073295090 | COVER (CASE) 1

31 36073295100 | GEAR (SHIFT) 1

32 80500006012 | BEARING,BALL 1

33 36073295520 | RING, THRUST 1

34 36073295110 | GEAR, INTERNAL 1

35 80316090060 | PLUG 1 KKT PT3/8
36 36073295120 | CASE,GEAR 1

37 36073295320 | PIN 2

38 36073295130 | WHEEL , WORM 1

39 36073295140 | SPACER 1

40 80500006212 | BEARING,BALL 1

41 36073295150 | SLEEVE 1

42 91280436181 | SEAL,OIL 1

43 91001006500 | O-RING 1 S65

44 36073295160 | DRUM 1

45 36073295170 | DRUM, SHAFT 1

46 91001205000 | O-RING 1 1A G50
a7 36073295180 | SUPPORT 1

48 80516006208 | BEARING,BALL 1

49 80601110400 | RING,RITAINING 1 S40

50 36073295190 | SPACER 1

51 90151200100 | BOLT,EYE 1 M10

52 90131910065 | BOLT,HEXAGON SOCKET 8 M10X65
53 36081385080 | WASHER 8

54 36073295200 | GUIDE,BLOCK 1

55 90201201000 | NUT 10 M10

56 36073295210 | SPRING 1

57 80560008000 | BALL,STEEL 1 8

58 36073295220 | SHIFTER 1

59 36073295231 | SHIFTER 1

60 36073295340 | SEAL,OIL 1

61 36073295350 | O-RING 1

62 36073295240 | GUIDE (WIRE) 1

63 90181010030 | BOLT 5 M10X30
64 90236201000 | NUT,CASTLE 2 M10

65 90171112030 | BOLT 4 M12X30
66 90302041201 | WASHER , SPRING 4 12

67 36073295250 | BOLT 2

68 36073295260 | SPRING 2

69 90101208020 | BOLT 2 M8X20
70 90201200800 | NUT 2 M8

71 36073295270 | ROLLER ASSY 1

72 36073295280 | ROLLER (STAND) 1

73 36073295300 | BOLT 2

74 90303071001 | WASHER, PLAIN 2 10

000100




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
75 80136325025 | PIN,SPLIT 2 2_.5X25
76 90302040601 | WASHER , SPRING 4 6
77 90101506010 | BOLT 4 M6X1.0
78 36073295291 | COVER 1
79 36073295310 | SHIM SET 1
80 12213012000 | SPACER 1 T=3
83 36073295530 | SEAL,FASTENER 1
100 36073290000 | WINCH (YG.TEC) 1

000100




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1010380-00 WINCH (SELF,3TX1:SR)

ErES
KEY NO.

D4 UF (BAT 3T X 11225 W53 30)
WINCH (SELF,3T X 1:SR)

ROV DA F
MOUNT y WINCH

A" LASSY,O5UF
OPE.ASSY,CLUTCH

N AEY wE T
PIPING,WINCH

NnAEZASSY
ELEC.ASSY

ol

NARVZASSY (37" NS5 203090n—R3A)
ELEC.ASSY (HARNESS FOR SR)

NAEZASSY (EY IOR1YF)
ELEC.ASSY (EMERGENCY SWITCH)

7" L-FASSY, 2-4A
PLATE ASSY,NAME

Y
HOOK

A" JASSY VDt A7
OPE .ASSY,CONT.VALVE

10

sy 4 avio-b
RADIO CONTROL

11

N NTFT JUE-b O2boO-N
VALVE ,.REMOTE CONTROL

12

N AEY WE (A7 23N T AL T
PIPING (OPT.VALVE-MAIN VALVE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
1 ikt MOUNT ,WINCH (3T SELF) 1
2 alaialalaiaialaiaiotel OPE.ASSY,CLUTCH 1
3 alaialalaialalaiaiotel PIPING,WINCH 1
5 alaialalaialalalaiotel ELEC_.ASSY (HARNESS FOR SR) 1
6 alaialalaialalaiaiotel ELEC.ASSY (EMERGENCY SWITCH) 1
7 folialaiaiaiaialalaiaied PLATE ASSY,NAME (SL WINCH) 1
8 alaialalaialalaiaiotel HOOK (SELF, 3TONX1-PART LINE) 1
9 alaialalaialalalaiotel OPE.ASSY,CONT.VALVE 1

10 36806530000 | PARTS ASSY,RADIO CONTROLLER (8CH) 1
11 36740770001 VALVE,REMOTE CONTROL 1
12 (FFFFFxxAXXEY | PIPING (OPT.VALVE-MAIN VALVE) 1

000101



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1010381-00 WINCH (SELF,3TX1:SR+REAR OUTRIGGER)

EE
KEY NO.

DAYF (BT ,3T X 12225 W33 av+upZorunt)
WINCH (SELF,3T X 1:SR+REAR OUTRIGGER)

ROb UL F
MOUNT ,WINCH

AN LASSY ,25VF
OPE.ASSY,CLUTCH

wl

N AE VE oL uF
PIPING,WINCH

NTEZASSY
ELEC.ASSY

NAEZASSY (082" A5 2v3nn—323)
ELEC.ASSY (HARNESS FOR SR)

NAEZASSY (VP77 RUA" 3D)
ELEC.ASSY (FOR REAR OUTRIGGER)

N

NAEVASSY (B3 302 UF)
ELEC.ASSY (EMERGENCY SWITCH)

7' L—bASSY k-4 (SL2A2F)
PLATE ASSY.NAME (SL WINCH)

7' L= PASSY ,R—AH (UPFZDLUB")
PLATE ASSY,NAME (REAR OUTRIGGER)

Tud
HOOK

11

FAT LASSY yYDHA 2T
OPE.ASS5Y,CONT.VALVE

12

S 4 arvio-b
RADIQO CONTROL

13

AW ZUE-F axbO-N
VALVE,REMOTE CONTROL

14

A LB H (FF vagnt LT —A4 N AT
PIPING (OFPT.VALVE-MAIN VALVE)

15

7OorUA ,U¥
OUTRIGGER,REAR

16

ODY2ASSY (VP72 MUE" )
LOCK ASSY (REAR OUTRIGGER)

17

YULET LV pyk (U
CYL INDER, JACK (REAR)

A AE H LU Y YR (D
PIPING,REAR JACK (&)

19

AN B VE U Y PYE (1)
PIPING,REAR JACK (1)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
1 ikt MOUNT ,WINCH (3T SELF) 1
2 alaialalaiaialaiaiotel OPE.ASSY,CLUTCH 1
3 alaialalaialalaiaiotel PIPING,WINCH 1
5 alaialalaialalalaiotel ELEC_.ASSY (HARNESS FOR SR) 1
6 alaialalaialalaiaiotel ELEC.ASSY (FOR REAR OUTRIGGER) 1
7 folialaiaiaiaialalaiaied ELEC.ASSY (EMERGENCY SWITCH) 1
8 alaialalaialalaiaiotel PLATE ASSY,NAME (SL WINCH) 1
9 alaialalaialalalaiotel PLATE ASSY,NAME (REAR OUTRIGGER) 1

10 alaialaiaialalalaiotel HOOK (SELF, 3TONX1-PART LINE) 1
11 alaialalaialalaiaiotel OPE.ASSY,CONT.VALVE 1
12 36806530000 PARTS ASSY,RADIO CONTROLLER (8CH) 1
13 36740790001 VALVE,REMOTE CONTROL 1
14 folialaiaiaiaialalaiaied PIPING (OPT.VALVE-MAIN VALVE) 1
15 alaialaiaialalalaiotel OUTRIGGER,REAR (FRAME) 1
17 folialaiaiaiaialalaiaied CYLINDER,JACK (REAR OUTRIGGER) 2
18 alaialalaialalaiaiotel PIPING,REAR JACK (2,ROTARY) 1
19 (FFFFFxxAXREY | PIPING,REAR JACK (1) 1

000102



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1010382-00 WINCH (SELF,3TX1:FR)

ErES
KEY NO.

G4 »F (BT ,3T X 1:2058 2W)
WINCH (SELF,3T X 1:FR)

47 A W E s o
MOUNT . WINCH

FA" LASSY,75VF
OPE.ASSY,CLUTCH

N AES w8 0qF
PIPING,WINCH

NAEVZASSY
ELEC.ASSY

N EASSY (CNFF/ 7" 547 )
ELEC.ASSY (CN9F/PLUG)

NLEZASSY (EY” IORAYF)
ELEC.ASSY (EMERGENCY SWITCH)

7° L=FASSY 24
FLATE ASSY,NAME

Zul
HOOK

AT LJASSY Vot AT
OPE .ASSY,CONT.VALVE

10

N NTFT JUE-b O2boO-N
VALVE ,.REMOTE CONTROL

11

N AEY WE (A7 23N T AL T
PIPING (OPT.VALVE-MAIN VALVE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

RPOOO~NOUIRAWNE

R

E S
e
R
o
R e
R
e
R e
R

36740770001

(***********)

MOUNT ,WINCH (3T SELF)
OPE.ASSY,CLUTCH

PIPING,WINCH

ELEC.ASSY

ELEC.ASSY (CN99/PLUG)
ELEC.ASSY (EMERGENCY SWITCH)
PLATE ASSY,NAME (SL WINCH)
HOOK (SELF, 3TONX1-PART LINE)
OPE.ASSY,CONT.VALVE

VALVE ,REMOTE CONTROL

PIPING (OPT.VALVE-MAIN VALVE)

RPRRRPRRRRRRERR

000103



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1010383-01 WINCH (SELF,3TX1:FR/WINCHLESS)

ErES
KEY NO,

o4 »F (A7 ,3T X 117055 2V /94YF1R)
WINCH (SELF,3T X 1:FR/WINCHLESS)

NN G UE=F 2vbD=-0
VALVE,.REMOTE CONTROL

N AE" UE (FT VTN T AN T )
PIPING (OPT.VALVE-MAIN VALVE)

N AR U (DAUFLR/ST SO TRPUS-NT N D)
PIPING (WINCHLESS/FLUG:CARRYOVER VALVE)

AN LASSY VO LT
OPE.ASSY,CONT.VALVE

NEZASSY (E¥ 3024/ YF)
ELEC.ASSY (EMERGENCY SWITCH)

NAEVASSY (EYY 2n—%2)
ELEC,ASSY (CONNECTED HARNESS)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Dat

WUThAWN B

36740770001

e
R
o
R e
(***********)

VALVE ,REMOTE CONTROL

PIPING (OPT.VALVE-MAIN VALVE)

PIPING (WINCHLESS/PLUG:CARRYOVER VALVE)
OPE.ASSY,CONT.VALVE

ELEC.ASSY (EMERGENCY SWITCH)

ELEC.ASSY (CONNECTED HARNESS)

RPRRRRPR

000104



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1010384-00 WINCH (SELF,3TX1:FR+REAR OUTRIGGER)

HrEe HAYF (BILZ,3T X 112458 2+ UuPPOLrUA")
KEY NO. WINCH (SELF,3T X 1:FR+REAR OUTRIGGER)

TIULh y2IF
MOUNT yWINCH

AN LASSY ,759F
OPE.ASSY,CLUTCH

N ARV uquE
PIPING,WINCH

wl

N EZASSY
ELEC.ASSY

N EZASSY (CNYY/7° 547)
ELEC.ASSY (CN99/PLUG)

NEZASSY (UPZ7U bUR" 3D)
ELEC.ASSY (FOR REAR OUTRIGGER)

o

NEXASSY (EX I3ORAYEH)
ELEC.ASSY (EMERGENCY SWITCH)

7' L= FASSY -4 (SLIAVF)
PLATE ASSY,NAME (SL WINCH)

7' L= FASSY ,£—4 (U¥7D hUBT)
PLATE ASSY,NAME (REAR OUTRIGGER)

- Zwuy
HOOK

AA" LASSY  VuHA® L7°

11 OPE.ASSY,CONT.VALVE

NNZT G UE-F a¥ba-N

12
VALVE.REMOTE CONTROL

AN B 2B FT 230N BT AL N TT)

13
PIPING (OPT,VALVE-MAIN VALVE)

FUkud ,Up

14 OQUTRIGGER,REAR

avZASSY (U PZILUD )

15 LOCK ASSY (REAR QUTRIGGER)

YUVET LV PYE (UP)

16 CYLINDER,JACK (REAR)

.= N AR VI U Y PUF 2)
PIPING,REAR JACK (2

N AL 27 yup ¥ wuFE (1)

18 PIPING,REAR JACK (1)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seri
1 FFRFIISFFFFFY T MOUNT ,WINCH (3T SELF) 1
2 Fkkskkkexy | OPE L ASSY, CLUTCH 1
3 sy | PIPING, WINCH 1
5 Fekdkkdkkkkkkx) | ELEC.ASSY (CN99/PLUG) 1
6 Fkkdksexkkexy | ELEC.ASSY (FOR REAR OUTRIGGER) 1
7 Fkkksksexkkaexy | ELEC.ASSY (EMERGENCY SWITCH) 1
8 FRkdssexkdkxy | PLATE ASSY,NAME (SL WINCH) 1
9 FRkdksxkkaxy | PLATE ASSY,NAME (REAR OUTRIGGER) 1

10 FRdssexkkdxy | HOOK (SELF, 3TONX1-PART LINE) 1
11 FkdssekHxy | OPE . ASSY, CONT. VALVE 1
12 36740790001 VALVE,REMOTE CONTROL 1
13 alaialalaialalaiaiotel PIPING (OPT.VALVE-MAIN VALVE) 1
14 alaialalaialalalaiotel OUTRIGGER,REAR (FRAME) 1
16 folaialaiaialalaiaiotel CYLINDER,JACK (REAR OUTRIGGER) 2
17 folialaiaiaiaialalaiaied PIPING,REAR JACK (2,ROTARY) 1
18 (FFxFFxxAXXEY | PIPING,REAR JACK (1) 1

000105



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1020004-01 DRUM,WINCH

20




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

31310237510 | GEAR, SPUR
31310005010 | PIN

31310617510 | DRUM

80516006306 | BEARING,BALL
80516006206 | BEARING,BALL
31310617520 | BOLT,HEXAGON SOCKET
90302041001 | WASHER, SPRING
31310610100 | DRUM,WINCH

M10X25
10

COWUTRWNK
RPARMRRRNR

N

000106




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1020035-00 DRUM,WINCH

100

i

T/L/ - Q




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

O~NOURAWNE

A=Y
o

31310617530
31310617540
31310617550
80516006306
80516006206
90172410025
90302041001
31310610300

GEAR,SPUR

PIN

DRUM

BEARING,BALL
BEARING,BALL
BOLT,HEXAGON SOCKET
WASHER , SPRING
DRUM,WINCH

RPARMRRRNRE

M10X25
10

000107




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1050161-03 HOOK (1-PART LINE ,OPTION)

12

/—"




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (S

ONNPAWNBE

N =

14211695513
36090239510
80500051205
80136350060
90710008200
36094049510
36090230000

HOOK ASSY

BODY ASSY

BEARING,BALL

PIN,SPLIT

SCREW, SET

STOPPER ASSY

HOOK (1-PART LINE ,OPTION)

RPRRRRRPR

5X60
M8X20

000108



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1050338-01 HOOK (SELF, 3TONX1-PART LINE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

RPOR_WNE

36090610000
83151211201
83151111201
37001806210
37002600220
36090615010

HOOK (WITH STOPPER)

CLIP

CLIP

ROPE ,WIRE

WEDGE

STOPPER ASSY (WITH SPRING & PIN)

RPRRRRPR

12X27M
12.5

000109



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1050342-01 HOOK (SELF, 3TONX2-PART LINE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
2 90171110014 | BOLT 1 M10X14
3 90302041001 | WASHER , SPRING 1 10
4 37002600480 | SOCKET ,ROPE 1 12.5
5 37002600220 | WEDGE 1 12.5
6 37000124510 | PIN 1
7 80136363040 | PIN,SPLIT 1 6.3X40
21 36090710000 | HOOK (5TON) 1
22 31478211100 | PLATE,NAME 1

000110



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1050425-02 HOOK (LOCKING)

100

16 15 14

10




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 90191510020 | BOLT,HEXAGON SOCKET 8 M10X20
2 90302041001 | WASHER , SPRING 8 10
3 90303071001 | WASHER, PLAIN 4 10
4 36093860021 | BODY 1
5 36093860042 | SUPPORT 1
6 37001008670 | SHEAVE ASSY 2
7 80720105056 | PIN,SPRING 1 5X56
9 36093860031 | BODY 1

10 36093860080 | COVER 2

12 80500051207 | BEARING,BALL 1

13 36093860071 | TRUNNION 1

21 36095155020 | HOOK ASSY 1

32 36093861100 | BEARING,BALL 2

40 36095150050 | TRIGGER SET 1

100 36095150000 | HOOK (LOCKING) 1

000111




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1050447-00 HOOK

Vs
HOOK

7' L-bFASSY ,X—A
PLATE ASSY,NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 36090230000 HOOK (1-PART LINE ,OPTION) 1
2 (FFFxFFIxxALXY | PLATE ASSY,NAME (HOOK) 1

000112



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1050464-00 HOOK (1-PART LINE)

Fa
HQOK

7" L—-FASSY k-4
PLATE ASSY,NAME

F AT =N DLV
DETECTOR,OVER WIND




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Se
2 folialaiaiaiaialalaiaied PLATE ASSY,NAME (1-PART LINE OPE.) 1
3 (FFFxFAxXAXXY | DETECTOR,OVER WINDING 1

000113



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1050540-02 HOOK (5TON)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
1 36090715020 | STOPPER ASSY 1
2 36090715010 | SHEAVE ASSY 1
10 36090710000 | HOOK (5TON) 1

000114



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1050549-01 HOOK (0.49T)

11

11

'.)UJ:U“ﬁ!d VAR,

A\ | o 1xemencranie, savERERERE ST

‘ ERLO. AT HEMASAAR. 0. 491 L LY. EANE

ﬁ ERARRDAL. SUARE (Z309) EXATVEY,
S1-014-4R110




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
1 36090230000 | HOOK (1-PART LINE ,OPTION) 1
11 31501442110 | PLATE,CAUTION (0.49T) 1

000115



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1070033-00 ROPE,WIRE (KISWIRE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start)

1

37001804860

ROPE,WIRE (KISWIRE)

000116




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1080171-00 SUPPORT (PANEL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31361944100

SUPPORT

000117



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1080286-01 SUPPORT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

WN~NO U AP

[

31783090100
90101212025
90302041201
31783090300
31770770200
31770770100
37000519400

SUPPORT

BOLT
WASHER , SPRING
SUPPORT
SUPPORT
SUPPORT
SUPPORT

NEFEERPNAAN

M12X25
12

000118



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1080287-00 SUPPORT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31783100100 | SUPPORT 1

2 31783100200 | PLATE 2

3 31783100300 | PLATE 2

4 90102208045 | BOLT 4 M8X45

5 90303070801 | WASHER,PLAIN 8 8

6 90201200800 | NUT 4 M8

7 90302040801 | WASHER , SPRING 4 8

000119



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1160071-01 OPE.ASSY,CLUTCH

0

A

/| /1) \ \
! 37 36 35 3433 39 32 31 !
AAA A A A

ALPACKING SET KEY NO.50 (KEY NO.32,33:34,30,36,37)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31331420101 | SUPPORT 1
2 37000107210 | PIN 1
3 80620210080 | PIN,SNAP 1
4 90186210020 | BOLT,FLANGE 2 M10X20
5 31331420200 | SUPPORT 1
6 31331540100 | LEVER 1
7 31324860801 | KNOB (BLACK) 1
8 31322224200 | PLATE 2 L=1
9 37000105750 | PIN 1
10 80136332020 | PIN,SPLIT 1 3.2X20
11 90172106020 | BOLT,HEXAGON SOCKET 4 M6X20
12 90302040601 | WASHER , SPRING 12 6
13 36052750001 | CYLINDER ASSY 1
14 90171106012 | BOLT 8 M6X12
16 37000575690 | PLATE 1
31 37000928340 | JOINT 1
32 91002801800 | O-RING 1 1B P18
33 91002801200 | O-RING 1 1B P12
34 91411001200 | RING,BACKUP 1 P12
35 91002801000 | O-RING 1 1B P10
36 91411001000 | RING,BACKUP 1 TIP10A
37 91650001000 | SEAL,DUST 1
38 36052751001 | CYLINDER 1
39 36052752000 | ROD 1
40 90209200800 | NUT 1 M8
41 37005400270 | END 1
50 36052759900 | PACKING SET 1 10X16

000120




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1180084-01 DETECTOR,DISORDERLY WIND




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
1 31440740100 | ROLLER ASSY 1
2 37000105740 | PIN 2
3 80136332020 | PIN,SPLIT 2 3.2X20
4 90303071001 | WASHER, PLAIN 4 10
5 37001300000 | SPRING 2
21 37001107470 | ROLLER ASSY 2
22 37001107690 | ROLLER ASSY 1
23 31440220300 | PIN 1
24 31440740150 | SUPPORT 1
25 31440150350 | WASHER,PLAIN 2
26 90286001007 | NUT 2 M10 P=1.25
31 80516006001 | BEARING,BALL 4
32 80602110280 | RING,RITAINING 2 R28

000121



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1180089-00 DETECTOR,DISORDERLY WIND

25126




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria

1 31440830100 | ROLLER ASSY 1

2 37000105740 | PIN 2

3 80136332020 | PIN,SPLIT 2 3.2X20

4 90303071001 | WASHER, PLAIN 4 10

5 37001300000 | SPRING 2

21 37001107470 | ROLLER ASSY 1

22 37001112450 | ROLLER ASSY 1

23 31440830300 | PIN 1

24 31440830150 | SUPPORT 1

25 31440150350 | WASHER,PLAIN 1

26 90286001007 | NUT 1 M10 P=1.25
27 90303070801 | WASHER, PLAIN 1 8

28 90267200800 | NUT 1 M10

29 37001112430 | ROLLER ASSY 1
42 80516006001 | BEARING,BALL 4
43 80602110280 | RING,RITAINING 2 R28

000122



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1200436-01 PIPING,WINCH

oo

/




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1200436-01 PIPING,WINCH

13
23

20 —--

6114 6429 26 25
271:28

B

T2

(AEANT L UPTF bNUH,, LT 01 2 FDBE) (CESNT  BIT91 »FORE)

A



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 37002479800 | HOSE 1 L=400

2 80471020502 | JOINT 2

3 91810132530 | FASTENER 7

4 37002443100 | HOSE 2 L=1000

5 80303130081 | FITTING,ELBOW 2 KLO08-020E
6 91002801100 | O-RING 4 1B P11

7 80491002020 | JOINT (WITH O-RING) 2

8 31645690100 | PIPE 1

9 80400160130 | JOINT 1 S,G1/2-G3/8
10 91002801800 | O-RING 4 1B P18

11 36625150000 | VALVE,CHECK 1

12 80400160190 | JOINT (WITH O-RING) 2

13 91803880070 | CLIP 6 D=13.1-16.2
14 31644591300 | JOINT 1

15 37000923950 | JOINT 1

16 80400160205 | JOINT (WITH O-RING) 1

17 37000925680 | JOINT 1 S,G3/8-G3/8
18 91002801400 | O-RING 3 1B P14

19 80400160180 | JOINT (WITH O-RING) 2
20 37002510120 | HOSE 1 L=1200
21 91810130240 | FASTENER 1
22 91850310405 | CLAMP (BLACK) 1
23 37000805050 | JOINT 1
24 37002500780 | HOSE 1 L=700
25 90186208020 | BOLT,FLANGE 2 M8X20
26 31645691000 | JOINT 1
27 36645920000 | VALVE,SOLENOID 1
28 90172105045 | BOLT,HEXAGON SOCKET 4 M5X45
29 80316070040 | PLUG 1 PF1/4
30 37002464540 | HOSE 1 L=600
31 37000925800 | JOINT 1 S,G1/2
32 80481404030 | JOINT (WITH O-RING) 1 G1/2-F3/8
33 80316070060 | PLUG 2 PF3/8
51 91002801100 | O-RING 6 1B P11
61 91002801800 | O-RING 2 1B P18
71 91002801400 | O-RING 2 1B P14

000123




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1260034-00 INDICATOR,DRUM




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

OUTAWN K

31362166100
82108501090
90201200600
90101206014
91850310405
91810130240

SUPPORT
SWITCH

NUT

BOLT

CLAMP (BLACK)
FASTENER

ADBNNRER

M6
M6X14

000124



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PF1400303-03 MOUNT ,WINCH

19 N

18

d

17
15

AL/

al
[}

/

12 10,11



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 37001500000 | BOLT 1
2 90302041201 | WASHER, SPRING 1 12
3 90303101201 | WASHER, PLAIN 1 12
4 90172110028 | BOLT,HEXAGON SOCKET 3 M10X28
5 90302041001 | WASHER , SPRING 3 10
6 90303071001 | WASHER, PLAIN 3 10
7 36072620000 | WINCH (HARTYS) 1
36073430000 | WINCH (OOKUBO) 1
36073810000 | WINCH ASSY (Y.G.TEC) 1
8 82401800080 | PLUG (FOR M8) 2
9 31310610500 | BREATHER,AIR 1
10 90172108025 | BOLT,HEXAGON SOCKET 2 M8X25
11 90302040801 | WASHER , SPRING 2 8
12 36663100000 | MOTOR,HYDRAULIC (WINCH) 1
13 91001206000 | O-RING 1 1A G60
14 37000134390 | PIN 1
15 90186210014 | BOLT,FLANGE 2 M10X14
16 37000300350 | SPACER 2 L=18.5
17 31310391000 | COVER 1
18 31310610300 | DRUM,WINCH 1
31310610100 | DRUM,WINCH 1
19 37002600190 | WEDGE 1 8

000125



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PF1400322-00 MOUNT,WINCH (3T SELF)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36662290000 | MOTOR,HYDRAULIC 1
2 90302041201 | WASHER, SPRING 2 12
3 90172112035 | BOLT,HEXAGON SOCKET 2 M12X35
4 36072810000 | WINCH (HARTYS) 1
36073290000 | WINCH (YG.TEC) 1
5 91000515200 | O-RING 1 AS568-152
6 90171116040 | BOLT 8 M16X40
7 90302041601 | WASHER , SPRING 8 16

000126




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PG1020005-00 GUIDE,ROPE (RETAINING WIRE ROPE)

ETES B AL a0=7" (F VHOK 0
KEY NO, GUIDE,ROPE (RETAINING WIRE ROPE)

n 4K  ASSY
GUIDE ASSY

— FA
HOOK

FAFIY A= O
DETECTOR ,OVERWIND

Z* L—FASSY R4
PLATE ASSY.NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
(FFFxFAxxAAXY | DETECTOR, OVERWIND
(FFFxFAXXAXXY | PLATE ASSY,NAME (WINCH CONTROL)

DWN R

000127



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PG1020006-00 GUIDE,ROPE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria

1 90203201400 | NUT 2 M14

2 37000574030 | PLATE 1

3 31477171100 | GUIDE ASSY 1

4 90101214020 | BOLT 1 M14X20
5 37000532240 | PLATE 1

6 31471731600 | PIN 1

7 90101214035 | BOLT 1 M14X35
8 31477171500 | SUPPORT 2

9 90302041401 | WASHER , SPRING 1 14

10 37000303800 | SPACER 1 L=48
11 37000304020 | SPACER 1 L=6

31 31477171200 | GUIDE 1

32 80620210160 | PIN,SNAP 1

33 31471731200 | PIN 1

34 37001102960 | ROLLER ASSY 1

35 80601110150 | RING,RITAINING 2 15

36 80804035050 | BUSH 2

37 31471731500 | SHEAVE ASSY 2

38 80601110200 | RING,RITAINING 2 S20

39 37000300240 | SPACER 2 L=7

000128



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH1010008-00 DETECTOR,LOAD

10




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 91002801400 | O-RING 1 1B P14
10 36150070000 | DETECTOR, LOAD 1

000129



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PH1060338-00 DETECTOR,OVER WINDING

g




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31477172600

ROPE ASSY

L=1480

000130



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PH1060491-00 DETECTOR,OVERWIND

i bt 1 A
. A
N 2

1] I":@"‘r'
(= !
\—“\\L,.

el L

\TTL



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31477172500 | HARNESS 1 L=440

2 91810130240 | FASTENER 3

3 91850310405 | CLAMP (BLACK) 2

4 31477172400 | HARNESS 1 L=440

5 80182306014 | SCREW,MACHINE 3 M6X14

6 90302040601 | WASHER, SPRING 3 6

8 31373350000 | SWITCH ASSY 1

9 90303070601 | WASHER, PLAIN 2 6

000131



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030529-00 HARNESS

Fl

L=} r
L AL IR JEIE IR IE T
B L |t [sapr]len]
wR[vRlomlvelen] s | o []
I

IR/ ADATAA# 4]
(=] a1

' y | @ e

CN 5
J2
CN3
M
! I
R
CN &
! r ] ]
[C faa] )
A
CN2
o
1 o] st




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31361943101

HARNESS

000132



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030652-00 HARNESS

Rila ra| r 1| [ # e TuJrrfraflral 2]
wY| R & [ L R Jen]ra]aecs
cNB1 am]imjoefralor] B | e |2
I

AeAl vl apa 1 4]
m =1

[alsy] J3
Me) (B)o.85
cHez
1
J1i
oy B
| CNET
cNE4
|
CN B
CNZE d2 %
I i
CN &
CN4 E E; ;




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31501402102

HARNESS

000133



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030655-00 HARNESS

Bl—
=[L][¥
|\

&




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31653500300

HARNESS

L=5300

000134



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030657-00 HARNESS

J1

CNBS

CNB4




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31656370100

HARNESS

000135



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030658-00 HARNESS

—

J2




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31656370200

HARNESS

000136



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030666-00 HARNESS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31730946200

HARNESS

000137



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030675-00 HARNESS

CN103

BAY | W/B




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31656350100

HARNESS

000138



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030787-00 HARNESS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31361941101

HARNESS

000139



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030789-00 HARNESS

CNS6

B R




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31460211100

HARNESS

000140



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030790-00 HARNESS

10

N
&




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial N
6 82100002832 | HOLDER, FUSE 1
7 82100000791 | FUSE 1 5A,6.5X30
10 31501191100 | HARNESS 1

000141



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030791-00 HARNESS

£




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31501341100

HARNESS

000142



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PH5030792-00 HARNESS

@ ©® 06

®

g

E

ToE

J2

i

J8 J4

(OE)
CN61

JB




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31501912100

HARNESS

000143



TM-ZE300 41044507044A

PH5030793-00 HARNESS

FRAME/HOOK - IN(AWL)

)
4T L AT
seialunivalon]n [ T
Umm;mumqun

J1




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31502532100

HARNESS

000144



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PH5030797-00 HARNESS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31730943100

HARNESS

000145



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030816-00 HARNESS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31656020100

HARNESS

000146



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PH5030817-00 HARNESS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31656430100

HARNESS

000147



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PH5030818-00 HARNESS

[




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31730956100

HARNESS

000148



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PH5031206-00 HARNESS

CN4

CNG1

1
Fl

YY)

9 CRHEAEIEAE AL AR 3k 1|}
i | L | & [ar|rorfvinn
ar|vrleslrelen] B [0 [ & ]

|Lrloelselpenlyalvalvm] i | & |
M= =]

J1

J2 '

[B]L]




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

31362163101

HARNESS

000149



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P11010085-01 MOTOR,HYDRAULIC

FomsALY e MUTUK, HYDKAUL LW {obLbLr WihNll 21

100

®SEAL KIT KEY NO.50 (KEY NO- 13161920.252844) J




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36662295010 | SEAL,DUST 1
4 91000504100 | O-RING 1
5 36662295020 | SEAL,OIL 1
7 36660375070 | KEY 1 7X7X31.5
9 36662295030 | SEAL,SHAFT 1
13 91000501100 | O-RING 3
16 91000503800 | O-RING 1
19 36660645130 | SEAL 1
20 36660645140 | SEAL 1
25 91001101100 | O-RING 1 1A P11
28 91000590300 | O-RING 2
44 91000504100 | O-RING 2
50 36660645160 | SEAL KIT (FOR MOTOR) 1
100 36662290000 | MOTOR,HYDRAULIC 1

000150




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11010152-00 MOTOR,HYDRAULIC (WINCH)

50

: SEAL KIT KEY NO.40




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
13 36662185010 | KEY (FEATHER) 1
40 36662415020 | SEAL KIT 1
50 36663100000 | MOTOR,HYDRAULIC (WINCH) 1

000151



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P11010223-00 MOTOR,HYDRAULIC

200

— A T 17

(RN
 — |!

15

1 6 7 8 9 13 10 14 11




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start

1 36663955100 | SHAFT 1
2 80500006206 | BEARING,BALL 1
4 91001106500 | O-RING 1 1A P65
5 36660025020 | COVER (OIL SEAL) 1
6 36660025140 | SEAL,OIL 1
7 80601210720 | RING,RITAINING 1 R72
8 36663955020 | PLATE, THRUST 1
9 36663955030 | BARREL ASSY (CYLINDER) 1
10 36663955040 | PLATE (VALVE) 1
11 36661925030 | COVER (BOTTOM) 1
12 80500006203 | BEARING,BALL 1
13 36662355110 | PIN 2
14 36663955050 | O-RING 1
15 36663955060 | BOLT 6 M10X35
16 14125151020 | KEY 1
17 36660125060 | PLUG 2 PF3/8
18 36081315130 | PROTECTOR (THREAD) 2
19 91001102201 | O-RING 1 1A P22A
21 36663955070 | PISTON (LOCK) 1
22 91002801800 | O-RING 1 1B P18
23 91410001800 | RING,BACKUP 1 P18
24 36663955080 | SPRING (LOCK) 1
25 36663955090 | CAP (LOCK) 1

200 36663950000 | MOTOR,HYDRAULIC 1

000152



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P11120142-01 VALVE,SOLENOID

ETO
7’4
] 7
l
o s
21 22 24 257 10 8 7 13 14
23




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
7 36642765050 | O-RING 2
8 36642765060 | WASHER (CENTER) 2

10 91000501200 | O-RING 4
13 36643435020 | SPRING 2
14 36642765070 | PLUG 1
21 36643435030 | NUT 1
22 91000501900 | O-RING 1
23 36643435050 | CORE ASSY (SOLENOID) 1
24 36645925020 | COIL,SOLENOID 1
25 36643435070 | PACKING 1
34 36643435040 | PIN,SPRING 4
50 36645920000 | VALVE,SOLENOID 1

000153




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11160047-00 VALVE,FLOW CONTROL

100




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
6 36611675010 | SPRING 2
7 36611675020 | O-RING 2 P12
8 36611675030 | O-RING 2 P24
100 36611670000 | VALVE,FLOW CONTROL 1

000154




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11250160-00 VALVE,COUNTERBALANCE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

OCO~NOUTAWNE

36606510200
36605200201
36605200030
91411001100
37001201750
91002801800
36605200010
80316100010
36605200020
36605200300
37001201760
91002801400
91002801100
91002800800
36606510002

BODY

SPOOL

PLUG

RING, BACKUP
SPRING
O-RING

PLUG

PLUG

PLUG

POPPET
SPRING
O-RING
O-RING
O-RING
VALVE , COUNTERBALANCE

RPNWONRRREPNRRRRRERR

1B P18
GPF1/8

1B P14
1B P11
1B P8

000155




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11280051-00 VALVE,PILOT CHECK

_ _ _ | _

. .

fla T O
R

=

1
[




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Se
2 91002801400 | O-RING 2 1B P14
6 91002800700 | O-RING 1 1B P7
50 36623930000 | VALVE,PILOT CHECK 1

000156



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11280067-00 VALVE,PILOT CHECK




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

Se

WR R
OROOVONOUAWN

36624205200
36624690100
36624205400
50815054503
50815054603
91002801800
50815054703
36623835900
91002801200
36623825200
36624690000

PISTON
HOUSING
VALVE,PILOT
PACKING

SPRING

0-RING

PIN (STOP)

PLUG

0-RING

CAP (SEAL)
VALVE,PILOT CHECK

PENNNNNNNNRE

1B P18

1B P12

000157



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11300061-02 FILTER,OIL (YAMASHIN)

AgSemiHy Mame PlLLER, V.IL




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36672285010 | HEAD ASSY 1
2 36670109511 | FILTER,CARTRIDGE 1
10 36672280000 | FILTER,OIL (YAMASHIN) 1

000158



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11440013-00 METER,LOAD (2.9TON KUSABA/JAPANESE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical Data

Ser

1

36684040000

METER,LOAD (2.9TON KUSABA/JAPANESE)

000159



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11440014-00 METER,LOAD (2.9TON NAGANO/JAPANESE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical Data

Ser

1

36684030000

METER,LOAD (2.9TON NAGANO/JAPANESE)

000160



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P11440037-00 METER,LOAD (BOTH SIDE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
1 36684040000 | METER,LOAD (2-9TON KUSABA/JAPANESE) 1
36684030000 | METER,LOAD (2-9TON NAGANO/JAPANESE) 1
2 31644592100 | JOINT,ROTARY 1
3 80305010080 | FITTING, TEE 1 KTA10-000N

000161



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PJ3410032-01 LOCK ASSY

| e ] |
/ HEMIYURS
ETOHUY

- ]
\&7oruA




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31950472000 | LOCK ASSY 2
3 90172110055 | BOLT,HEXAGON SOCKET 2 M10X55
4 90172110020 | BOLT,HEXAGON SOCKET 4 M10X20
5 90303071001 | WASHER, PLAIN 4 10
6 90203201000 | NUT 2 M10
22 37000537270 | PLATE 4
23 31950491100 | LEVER 2
26 37001510080 | BOLT,HEXAGON SOCKET 2
27 90303071201 | WASHER, PLAIN 2 12
28 82400000527 | CAP 2
29 90203201200 | NUT 2 M12
31 31950300460 | SUPPORT (STEEL CAST) 2
31950300402 | SUPPORT 2
34 37001400341 | SPRING 2
35 31950300602 | HOOK 2
40 37000400510 | BEARING,PLAIN 4
41 80824001206 | BEARING,PLAIN 2

000162




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PJ3410034-01 LOCK ASSY

EUVeFOLUY HUPTOrUH

YERML YRS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31950472000 | LOCK ASSY 1
2 90203201000 | NUT 2 M10
3 90172110055 | BOLT,HEXAGON SOCKET 2 M10X55
4 90172110020 | BOLT,HEXAGON SOCKET 4 M10X20
5 31950492000 | LOCK ASSY 1
6 90303071001 | WASHER, PLAIN 4 10
21 31950300402 | SUPPORT 1
31950300460 | SUPPORT (STEEL CAST) 1
22 37000537270 | PLATE 4
23 31950491100 | LEVER 2
24 37001400341 | SPRING 1
25 31950300602 | HOOK 2
26 37001510080 | BOLT,HEXAGON SOCKET 2
27 90303071201 | WASHER, PLAIN 2 12
28 82400000527 | CAP 2
29 90203201200 | NUT 2 M12
30 37000400510 | BEARING,PLAIN 4
31 80824001206 | BEARING,PLAIN 2
41 31950330720 | SUPPORT (STEEL CAST) 1
31950330702 | SUPPORT 1
44 37001400351 | SPRING 1

000163




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PJ5080020-00 JOINT ASSY



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

37000928880

JOINT

000164



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PK1011359-03 FRAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PK1011359-03 FRAME

131 - 152 131 - 152



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 31625070101 | FRAME ASSY 1
2 82459103000 | NIPPLE,GREASE 1 C-PT1/8
3 82400000459 | CAP 1
4 31623080200 | FRAME 1
5 37000520580 | PLATE 1
6 80601110950 | RING,RITAINING 1 S95
7 90203201600 | NUT 2 M16
8 90102216050 | BOLT 2 M16X50
9 31624750200 | INSULATOR 2
11 82400000526 | LEVEL 2
12 31622042200 | SPACER 4
13 31622202200 | SHIM N T=1.6
14 31622042300 | SHIM N T=0.5
15 90186208020 | BOLT,FLANGE 8 M8X20
17 37000550890 | PLATE 1
42 37000183330 | PIN 2
44 90186208010 | BOLT,FLANGE 8 M8X10
46 31621962200 | PLATE 4 T=0.5
47 90303100801 | WASHER, PLAIN 4 8
48 90172108020 | BOLT,HEXAGON SOCKET 4 M8X20
50 31624750500 | PLATE 8 T=1
61 31624812300 | SUPPORT 2
62 31625002100 | SUPPORT 2
63 31625072050 | SUPPORT 1
64 31624812100 | SUPPORT 1
65 31624752300 | SUPPORT 1
66 31621964100 | SUPPORT 2
67 31621964700 | SUPPORT 1
68 31623142300 | SUPPORT 1
69 31624812150 | SUPPORT 1
70 31624752400 | SUPPORT 1
71 31624752460 | SUPPORT 1
72 31620580250 | PLATE 1
73 31624752470 | SUPPORT 1
74 90190000008 | BOLT,STUD 16 M6X20
75 37000572550 | PLATE 1
76 31624812200 | SUPPORT 2
77 37000587800 | PLATE 2
78 37001602170 | NUT 3
115 31624750390 | SUPPORT 4
119 31624750420 | STOPPER (CUTTING PARTS) 2
31624750430 | STOPPER (STEEL CAST) 2
131 37001111050 | ROLLER ASSY 4
133 37000315540 | SPACER 2
141 37000315550 | SPACER 4
152 80516006302 | BEARING,BALL 4

000165



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PK1100466-01 SWING FRAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

Seri

RPOoO~NO O Hw N B

N

31231579510
37000205240
37000202780
80136363080
37000205260
37000202270
31230412000
37000527860
90101210016
82400000459
82458102000
31230580220

POST
PIN (MACHINING)
PIN (WELDING)
PIN,SPLIT

PIN (MACHINING)
PIN (WELDING)
COVER

PLATE

BOLT

CAP
NIPPLE , GREASE
SUPPORT

NRRNRRRRRRERR

6.3X80

M10X16
B-PT1/8

000166



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PK1330374-00 COVER (POST)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial N
1 90186208014 | BOLT,FLANGE 1 M8X14
2 31270641100 | COVER 1

000167



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PK1330375-00 COVER (SWING)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31270642100 | COVER (BLACK) 1
2 90186208014 | BOLT,FLANGE 4 M8X14
3 31270642200 | COVER (BLACK) 1

000168



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PK1330382-01 COVER (SWITCH PANEL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial N
1 31270643200 | COVER 2
2 90186208014 | BOLT,FLANGE 8 M8X14
3 31270212000 | CAP 2
4 31270643300 | PLATE 1
5 90280200800 | NUT, FLANGE 1 M8

000169



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PK1330402-00 COVER (O/R HARNESS PROTECT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31361946100

COVER

000170



WY

=

TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PK2000938-00 FRAME UNIT (1)

23



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (St
2 alaialalaiaialaiaiotel TANK,OIL (MOUNT) 1
5 31631770001 JOINT,ROTARY 1
6 iolalaioioialaloialalel STOPPER,ROTARY JOINT 1
7 alaialalaialalaiaiotel SWING FRAME 1
8 31241370002 DERRICK ASSY 1
9 iolalaioiaialaloialalel MOUNT ,WINCH 1

10 alaialalaialalalaiotel PIPING,UPPER 1
11 alaialaiaialalalaiotel OPE.ASSY,CONT.VALVE 1
12 alaialalaialalaiaiotel PIPING,LOWER 1
13 iolalaioioialaloialalel ELEC.ASSY (PANEL SWICH) 1
21 alaialalaialalaiaiotel COVER (POST) 1
22 alaialalaialalalaiotel COVER (SWING) 1
23 (FFFHFxxAXXXY | COVER (SWITCH PANEL) 1

000171



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PK2001369-00 FRAME UNIT (2)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data
1 ikt PIPING,LOWER (FOR LOAD METER) 1
2 alaialalaiaialaiaiotel ELEC._ASSY (FRAME SWITCH) 1
3 iolalaioioialaloialalel ELEC._ASSY (SWITCH.PLUG/FRAME) 1
4 falaialaiaiaialalaiotel PARTS ASSY,BML (SAFETY DEVICES) 1
6 37001804860 ROPE,WIRE (KISWIRE) 1
7 alaialalaialalaiaiotel PIPING,LOWER (JOINT FOR RETURN FILTER) 1

11 36684030000 METER,LOAD (2.9TON NAGANO/JAPANESE) 1
36684040000 METER,LOAD (2.9TON KUSABA/JAPANESE) 1
13 iolalaioioialaloialalel OUTRIGGER (L=471,CASE:L=1892/FOR 4TON) 1
(FFFFFIXXAALY | OUTRIGGER (L=601,MIN=1440/FOR 7TON) 1

000172



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL1011155-00 OPE.ASSY,CONT.VALVE

S

~ 1



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

O~NOUITRAWNPE

31703390100
37000147840
80620210050
37000165020
80136340020
31324860801
31703390200
31322224200

SUPPORT
PIN

PIN,SNAP

PIN
PIN,SPLIT
KNOB (BLACK)
LEVER

PLATE

RPRRPRRRERR

4X20

L=1

000173



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL1011156-00 OPE.ASSY,CONT.VALVE

(..{0




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Seria

NOOAR~AWNE

37000105050
80650100030
31322224200
37000157220
80136840020
31703400100
82400000527

PIN
RING,RETAINING
PLATE

PIN

PIN,SPLIT
LEVER

CAP

AANRPRAD

L=1

4X20

000174



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL1011157-00 OPE.ASSY,CONT.VALVE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Seria

NOOAR~AWNE

37000105050
80650100030
31322224200
37000110190
80136840020
31703400100
82400000527

PIN
RING,RETAINING
PLATE

PIN

PIN,SPLIT
LEVER

CAP

NNNRFRPEFEPNN

L=1

4X20

000175



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL1011180-00 OPE.ASSY,CONT.VALVE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 80136840020 | PIN,SPLIT 2 4X20
2 31322224200 | PLATE 3 L=1
3 37000119090 | PIN 1
4 37000105610 | PIN 1 L=18
5 80136820010 | PIN,SPLIT 1
6 31730933500 | SUPPORT 1

000176



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL1011223-00 OPE.ASSY,CONT.VALVE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seria
2 90303071001 | WASHER, PLAIN 4 10
3 90171110018 | BOLT 4 M10X18
4 31324866000 | ROD 1
5 31324867000 | ROD 3
6 31324860101 | LEVER 2
7 31324860401 | LEVER 1
8 31324990300 | LEVER 1
9 31324990400 | LEVER 1
10 31324990500 | LEVER 1
11 31324860701 | KNOB (RED) 1
12 31324860801 | KNOB (BLACK) 3
13 82400000527 | CAP 2
14 37000164930 | PIN 1
15 80136840020 | PIN,SPLIT 1 4X20
16 37000105040 | PIN 8
17 80650100030 | RING,RETAINING 14
18 37000105050 | PIN 6
21 90302041001 | WASHER , SPRING 4 10
31 31324861101 | SUPPORT 1
32 31324860401 | LEVER 1
33 31324990300 | LEVER 1
34 31324990400 | LEVER 1
35 31324990500 | LEVER 1
36 31324860701 | KNOB (RED) 1
37 31324860801 | KNOB (BLACK) 3
38 37000100190 | PIN 1
39 80136840020 | PIN,SPLIT 1 4X20
40 31322224200 | PLATE 4 L=1
41 37000311190 | SPACER 1 L=16

000177



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL1031152-01 OPE.ASSY,ACCELERATOR

s
(W
g
N
~
L//\\:}

M
Ny

. n i
——za—R
e\l
FANSHORE
15513 10
14
12.13 1011 %
/ 2
T
-~ L
| E: ——
! )
L I
—qlo -
: |

.--"'"'r-
w-—T1]
/



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31323144200 | SUPPORT 1

2 31323144300 | LINK 1

3 37000311490 | SPACER 1 L=20
4 31322224200 | PLATE 1 L=1

5 90303071201 | WASHER, PLAIN 1 12

6 80136840020 | PIN,SPLIT 1 4X20

7 37001600860 | NUT 3 M8X15
8 37001300530 | SPRING 1

9 90186208016 | BOLT,FLANGE 1 M8X16
10 90101210020 | BOLT 1 M10X20
11 90303071001 | WASHER, PLAIN 1 10
12 90201201000 | NUT 1 M10
13 90302041001 | WASHER , SPRING 1 10
14 31322490100 | PLATE 1

000178



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL5020025-00 LAMP ASSY (ALARM/RED)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31361942200 | LAMP ASSY (LED:RED) 1
2 31361942400 | COVER 1 L=180

000179




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL5020033-00 LAMP ASSY(HEIGHT LIMIT/ OVERLOADING WARNING:JR

&S 227" ASSY BhveAT" L/ ATNWr43L2 IR I AA)
KEY NO. LAMP ASSY (HEIGHT LIMIT/OVERLOADING WARNING:JR TOUKAI)

N EVASSY (K" RL27)
ELEC.ASSY (POST)

NAEVASSY (522" 77)
ELEC.ASSY (LAMP)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 FFRFFFFFFFFF) | ELEC_ASSY (POST) 1
2 (FrrHrwRxxRx) | E| EC.ASSY (LAMP) 1

000180




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL5020046-00 LAMP ASSY (LED19W BOOM WORKING)

ERES S»7" ASSY (LED19wWZ" —A9—F22°)
KEY NO. LAMP ASSY (LED19% BOOM WORKING)

NLEVASSY (FL1—A)
ELEC.ASSY (FRAME)

nAEVASSY (K R+ SUL=-FK WIER)
ELEC.ASSY (POST/RELAY BOX)

NEVASSY (77 -4A7 /LEDSY7)
ELEC.ASSY (BOOM/LED LAMP)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 foiciaiaiaieiaiaiaiaied ELEC_ASSY (FRAME) 1
2 alaialalaiaialaiaiotel ELEC.ASSY (POST/RELAY BOX) 1
3 (Fr*HrwRxkRx) | E| EC.ASSY (BOOM/LED LAMP) 1

000181



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL5020069-00 LAMP ASSY (LED19W BOOM WORKING: W/0 SAFETY DEV

Swv2" ASSY
(LED19WZ" —AD—Fu5" I70E" YuaF+i)

LAMP ASSY
(LED19w BOOM WORKING:W/0C SAFETY DEVICES)

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 ikt ELEC_ASSY (LOWER) 1
2 (FFFxFAxxAXXY | ELEC.ASSY (BOOM/LED LAMP) 1

000182



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PL5250017-01 LINK ASSY(PREVENTION OF WIRE LOSER/ZE3047H,305




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Techni
1 31503110200 | SPACER 1
2 31201565200 | PIN 1
3 31202515700 | LINK 1
50 31503110000 | LINK ASSY(PREVENTION OF WIRE LOSER/ZE3047H,305H) 1

000183



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PL5330004-00 LAMP

100

e e g
@l\‘]
P
19
AT 1 1 1 1 1 I Tn




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit Technical Data Serial No (Start) | Seria
7 82165904190 | BULB,LAMP 1 HALOGEN 24V 55W H3
100 82165904160 | LAMP 1

000184



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PL5330009-00 LAMP

100

| Q o)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 82165700015 | CAP 1
100 82165700010 | LAMP 1

000185



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014534-00 ELEC.ASSY (CONTROL UNIT)

FEF |
5 :E”\ f--— TJ%._::_E”:_.
- |
ane Vo :
N e
| _
b
) ! !
N
A g B e I
o _J gy I




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 90131506022 | BOLT,HEXAGON SOCKET 4 M6X22
2 90303070601 | WASHER, PLAIN 4 6

000186




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014535-00 ELEC.ASSY (ANTENNA UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 36805825100 | SUPPORT 1
2 90131206010 | BOLT,HEXAGON SOCKET 4 M6X10
3 90303070601 | WASHER,PLAIN 8 6
4 90101206040 | BOLT 4 M6X40
5 90280200600 | NUT, FLANGE 4 M6

000187




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014569-02 ELEC.ASSY (BOOM/DETECTOR ASSY)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 82100002052 | CLAMP 1

2 31360191010 | COVER 1

3 90280200600 | NUT, FLANGE 4 M6

6 36140660000 | DETECTOR ASSY,ANGLE 1

7 37000314890 | SPACER 2 L=30

14 36132380002 | DETECTOR ASSY,LENGTH (BOOM) 1

15 90101206045 | BOLT 2 M6X45

000188



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014571-01 ELEC.ASSY (BOOM/DETECTOR ASSY)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 82100002052 | CLAMP 1

2 31360191010 | COVER 1

3 90280200600 | NUT, FLANGE 4 M6

4 36132390002 | DETECTOR ASSY,LENGTH (BOOM) 1

5 90101206045 | BOLT 2 M6X45

6 36140660000 | DETECTOR ASSY,ANGLE 1

7 37000314890 | SPACER 2 L=30

000189



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014572-00 ELEC.ASSY (BOOM/DETECTOR ASSY)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 82100002052 | CLAMP 1

2 31360191010 | COVER 1

3 90280200600 | NUT, FLANGE 2 M6

4 36132390002 | DETECTOR ASSY,LENGTH (BOOM) 1

5 90101206010 | BOLT 2 M6X1.0

6 36140660000 | DETECTOR ASSY,ANGLE 1

7 90302040601 | WASHER , SPRING 2 6

000190



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014576-01 ELEC.ASSY (PULG FOR ANTENNA UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start)

1

31653600500

PLUG (8POLES,MALE)

000191




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014581-02 ELEC.ASSY (FRAME/SAFETY DEVICES)

CNS1 ,CNS2
chs‘cN&lcNE | |

} CN42,CN43

CN44 ,CN4B

’r/ | | > "fﬂl‘ I L/ LEFT

n
1 p
{ /

! 2 h | (/
N T |
] s I
c 647
CN42,CN4AS
CN44.,CN4D
(300) LEFT
.
)
CN42,CN43 CN42,CN4S
CN44 ,CN45 CN44,CN45 CN42,CN43

CN44,CN4S

7+10

(360SL) (300sL) (300sTD)



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014581-02 ELEC.ASSY (FRAME/SAFETY DEVICES)

r ]
P -
P
e op—||
!:! 647 CN42,CN43

CN44,CNAS

[ 7:10cN42,0N43
CN44 ,CN4S

(360SL) (3C0sL) (3008 TD)



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014581-02 ELEC.ASSY (FRAME/SAFETY DEVICES)

CNB51,CNS2
CNB3.CNB4.CNBE

CNS1,CNS2

CN42 CN43
CN44;CN45

CN43 CN44 CN43 CN44  7.10

RIGHT RIGHT

(360) (360STD) —==-




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Star

RPOO~NOUITAWNBR

R

31361941101
82108501080
31361941200
90201200600
31361941310
91850310405
91810130250
90303070601
91850100802
91810130270

HARNESS

SWITCH

SUPPORT

NUT

COVER

CLAMP (BLACK)

FASTENER

WASHER, PLAIN

CLAMP (STUD BOLT MOUNT)
FASTENER

I
PADROONDIDNNPRF

M6

000192



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014582-02 ELEC.ASSY (POST/SAFETY DEVICES)

{3 CN51




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31361943101 | HARNESS 1

2 36150070000 | DETECTOR, LOAD 2

3 90131506020 | BOLT,HEXAGON SOCKET 4 M6X20
4 36120580000 | TRANSMITTER, SIGNAL 1

5 91810130250 | FASTENER 10

6 91850310405 | CLAMP (BLACK) 2

7 90303070601 | WASHER, PLAIN 5 6

8 31361943200 | JOINT 1

9 91002801100 | O-RING 2 1B P11
10 90171110070 | BOLT 2 M10X70
11 90302041001 | WASHER , SPRING 2 10

12 90303071001 | WASHER, PLAIN 2 10

13 82108501340 | SWITCH 1

15 90101206014 | BOLT 1 M6X14
17 31860960300 | SPACER 2 T=1.6
32 80316030020 | PLUG 1 PT1/8

000193




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014610-00 ELEC.ASSY (PANEL SWICH)

62 1415
11:12 —d4-= 61
T | bl e 0
nool foe 8 e L A1)
— = = = 1 II \'R
| CN73_ 66 ~63
CNTS | ~EN71
CN76 ml
_CN78__— | A
=== N
G (o) 63 cn72
|
o CN11,CN16
___J 9 18 8 18 CN22, CN23, CN24




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014610-00 ELEC.ASSY (PANEL SWICH)

FILASY TRSY

A
iz Yobdal

oir‘iorﬂ/s

'::I : y y : > ‘*g
o) =JJLH <</ ZEE:!

\_CNZ2&

52

TaEASW RASW

-, pallac
- 56608 -

PNV %
o O

17118




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data
1 31656020100 | HARNESS 1
4 31656010201 | SUPPORT 1
5 90171110018 | BOLT 4 M10X18
6 90302041001 | WASHER , SPRING 4 10
7 90186208014 | BOLT,FLANGE 4 M8X14
8 31653241300 | COVER 2
9 90186206010 | BOLT,FLANGE 4 M6X10
10 31657170700 | SPEAKER 1
11 90186210020 | BOLT,FLANGE 1 M10X20
12 90280201000 | NUT,FLANGE 1 M10
14 90101206014 | BOLT 2 M6X14
15 90303070601 | WASHER,PLAIN 3 6
16 90280200600 | NUT, FLANGE 1 M6
17 91850100802 | CLAMP (STUD BOLT MOUNT) 9
18 91810130250 | FASTENER 17
19 91850310405 | CLAMP (BLACK) 3
20 80192483006 | SCREW,MACHINE 4 M3X6
21 31656020200 | CONNECTOR 1
22 31474661600 | PLUG (2-POES,MALE) 1
23 31476751010 | CONNECTOR 2
41 31653243100 | SUPPORT 2
42 31656012120 | SWITCH ASSY (GREEN:PANASONIC) 1
31656012111 | SWITCH ASSY (PLATING:NACC) 1
43 31656012211 | SWITCH ASSY (PLATING:NACC) 1
44 82197518119 | CAP (PLUS ONE MFG./BLACK) 4
82197518114 | CAP (MATSUSHITA/BLACK) 4
45 82197600101 | CAP (BLACK) 2
46 82197600103 | CAP (RED) 1
52 31656013111 | SWITCH ASSY (WITH HARNESS:PLATING/NACC) 1
31656013120 | SWITCH ASSY (WITH HARNESS/PANASONIC) 1
61 31656011200 | COVER 1
62 37002227560 | PLATE,NAME (BLACK) 1 D=16
63 82100002596 | RELAY 2
64 90280200600 | NUT, FLANGE 3 M6
65 80192486014 | SCREW,MACHINE (WITH WASHER) 3 M6X14
66 82161201010 | RELAY 1

000194




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014612-00 ELEC.ASSY (SWITCH.PLUG/FRAME)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start)

1

31654010100

PLUG (6POLES,MALE)

000195




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014617-02 ELEC.ASSY (FRAME SWITCH)

:::I—,’| ::l—!l
4 3 5 § :\\ e ¥ 4
- SIS N I N WSSO 7Lm
Al Ay TN\ i g
C‘:_.-)! i Iy | I i 1 !l
-- Iy ! I ! D o
:l'_r__ - == T - —-——_—_———— = — T _"-[_O __ﬁﬂl
4] L B B e
AAMMSW
W\
37138
o ZuiSW
\ 25-26/W
- ; 22,24
oo
24
]
[ \ 2
’@ﬁ..@. 7 ENSD
R
39 23
A
25
a 26
I ]
T23
FTNSW
(Z ¥ FEE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data
3 90186208014 | BOLT,FLANGE 8 M8X14
4 31656140201 | COVER 2
6 90101208014 | BOLT 4 M8X14
7 90303070801 | WASHER, PLAIN 4 8

21 31656141100 | SUPPORT 2

22 31656141210 | SWITCH ASSY(WITH HARNESS:PLATING/NACC) 2
31656141220 | SWITCH ASSY(WITH HARNESS/PANASONIC) 2

23 31656141320 | SWITCH ASSY (PANASONIC) 2
31656141310 | SWITCH ASSY (PLATING:NACC) 2

24 82197518114 | CAP (MATSUSHITA/BLACK) 4
82197518119 | CAP (PLUS ONE MFG./BLACK) 4

25 82199514013 | CAP 2

26 82199504017 | NUT 2 AT-401N

27 31656181100 | PLATE,NAME 1

37 31653303300 | SWITCH ASSY (MATSUSHITA) 1
31653303200 | SWITCH ASSY (NIHON AUTOMATIC) 1

38 82197600101 | CAP (BLACK) 1

39 31656182100 | PLATE,NAME 1

52 82420100813 | TRIM 2| M

000196




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014675-01 ELEC.ASSY (PLUG:FRAME/INTERLOCK)

CN27

FL—ARCEDS

& )

JOINT,ROTARY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31656311200 | CAP 1
2 31656101200 | PLUG (2-POLES,FEMALE) 1
3 31656311100 | HARNESS 1 L=110

000197



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014676-02 ELEC.ASSY (PLUG:POST/BOOM ELEV.STOWING)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 90101206014 | BOLT 1 M6X14

2 90303070601 | WASHER, PLAIN 1 6

3 82401800060 | PLUG (FOR M6) 4

4 31474661600 | PLUG (2-POES,MALE) 1

5 82108501340 | SWITCH 1

7 31656312100 | HARNESS 1 L=580

8 91810130250 | FASTENER 9

9 91850310405 | CLAMP (BLACK) 1

11 31860960300 | SPACER 2 T=1.6

000198




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014685-02 ELEC.ASSY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014685-02 ELEC.ASSY

42

41
PINSWEXF v v

wplEeW ‘
"wrored
T -SAS-T1m
17»18 19
41
s
""" -l-\]_l
_ Ao-9TI{AS9Y 1 1 | 1 1
FIAMT
FITTYEREFe S ¥ 3 3 3
[———
ot b 14
: FLEET I .|-.-=-L
1 a1 bu—-AZSY |
1 ,E 1
—- :
| 19
Nn—X 2B
ont CN35

EUvFubOH SUr7u b




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial

1 91850310405 | CLAMP (BLACK) 7

2 91810130240 | FASTENER 20

3 91810130250 | FASTENER 5

5 31657280200 | COVER 2

6 90186208020 | BOLT,FLANGE 8 M8X20

7 90280200800 | NUT, FLANGE 8 M8

8 31653470100 | SUPPORT 1

9 31653470200 | SUPPORT 1

10 90186206010 | BOLT,FLANGE 12 M6X10
11 31611614300 | HARNESS 1 L=10000
12 82100002503 | TERMINAL 1

13 82100001226 | INSULATOR 1

14 31656330200 | HARNESS 1

15 31611614500 | COVER 1

16 31611614400 | COVER 1

17 82100000192 | TERMINAL 1

18 82100000182 | INSULATOR 1

19 31478092200 | HARNESS 1 L=100
22 82115001005 | CONNECTOR 1
41 31653322200 | SWITCH ASSY (WITH HARNESS, 2-SW) 2
42 82199514013 | CAP 4
43 82199504017 | NUT 4 AT-401N
44 31657282100 | SUPPORT 2
45 31656331200 | PLATE,NAME 2

000199



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014686-03 ELEC.ASSY (LOWER)

SN TORE




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014686-03 ELEC.ASSY (LOWER)

T=a T I TORe




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (S

[e2 62 >N N [

31477311200
31477311500
82197518119
82197518114
31501191100
91810130240
31501191200

SWITCH ASSY (PLATING:NACC)
SWITCH ASSY (PANASONIC)
CAP (PLUS ONE MFG./BLACK)
CAP (MATSUSHITA/BLACK)
HARNESS

FASTENER

PLATE , NAME

RPORRRRR

000200



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014687-01 ELEC.ASSY (UPPER/WORKING LAMP)

10




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31501192100 | SUPPORT 1
2 31501192200 | PLATE 1
3 90186210016 | BOLT,FLANGE 2 M10X16
4 31650690400 | SUPPORT 1
5 90813108020 | BOLT,WING 1 M8X20
6 90309331205 | WASHER ,CONICAL SPRING 2 L12
7 90303071201 | WASHER, PLAIN 1 12
8 90236201200 | NUT,CASTLE 1 2H M12
9 80136325025 | PIN,SPLIT 1 2.5X25
10 31650690500 | LEVER 1
11 82165904160 | LAMP 1
12 90280201000 | NUT,FLANGE 1 M10
13 90186206010 | BOLT,FLANGE 1 M6X10
14 90280200600 | NUT, FLANGE 1 M6
15 82401600504 | CLAMP 3
16 91810130240 | FASTENER 1

000201



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014690-03 ELEC.ASSY (CARRIER)

[PTOLA—BAY FAKICHERE (A1) | ; /
e [
| ; S

[mEPTORZOBE (CH17)]

L —
2MPTOU L- ﬁ | P ) 2
ERPTOABRA p¥F| | { \
8,22 )—‘ #___ ' 5.6 t’ ]
15 . S O
_E




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014690-03 ELEC.ASSY (CARRIER)

[#=F275 0 FOFREA—F VT 24 s F 0B 5RE (D517 |

81,22 8122
18 8122
«’ﬁ}] “! 94 _ﬁf 3
____kf‘; -- -—-—r O————-L
e e R3YFRA 0¥
A PR
Yy
r=1
—- T —-- - -+ e
muTaeE PToLA.
31

L3t

Kl\
BELOW

T3—-LABSY
REFER TO THE TABLE 1 % 3
+ + 9116
Xeay| —O . 15
9,16 ™S 4
Pl 516
» 546 1 1|
= = 21—
[—%oo5 0L REA—F2T24 9 FOBERE (ES4T) |
8122
—_——e—— - _-_C=<D_--1
R=FoTR4 9 ¥ A=k ufnud 17
1 '
S e
A= -
"'IJ—'J.‘;
'y
M= 1 i
1 1 I
—-- - - - t—18Tet + E2r-meif---
Maalio PTOL7~ T 1
31 1
\\
t 38 | 73-4ASSY
REFER TO THE TABLE 1 BELOW 3
9416
=1
227 o
- 15
ABSY  avraas 15j]
4 T T 516
9,16 J_ 5.6 .
3 = B—3n




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014690-03 ELEC.ASSY (CARRIER)

72—-hHASSY

1 31
t 35 .
, \REFER TO THE TABLE 1 BELOW

1 31

| |
EFIES b3 i EFNES E 7 Wi ]

MODEL APPLICABLE SERIAL NO. MODEL APPLICABLE SERIAL NO.
TM-25Z-2 ~FETASAS TM-252-2 RETAB4E~
TM-262-4 ~FLAD109 TM-262-4 #LADT 1O~
TM-292-5 ~#LAD109 TM-292-5 #LADI1 10~
TM-30Z2-5 ~$KB238Y TM-302-5 #KB23F0O~
TM-30Z-6& ~#KB238F E:i:> TM-30Z-6& #KB2390~
TM-362-4 ~#KB2387 TM-362-4 #KBIIFO~
TM-36Z-5 ~#KB2387 TM-36Z-5 #KB2390~
TM-BOZ-B ~#EWB313 TM-B0Z-5 REWB314~
TM-B8Z-3 ~#NAC204 TM-B8Z-3 ENAC20B~
TM-60Z-5 ~FNACR0O4 TM-60Z-6 #NADD0E~
®1

TABLE 1



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 31476362102 | ALARM ASSY 1

2 31501313100 | PLATE,NAME 1

3 31477472100 | HARNESS (RED) 1 L=1000
4 31380174000 | LAMP ASSY 1

5 82100000191 | TERMINAL 2

6 82100000183 | INSULATOR 2

7 91810130240 | FASTENER 10

8 82115001002 | CONNECTOR 6

9 82100001400 | TERMINAL 4

10 31476362700 | PLATE,CAUTION 1

11 31380292600 | SUPPORT 1

12 80172305020 | SCREW,MACHINE 2 M5X20
13 90302040501 | WASHER , SPRING 2 5

14 90303070501 | WASHER, PLAIN 2 5

15 31476362400 | HARNESS (RED) 2 L=6000
16 82100001220 | INSULATOR 4

17 31476362300 | RELAY ASSY 1

18 31475982400 | DIODE ASSY 1

21 90928040101 | SCREW, TAPPING 3 M4X10
22 82115001005 | CONNECTOR 6

31 31476362103 | ALARM ASSY 1

000202



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014691-00 ELEC.ASSY (BOOM)

= S- Sh—— = == Lo |
=== E _'IED ;'ET ==—rp- S
1= =7 L = C e Ry
)4 A:=5 Ty
2 N _
Ny - cos
| - -
i Sy

.
S
< l
[T

ThL4 08— 0y 2FHERORE T—LA4 5D SFHEORS

A B




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

Seri

O~NOUITRAWNPE

82108501310
91810130250
91850310405
31361943300
82100000192
82100000182
31476361200
31656312100

SWITCH
FASTENER

CLAMP (BLACK)
HARNESS
TERMINAL
INSULATOR
HARNESS (WHITE)
HARNESS

1
17

RPRRERRERRN

L=1460

L=2000
L=580

000203



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014692-03 ELEC.ASSY (CARRIER)

[PTOLA-tn> FaRicHERE (AS1T) | iz
/ ) N
- . )
LA F“?
i 7
17

P T OR{FE




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014692-03 ELEC.ASSY (CARRIER)

[—F275 7 FOTRIA—F YT 21 2 F 2B IRE (D517 |

8122 1g 8122 g 5,

—--—Ca—:> S
ATy ”'*”3i::.;.
Sy
=14
—- T —-- Ster 4 e
ANNTaRE PTOLA-
31 1
~L
A1 FI-HASSY
REFER TO THE TABLE 1 BELOW
+ + =
L=
=1
ol
|
[ ="

9,16 _ l\

[#—F275 DL A—F 2T 241 5 FHBERE (EF1T) |

8122

——— -

Lo 0 2

A=t 1S 17

/

—HE [9

A=Y —
gld‘—?.‘;
[y
=1y
ST+ K ezt
PTO L=

31 1
‘\\\
t 38 | 73-4ASSY
REFER TO THE TABLE 1 BELOW

9,16




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014692-03 ELEC.ASSY (CARRIER)

72—-hHASSY

1 31
t 35 .
, \REFER TO THE TABLE 1 BELOW

1 31

| |
EFIES b3 i EFNES E 7 Wi ]

MODEL APPLICABLE SERIAL NO. MODEL APPLICABLE SERIAL NO.
TM-25Z-2 ~FETASAS TM-252-2 RETAB4E~
TM-262-4 ~FLAD109 TM-262-4 #LADT 1O~
TM-292-5 ~#LAD109 TM-292-5 #LADI1 10~
TM-30Z2-5 ~$KB238Y TM-302-5 #KB23F0O~
TM-30Z-6& ~#KB238F E:i:> TM-30Z-6& #KB2390~
TM-362-4 ~#KB2387 TM-362-4 #KBIIFO~
TM-36Z-5 ~#KB2387 TM-36Z-5 #KB2390~
TM-BOZ-B ~#EWB313 TM-B0Z-5 REWB314~
TM-B8Z-3 ~#NAC204 TM-B8Z-3 ENAC20B~
TM-60Z-5 ~FNACR0O4 TM-60Z-6 #NADD0E~
®1

TABLE 1



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri

1 31476362102 | ALARM ASSY 1

2 31475352100 | PLATE,NAME 1

3 31476362200 | HARNESS (WHITE) 1 L=6000
4 31380174000 | LAMP ASSY 1

5 82100000191 | TERMINAL 3

6 82100000183 | INSULATOR 3

7 91810130240 | FASTENER 10

8 82115001002 | CONNECTOR 6

9 82100001400 | TERMINAL 3

10 31476362700 | PLATE,CAUTION 1

11 31380292600 | SUPPORT 1

12 80172305020 | SCREW,MACHINE 2 M5X20
13 90302040501 | WASHER , SPRING 2 5

14 90303070501 | WASHER, PLAIN 2 5

15 31476362400 | HARNESS (RED) 2 L=6000
16 82100001220 | INSULATOR 3

17 31476362300 | RELAY ASSY 1

18 31475982400 | DIODE ASSY 1

21 90928040101 | SCREW, TAPPING 3 M4X10
22 82115001005 | CONNECTOR 6

31 31476362103 | ALARM ASSY 1

000204



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014693-03 ELEC.ASSY (CARRIER/ZALARM)

[PTOLR=—ttns FisicHEWE (A1) | 2
) - 0O = =
. ,-" _: {".‘

/_’_ T T T-ABM




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014693-03 ELEC.ASSY (CARRIER/ZALARM)

2180
REFER TO THE TABLE 1

[=F2F5 U TOFRECA-F 2T 24 v F 1 EME (D547 |

31

BEL.

8122

By
ERVAN

At -4

—-- -
TRNTAEN

Kl\
o

-
TA-AASSY

RN
REFER TO THE TABLE |

18 8122 8122

"_°y°_"_.|,
R=F 2%
ﬂr—;lll

l__lqu
ER-Sbt

PTO A=

= a ]

9.16

™~

L. b

9'!.-—.“\

[#=%250TOLEA-F TR 2 F2BERE (ES1T) |

31

BEL!

8122
————oyo— - _V‘;}_
R—4u224 9% A *,,,J, 17
=  0)
r=§220 L~ )
ﬂb—JlIl
—-- - -- —f 3w
mRTaTE PTcnm-
1
Gi L
79—AASSY
oW
+ %! )
L Ded O
ASEY \
9,16 l 4 otz




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014693-03 ELEC.ASSY (CARRIER/ZALARM)

1
t 35 .
, \REFER TO THE TABLE 1 BELOW

1 31

| |
EFIES b3 i EFNES E 7 Wi ]

MODEL APPLICABLE SERIAL NO. MODEL APPLICABLE SERIAL NO.
TM-25Z-2 ~FETASAS TM-252-2 RETAB4E~
TM-262-4 ~FLAD109 TM-262-4 #LADT 1O~
TM-292-5 ~#LAD109 TM-292-5 #LADI1 10~
TM-30Z2-5 ~$KB238Y TM-302-5 #KB23F0O~
TM-30Z-6& ~#KB238F E:i:> TM-30Z-6& #KB2390~
TM-362-4 ~#KB2387 TM-362-4 #KBIIFO~
TM-36Z-5 ~#KB2387 TM-36Z-5 #KB2390~
TM-BOZ-B ~#EWB313 TM-B0Z-5 REWB314~
TM-B8Z-3 ~#NAC204 TM-B8Z-3 ENAC20B~
TM-60Z-5 ~FNACR0O4 TM-60Z-6 #NADD0E~
®1

TABLE 1



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri

1 31476362102 | ALARM ASSY 1

2 31501323100 | PLATE,NAME 1

3 31476362200 | HARNESS (WHITE) 1 L=6000
4 31380174000 | LAMP ASSY 1

5 82100000191 | TERMINAL 1

6 82100000183 | INSULATOR 1

7 91810130240 | FASTENER 10

8 82115001002 | CONNECTOR 6

9 82100001400 | TERMINAL 5

10 31476362700 | PLATE,CAUTION 1

11 31380292600 | SUPPORT 1

12 80172305020 | SCREW,MACHINE 2 M5X20
13 90302040501 | WASHER , SPRING 2 5

14 90303070501 | WASHER, PLAIN 2 5

15 31477472100 | HARNESS (RED) 2 L=1000
16 82100001220 | INSULATOR 5

17 31476362300 | RELAY ASSY 1

18 31475982400 | DIODE ASSY 1

21 90928040101 | SCREW, TAPPING 3 M4X10
22 82115001005 | CONNECTOR 6

31 31476362103 | ALARM ASSY 1

000205



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014694-03 ELEC.ASSY (BOOM ELEVATING/FRAME)

b

N

O
|

) O ®

-5 474 iR
—DF 4+ 74 XHBEHA
ZESOOHR&#

> e
T—L4 50y HEiEH F EAME
ZESCOMH T—Lq V5 -0y oM ZESOOSLHR#
B




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Seri
2 91810130250 | FASTENER 10
5 82100000192 | TERMINAL 1
6 82100000182 | INSULATOR 1
7 31476361200 | HARNESS (WHITE) 1 L=2000

000206



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014701-01 ELEC.ASSY (JACK INTERLOCK)

(3600H)

PN S

o

Ty ok 2{ 3 FBOXHHEME

2
(I600H4) V49 AM aFBOXLEL RS




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 31501341100 | HARNESS 1
2 91850310405 | CLAMP (BLACK) 5
3 91810130250 | FASTENER 12
4 91850100802 | CLAMP (STUD BOLT MOUNT) 1

000207



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014707-00 ELEC.ASSY (CN99/PLUG)

-
—




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31652991700 | PLUG (4-POLES,FEMALE) 1
2 91810130240 | FASTENER 1
3 91850310405 | CLAMP (BLACK) 1

000208



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014714-01 ELEC.ASSY (EMERGENCY SWITCH)

(o~~~ ~ ]
002 00

I
| — ~ =
|

|
) ‘
- -
| . . [I——
[[ (25(?)(2}(2)(2){)5@@@ \Bi
—— == — - |
T Rl
o a0
""Jf“T’ | _-L_! ‘I\
[
T
] | :. |
IIL-"JI: : ‘ \ ERSW
i~ i ‘\ I
E‘_"_-g i————i J:'“i_ij _Ed"“'JJW l‘d:-jj_ rf'“j'\
" O O
AEHR h __LJ(J o —
1= AN




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
1 31656012211 | SWITCH ASSY (PLATING:NACC) 1
2 82197600103 | CAP (RED) 1
3 31497310310 | PLATE,CAUTION 1

000209



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014715-02 ELEC.ASSY (FOR REAR OUTRIGGER)

A . . sl
= 7 PE + . S = R\S 34
O © 1 l © @\ 0
89 Irlr___ _ﬂ] 819
_E _H

ég?ﬁ TREE ’/
s
31 P Fel

PSS W = =




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014715-02 ELEC.ASSY (FOR REAR OUTRIGGER)

1
—
ﬁr_ﬂ B
; ”_) :::” | ::’i
iiE!' ;ﬂ/_ci il i gy T --—

hel—|
ss=




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014715-02 ELEC.ASSY (FOR REAR OUTRIGGER)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 91850310405 | CLAMP (BLACK) 9
2 91810130240 | FASTENER 22
3 91810130250 | FASTENER 5
4 31656370100 | HARNESS 1
5 31656370200 | HARNESS 1
7 31657280200 | COVER 2
8 90186208020 | BOLT,FLANGE 8 M8X20
9 90280200800 | NUT,FLANGE 8 M8
10 90186206010 | BOLT,FLANGE 6 M6X10
11 31653470100 | SUPPORT 1
12 31653470200 | SUPPORT 1
13 31653500300 | HARNESS 1 L=5300
31 31653322200 | SWITCH ASSY (WITH HARNESS, 2-SW) 2
32 82199514013 | CAP 4
33 82199504017 | NUT 4 AT-401N
34 31657282100 | SUPPORT 2
35 31656331200 | PLATE,NAME 2

000210



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014717-01 ELEC.ASSY (HARNESS FOR SR)

FRONT
}

CN103

= -y -

—= FRONT

CN107,.CN1OB




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 31656350100 | HARNESS 1

2 91810130240 | FASTENER 15

4 90186206014 | BOLT,FLANGE 2 M6X14
5 90186206016 | BOLT,FLANGE 4 M6X16
6 90240200600 | NUT,CAP 2 M6

7 31500931200 | PLUG (2POLES,FEMALE) 1

21 31656011200 | COVER 1

22 37002227560 | PLATE,NAME (BLACK) 2 D=16
23 82100002596 | RELAY 2

24 90280200600 | NUT, FLANGE 2 M6

25 80192486014 | SCREW,MACHINE (WITH WASHER) 2 M6X14

000211



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014718-02 ELEC.ASSY

14
76

72

ICN

74 NG

72

73

11 11

ENREBA
ILLUSTRATED BREAKDOWN NO.1,5. _A_



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014718-02 ELEC.ASSY

I
41 - - - - - -
/ 37 36 33134 31
7 a !
53 | 72a%A
GO el
33:34 —~
39 3 =
| ™ 38
o4 ¥¥ ,-@ “““
AT %0 32 o
a0 CN31
1
L — TPy
] 12
_ 1 _
|
| I
ol ——
o >
61162 65 66
! \ ]/ / !
Fi ™y
67| ! I/
i 63164 !
5
_ . _ _ _ -
CNZ&

CNT7

CNY8

CNF3




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 31653741000 | SWITCH ASSY 1
2 31656340100 | SUPPORT 1
3 91810130240 | FASTENER 20
4 91850310405 | CLAMP (BLACK) 10
5 31656340200 | HARNESS 1
6 90186208025 | BOLT,FLANGE 3 M8X25
7 90280200800 | NUT, FLANGE 3 M8
8 91850100802 | CLAMP (STUD BOLT MOUNT) 4
9 90101206025 | BOLT 4 M6X25
10 37000576020 | PLATE 1
11 90186206016 | BOLT,FLANGE 5 M6X16
12 31653740500 | SWITCH ASSY 1
14 90186208016 | BOLT,FLANGE 2 M8X16
16 31500931200 | PLUG (2POLES,FEMALE) 1
31 31653741100 | PANEL 1
32 31653741600 | SWITCH ASSY (GREEN:PANASONIC) 1
31653741200 | SWITCH ASSY (PLATING:NACC) 1
33 80171303008 | SCREW,MACHINE 4 M3X8
34 90302040301 | WASHER , SPRING 4 3
35 90201200300 | NUT 2 M3
36 31653741300 | COVER 1
37 82464104601 | HINGE 1
38 42650551130 | LAMP ASSY (GREEN) 1
39 82197600103 | CAP (RED) 1
40 82197518119 | CAP (PLUS ONE MFG./BLACK) 1
82197518114 | CAP (MATSUSHITA/BLACK) 1
41 31653741400 | PLATE,NAME 1
61 80161302014 | SCREW,MACHINE 2 M2X14
62 90303070201 | WASHER, PLAIN 2 2
63 90302040201 | WASHER,SPRING (2) 2
64 90201200200 | NUT 2 M2
65 31652231120 | SWITCH 1
66 31653740510 | SUPPORT 1
67 31653740520 | SUPPORT 1
71 90186206014 | BOLT,FLANGE 2 M6X14
72 90201200600 | NUT 2 M6
73 82100002596 | RELAY 1
74 82100002597 | RELAY 1
75 31653742100 | COVER 1
76 37002227560 | PLATE,NAME (BLACK) 1 D=16

000212



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PN1014756-02 ELEC.ASSY (FRAME)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (S

[e2 62 >N N [

31477311500
31477311200
82197518119
82197518114
31501401100
91810130240
31501191200

SWITCH ASSY (PANASONIC)
SWITCH ASSY (PLATING:NACC)
CAP (PLUS ONE MFG./BLACK)
CAP (MATSUSHITA/BLACK)
HARNESS

FASTENER

PLATE , NAME

RPORRRRR

L=2250

000213



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014758-02 ELEC.ASSY (LAMP)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Star

OCO~NOUTAWNE

31360741200
31360202500
31501491100
90186206010
31501491200
82100002007
91850310305
91810130240
31350700300
82199444326
31501491110
82166136411

HARNESS
SUPPORT
LAMP ASSY
BOLT, FLANGE
COVER

CLAMP

CLAMP
FASTENER
HARNESS
LAMP (YELLOW) <24V 12W)
SUPPORT
BULB, LAMP

NNNNWNNRONNPRE

M6X10
WRC10

L=50

24Vv/12wW

000214



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014761-00 ELEC.ASSY (CONNECTED HARNESS)

A
v
=0 7 =l
IR L\ i
ﬂ___ I I-1_|J___ “\& ))_L_—___‘%»%_(/T Y-
| _ h) _ i . -’/T———_— i | _ LU
—T TS T Ll T Y]
110 Ll T

ZE3QOQOSL OB




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014761-00 ELEC.ASSY (CONNECTED HARNESS)

A= ]ﬁ TR - H’\
e (G YN\
R L ( H N
_!_—I_ LH o h ,E-J N i 1
L i _‘_I N - T 2 Y b
- === ¢ N ——=—1 1 -'-! u]'

C/ .- i____l

B IC S B l ) Jer .
B LI LIl S B s Rl O |
== = | L : (_“_\ _LIV-!
I—‘s!?a!?a_uJ A o e
1 | SR

=3 28N

ZE360SLo#E




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31656420100 | HARNESS 1 L=70
2 91850310405 | CLAMP (BLACK) 3
3 91810130240 | FASTENER 5

000215



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014770-02 ELEC.ASSY

=== CN31CN4
i i (Da A2 bo—2 U -CHNER
Z—ARCRBECE)

CN11.CN1&
CN7G.,CN7&6,CN78

CN27,CN71
CN72,CN73

I CN22,CN23,CN24

(ZE3OOSL)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014770-02 ELEC.ASSY

CN3 . CN4
a7 bO—F Y-
Zb—ANCRBHCE)

CN11.CN1B6
CHN76.:CN76,CN78

T o

CN27,CN71
CN724CN73

(ZE3EOSL 4 ZEZSOSTDP)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN1014770-02 ELEC.ASSY

CN27 CN27 CN27
—_— —_—d] -
CN73 CN73 EN73

=y E—— ——

1
CN17 P
=l

FR4 kR FRekil
Sy =2 7N REBEHBORE
2= a7 I (F-—Lf405—0u 28

(F-4a1>¥5-0uof)
D



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31656430100 | HARNESS 1
2 91810130250 | FASTENER 21
3 91850310405 | CLAMP (BLACK) 2
4 31361292100 | PLUG 1

000216



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014848-01 ELEC.ASSY (CARRIER)

PTOLA=Nn2 RIKIZHEBE (A4
1

N =)

RN
B ©

cor]

HEPTOMZORE (CH1TN

LJ = "j P7

EBETOY - K EBPTOADSW ‘)—‘ h

-

=)

e
B
N

@]

"’I__l

L[
e
I



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014848-01 ELEC.ASSY (CARRIER)

R=FVHSUTDTFREA-F T 24 o FDHERE (DY417F)

—-——\("))'E-I— ‘H-_D_E] R=%u0 Z‘I’si_‘l'

A=l 27 | ”
? I—_'/ull
ez iyl
——3 - -—STe+— -p— WS
wrana PTOL- E}
|

R—F20SUFOLRICA—FVTRM s FHHERE (ES4TF)

T

A R

AES
¥x7 A1s% Rekv? Sy




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31475352100 | PLATE,NAME 1
2 31476362400 | HARNESS (RED) 2 L=6000

000217



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014849-00 ELEC.ASSY (VALVE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 31730943100 | HARNESS 1
2 37000700010 | CLAMP ASSY 5 15
3 91810130250 | FASTENER 5

000218



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014851-01 ELEC.ASSY (FRAME)

| CN3, CN4
Dt ro—5 I-C R
FL—ARERBETE)

CN3,CN4
Ya{0=-5-CERR

Zu—ARERBESE) "
]l_! CN35 4, CN36
I|
CiLlE o
| i! |
CN14,CN15 o L.
N N
ﬂ :I
iT
qj | CN21.CNIS
: .HF cuas.cn:so

i T -0 d
— - CN1 RS ——
(ZE360SL 4 ZEZE0OSTDP)




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014851-01 ELEC.ASSY (FRAME)

CN11,CN1&
CN

CN75,CN76
CN78

[ O
- - )
) B B enge
S Ly e
h | d CN71
1 |
I

\
1
2Rl
T a7 E ) e ]
(F—ba42%—0w D) (7—afvd—-Dw ¥

D



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 31730956100 | HARNESS 1
2 91810130250 | FASTENER 19
3 31730946200 | HARNESS 1

000219



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014860-00 ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31474661600 | PLUG (2-POES,MALE) 4
2 31361992100 | PLUG 2

000220




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014903-00 ELEC.ASSY (EMERGENCY SWITCH/BOTH SIDE)

wBrES NAEZASSY (EY" 3924 WF/UI0H OF4FD)
KEY NO. ELEC.ASSY (EMERGENCY SWITCH./BOTH SIDE)
i NEZASSY
ELEC.ASSY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data | Serial

N

1

(***********)

ELEC.ASSY (EMERGENCY SWITCH)

000221



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1014910-01 ELEC.ASSY (OUTRIGGER)

.

== -I!E_: == o=
=== |:§ =3 =cC
e R 2
== AT J

o Q

(300sL) (260SL + 290SL + 3605L 4 500SL)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

QOWONOURAWNE

=

91850310305
91810130240
31476361100
82100000192
82100000182
31501301100
31501591100
31501301300
90186208014
82108501240

CLAMP
FASTENER
HARNESS (RED)
TERMINAL
INSULATOR
SUPPORT
SUPPORT
SUPPORT

BOLT, FLANGE
SWITCH

8
16

NONNNNNN

L=2000

mM8X14

000222



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1015031-00 ELEC.ASSY (POST/RELAY BOX)

CN&.+ CNGI CNI1S

FELAORS
CN2,CN3 | B
\ CN4 4 CNS 8

L=202

CNB1,CNE2
CNB3,CNB4




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (

1 31501402102 | HARNESS 1

2 31501402200 | PLATE 1

4 90101206016 | BOLT 2 M6X16
5 90280200600 | NUT, FLANGE 2 M6

6 91850310405 | CLAMP (BLACK) 5

7 91810130250 | FASTENER 9

8 31476751010 | CONNECTOR 1

31 31656011200 | COVER 1

32 37002227560 | PLATE,NAME (BLACK) 2 D=16
33 82100002596 | RELAY 2

34 90280200600 | NUT, FLANGE 2 M6

35 80192486014 | SCREW,MACHINE (WITH WASHER) 2 M6X14

000223



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1015036-00 ELEC.ASSY (UPPER)

FEORE (ZESBOERL)

G

L=152
=

ZE250+EoRs




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial

1 82199100026 | LAMP 1 24V 60W

2 31501292101 | SUPPORT 1

3 37000588420 | PLATE 1

4 90186210020 | BOLT,FLANGE 2 M10X20

5 31473744700 | HARNESS (RED) 1 L=1000

6 91850310305 | CLAMP 5

7 91810130240 | FASTENER 6

8 90288110020 | NUT 2 M10

31 82100000054 | BULB,LAMP 1 24V 60W

000224



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080401-02 LAMP (45W BOOM WORKING)

RrEES S (4BW7" —a0—Fu47)
KEY NO, LAMP (45W BOOM WORKING)

N EASSY (05-)
ELEC.ASSY (LOWER)

- N EVASSY (Fun' =)
ELEC.ASSY (UPPER)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 ikt ELEC_ASSY (LOWER) 1
2 (FFFxFAxxAAXY | ELEC.ASSY (UPPER/WORKING LAMP) 1

000225



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080411-02 LAMP (O/R ALARM:RIGHT SIDE PANEL)

ZE260, ZE290
ZE300 , ZE3ED

FFg
CNS1 4 CNS2 CNS3, CNB4 CNBS (DB THRS 2 F) (CN35, CN3E)

(RXAH) 5 ¢ Z 1)

5 1
ZE300, ZE3&0
FFvay
(ERGAENS 2" )
ZSEE LAMP ASSY (ALARM,/RED)
= —- — f —
2

i
I ¥
Iiiyeyeyiysasyswa—




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)

1 31361942101 | LAMP (ASSY ONLY) 1

2 80172804014 | SCREW,MACHINE 2 M4X14

3 90303070401 | WASHER, PLAIN 2 4

4 90201200400 | NUT 2 M4

5 31361942200 | LAMP ASSY (LED:RED) 1

6 31361942300 | LAMP ASSY (LED:GREEN) 1

7 31361942400 | COVER 3 L=180

000226



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080428-01 LAMP (TWIN PUMP INDICATOR)

O/RBHS 7

/ SEE LAMP {(SAFETY DEVICES)
rd

Nyrevy—— vyl

}_:: | @“E@jj:i
CNB1 ,CNB2 .1 / e lenle— ———
CN53.CN54//

()

. |
o ..l
i OOOOO0OOOOG o
| L - . L J |




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31361942300 | LAMP ASSY (LED:GREEN) 1
2 31361942400 | COVER 1 L=180

000227



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080429-01 LAMP (45W BOOM WORKING:NAVI & SAFETY DEVICES)

BRES S22 (ADW2T —AD—F4" (B &7 E YUDFUE)
KEY NO., LAMP (ADW BOOM WORKINGINAVI & SAFETY DEVICES)

N EZASSY (DL-477)
ELEC.ASSY (FRAME)

_ NEVASSY (& Z+T77)
ELEC.ASSY (POST)

NLEVASSY (¥ 3n2")
ELEC.AS8Y (UPFPER)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 foiciaiaiaieiaiaiaiaied ELEC_ASSY (FRAME) 1
2 alaialalaiaialaiaiotel ELEC.ASSY (POST/RELAY BOX) 1
3 (Fr*wrwRrxwx) | E| EC.ASSY (UPPER/WORKING LAMP) 1

000228



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080445-00 LAMP (60W POST WORKING)

ErEE S5u7" (BEOWR RhD—F287 )
KEY NO, LAMP (60W POST WORKING)

NnfE2ASSY (07-)
ELEC.ASSY (LOWER)

NLBEVASSY (ZYN —)
ELEC.ASSY (UPPER)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 foiciaiaiaieiaiaiaiaied ELEC_ASSY (LOWER) 1
2 (FrxxxRHHAARY | ELEC.ASSY (UPPER) 1

000229




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080446-00 LAMP (60W POST WORKING:NAVI & SAFETY DEVICES)

wrES 2¥77 (BOWR" RFO—F207 (FET &FVE LVOFVE)
KEY NO. LAMP (60w POST WORKINGINAVI & SAFETY DEVICES)

NEZVASSY (ZL—-477)
ELEC.ASSY (FRAME)

ALEVASSY (K AL U=k wH2R)
ELEC.ASSY (POST/RELAY BOX)

1

NnEYASSY (3 3an7)
ELEC.AS5SY (UPPER)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 foiciaiaiaieiaiaiaiaied ELEC_ASSY (FRAME) 1
2 alaialalaiaialaiaiotel ELEC.ASSY (POST/RELAY BOX) 1
3 (FrFxxFHHAHRY | ELEC.ASSY (UPPER) 1

000230



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1080447-00 LAMP (HEIGHT LIMIT/ OVERLOADING WARNING)

k&S S¥7 (FAYvEAT /N7 HTA425)
KEY NO, LAMP (HEIGHT LIMIT/0OVERLDADING WARNING)

NAEYASSY (k" A7 SUL—K YHR)
ELEC.ASSY (POST/RELAY BOX)

NEVASSY (52" 7))
ELEC.ASSY (LAMP)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
1 ikt ELEC.ASSY (POST/RELAY BOX) 1
2 (FrrHrwRrxRx) | E| EC.ASSY (LAMP) 1

000231



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140160-00 SWITCH ASSY (PLATING:NACC)

CN30O




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
5 82105501002 | SWITCH,TOGGLE (PLATING) 2 NACC 3TJIW106G
10 31656141310 | SWITCH ASSY (PLATING:NACC) 1

000232



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140198-00 SWITCH ASSY (PANASONIC)

B .5pe. 3

CN3O

E 509~ 8




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
5 82105411140 | SWITCH,TOGGLE 2
10 31656141320 | SWITCH ASSY (PANASONIC) 1

000233



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140200-00 SWITCH ASSY (GREEN:PANASONIC)

CN2S

(]

00

R _5na. &

EE:) NO.2




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
6 82101429241 | SWITCH,PUSH (GREEN) 1
7 82105411140 | SWITCH,TOGGLE 1
8 82105411110 | SWITCH,TOGGLE 1
10 31656012120 | SWITCH ASSY (GREEN:PANASONIC) 1

000234



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140201-00 SWITCH ASSY (WITH HARNESS:PLATING/NACC)

cND6 /

NO.3 >




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data
5 82101940130 | SWITCH,PUSH (3PJW106F-021-CC) 1
6 82105501002 | SWITCH,TOGGLE (PLATING) 2 NACC 3TJW106G
10 31656013111 | SWITCH ASSY (WITH HARNESS:PLATING/NACC) 1

000235




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140202-00 SWITCH ASSY (PLATING:NACC)

cN2B /

NO. 3




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
6 82101940130 | SWITCH,PUSH (3PJW106F-021-CC) 1
7 82105501002 | SWITCH,TOGGLE (PLATING) 1 NACC 3TJW106G
8 82105501007 | SWITCH, TOGGLE 1 NACC 3TJw106D
10 31656012111 | SWITCH ASSY (PLATING:NACC) 1

000236



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140208-01 SWITCH ASSY (WITH HARNESS/PANASONIC)

10

CN2&

EE:) NO,2 I

||

||

() |

=
U




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Se
5 82101429241 | SWITCH,PUSH (GREEN) 1
6 82105411140 | SWITCH,TOGGLE 2
10 31656013120 | SWITCH ASSY (WITH HARNESS/PANASONIC) 1

000237



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140234-00 SWITCH ASSY (PLATING:NACC)

CN31




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (
1 82105501002 | SWITCH,TOGGLE (PLATING) 1 NACC 3TJW106G
2 82101940120 | SWITCH,PUSH (PLATING) 1 3PJW106F-021-AB
10 31653741200 | SWITCH ASSY (PLATING:NACC) 1

000238



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140235-00 SWITCH ASSY (GREEN:PANASONIC)

CN31




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No
5 82105411140 | SWITCH,TOGGLE 1
6 82101429239 | SWITCH,PUSH (GREEN) 1
10 31653741600 | SWITCH ASSY (GREEN:PANASONIC) 1

000239



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN1140239-00 SWITCH ASSY (WITH HARNESS,2-SW)

CN35




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial
1 82105501003 | SWITCH 2
10 31653322200 | SWITCH ASSY (WITH HARNESS,2-SW) 1

000240



10

)
]
[yl -
I Tl I 1] TR
(I 1] 1l In nl
([ ] I 1] n!
1 n I n nl
1 " 1l I nlt
[ ] I T] nl
1 ] I T] nl
(I Il I I} nt
(I 1] 1l n !
(. I I I nl
| Fer=ex~ea===— |
(| T
1 Ll P

TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PN1420020-00 CHARGER,BATTERY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start)

Seri

10

31501220100

CHARGER, BATTERY

000241



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN5010186-01 NAME PLATE ASSY

=0

Gt L2 bTOH#R) 1

=0 ’E_“jf'ﬂ"_‘ AL L LI L
(4 L hTOHED (R a7 WL THED NN POvRERREORLE Fave
NANRIF=24 yiil’ B SRNCHNRENI »F
BUELETHE, MNP TF-REIREL.
A B SRPNERATES L, BEA= 20 5=BRIAT
ASL, RALERTASETARANRIET,
SANTFHIESRENAL ELE AL,

4

/

AE B/TV-RE

F¥-024 s FREE BT ON" DRBERALTCEA b
" ON" ERATESANEL TY-BAVELL.




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31501915100 | PLATE,NAME 2
2 31501915200 | PLATE,NAME 1
3 31501915300 | PLATE,CAUTION 3
4 31501915400 | PLATE,CAUTION 1

000242



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN5010187-02 NAME PLATE ASSY (OIL THERMO LAVEL)

1

/

E R/FHanAER

SXp=>HRNARANBOLREE R LENSEY,
TIPRERRE TN LT (LN
FRAeLReAReF» P REEEY OGRS
T=RIALBELORTEINELT (AL,
££L, P=23 430 ARAARERED T~] DO YT,

SIBANRAEEE L. REX—2P4—-BANAT
AdL. KELENTANSYERRME VU,
BAETRAIRTMACENLENTC RN,

BY-—2IAMRRECEERALT (ES N

SERBAuE
REFERENCE OF PLATE LOCATION

(580OSTD/SL) 1
(600STD/SL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31501921000 | PLATE,CAUTION 2
11 82400000531 | INDICATOR (THERMO) 1
12 37010500860 | PLATE 1
22 31501922000 | NAME PLATE ASSY 1

000243




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN5010192-01 NAME PLATE ASSY

1 2

\ /
OO O]

SILENT ECO TWIN

3 /3
[ rRmensn, E20E ' | [ emenaR, 7-sA2WBRE

FEEYFLITE

=T 74 UANBEEEN [vES
E L oncd VRS L D ]
Fiice,

;52 B Te—
YES/RESRTIMELTH

$ON) ;
[ORIERT O, QI SRV HCy |

AT TIFTE

[RRN[ex ERz)
(8] » |

|22 P7SREUL REVELY D, |

HIH it




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31496970320 | PLATE,CAUTION 2
2 31730944300 | PLATE,CAUTION 2
3 31398780111 | PLATE,NAME 1

000244



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN5010193-00 NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

B W
-

G éﬂ?ﬂlﬁ%‘éﬁ) \ \

L] - L.
B e

T—468

.

|
........... J
o= e |

arvho—Jkaz=w MIAZLEB

—
-

D nn Cz
T3 e (18w
x5

\ TB-S18-$1100

\

2




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial No
1 31361473100 | PLATE,NAME 2
2 31361961100 | PLATE,NAME 1

000245



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PN5010239-00 NAME PLATE ASSY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

37002230910

PLATE , NAME

000246



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PN5010279-00 NAME PLATE ASSY

RREs X-4LT" L-FASSY
KEY NO. NAME PLATE ASSY

PLATE ASSY,NAME (CONT.,CAUTION,HOOK)

- 7" L—FASSY X-A (K" Z2+%° 25)
PLATE ASSY,NAME (POST)

2=A7" L—FASSY (" AT
NAME PLATE ASSY (PANEL)

7" L= FASSY  R—A (X1
PLATE ASSY,NAME (OIL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data

(FFFFxxxxxxxy [ PLATE ASSY,NAME (CAUTION, CONT. ,HOOK)
(FFFFAFXRRALY | PLATE ASSY,NAME (POST)

(FFFFFFxRREEY | NAME PLATE ASSY (PANEL)
(FFFFAFIRXAXY | PLATE ASSY,NAME (OIL)

AWN R
PR R

000247




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PN5010280-01 NAME PLATE ASSY (PANEL)

=l

3

\
(oQgo ]




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31496970320 | PLATE,CAUTION 2
2 31496741320 | PLATE,CAUTION 1
3 31496741330 | PLATE,NAME 1
4 31398780111 | PLATE,NAME 1

000248



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PO1000151-00 INDICATION PLATES

AAN 2
INDICATION PLATES

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical
1 FrkxAALLXX*) | NAME PLATE ASSY 1
2 FrrxkAIXXX*) | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL) 1
4 Fxkkkkx*x**) | PERFORMANCE DATA (304SL/A) 1
5 Fxkkkkxxx**) | PERFORMANCE DATA (304SL/B) 1
6 (FFAFFFXXXAALY | PERFORMANCE DATA (304SL/C) 1

000249



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01012473-02 PLATE ASSY,NAME (HOOK)

surrax O . AT

A\ | o 1 X8 ERNOXSSION, ERVERIEECATHTT,
T | EELO.ATIRELINNL 0. 4L LLEY, RINR

SERRROUL, UARR (752910 TLEL,
E S14~734-081100




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

31473481100

PLATE,CAUTION

000250



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01013040-03 PLATE ASSY,NAME (1-PART LINE OPE.)

-

et i

(N

===
=

==
1 I H-Tm
| I|I ] IIII
: | jt::qu
T N
1 __J I."-“—I I_—.‘.LI
! 1 f==ﬁ EEr__r_j
ir | | |
== ]I / 1
I 1 - — | i ::! I:
T [ | =T ' i
D TG L
I 1 I N oo t 1
I I B =
ZR300, 360,500 ZR230,260,290
ZE300, 360,500 ZE230,260,2790
/1

m E K/ 4 oFRECONT

PELTTT>TTF &N

s RT w SERRDD 1 »FRER, REOED

S14-771-48100




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

31477165100

PLATE,CAUTION

000251



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01014584-01 PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE)

1

/
(- AEMENEGEER)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31477441100

PLATE , NAME

000252



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01014592-01 PLATE ASSY,NAME

1

/
(0-579 bUDRNENRHERE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31477333100

PLATE , NAME

000253



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01014946-00 PLATE ASSY,NAME (POST)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
4

unit

Technical

Data

Serial No (Start) | Serial

2

90451700100

SCREW, TAPPING

M4X6 .4

000254



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01014948-02 PLATE ASSY,NAME (OIL)

T TATT
i 0 S L
S
F ) r
T
“:I 1 | rg—!
l_a [_ O

(260STD/SL)
(5908 TD/SL) (300STD/SL) (3605TD) B00STD/SL)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (

1

37002213190

PLATE,NAME (LEVEL,ISO VG46)

000255



P01015072-01 PLATE ASSY,NAME (CAUTION,CONT. ,HOOK)

TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

\
o © ~ 9 < (0



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015072-01 PLATE ASSY,NAME (CAUTION,CONT. ,HOOK)

10

A% &/79 HREN

mEJE
. LT L

X FERRLT
CERl,

S To BN RENLT <N W,

O RELESE. PP PFROPLTC(RED,

B Py p b NARSAAAF SRR ERELY { EEN,

I i

B ARREFREL M T {EEWN,

o ERARERET 2 LV FeRAAR LR T { ki,

o XRANSRTS Y L-HEREANE LT LEN,

8 9 0 Py abpia. RAAEERAARBNRELEN AT
ABT (AL, COLSRARMMTRMROTELS

2ERBLTLREN.

Hewtlik

/ / E’q-tlﬂll. Fox ¥ ATRLERSRATHAS
# Do | (R by R e
<#[p> [g e |

oepiil. g

oY

{70 kususd) {anfiasd)

A X

b

S ANN, At
BAEENLSE
ERLTLESN,

i VAN
T (o) (2990

F S ——




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 37002227620 | PLATE,NAME 1
2 37002227630 | PLATE,NAME 1
3 37002227640 | PLATE,NAME 1
4 37002227650 | PLATE,NAME 2
5 37002227660 | PLATE,NAME 1
6 37002227670 | PLATE,NAME 1
7 37002227680 | PLATE,NAME 1
8 37002227930 | PLATE,NAME 1
9 37002227940 | PLATE,NAME 1

10 37002227950 | PLATE,CAUTION 2
11 37002206490 | PLATE,NAME (GREASE) 5
12 37002224400 | PLATE,NAME 1
13 37002224440 | PLATE,NAME 1
14 37002220450 | PLATE,NAME 1
15 37002200320 | PLATE,NAME 1
16 37002227810 | PLATE,NAME (2.93T) 2

000256




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01015086-01 PLATE ASSY,NAME

'!h
e
Bt

ol A e
[ BL=AV & = J.H‘]_ @ \
é..iﬁ%&j‘% \g i j}{[ 1 i : Q#JJ ﬁi s
:UJL#J@ [—-- I o_@g{“L *1=
. =

V¥ Ty ¥ /BEEHLURSE
(ZEBOO)
1 1
4 2




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01015086-01 PLATE ASSY,NAME

1\ \

AN 29970 L UAREL

AW E/Eonods B T B eyrired
T ¥ B

L AE R
‘ {0yl r” K“!‘ F
ARLTIEAN,

4

s \

AR £/0%T4 UMD
Mned P .
O& E/0¥P70umman @ eroacesn

SYTPO ISR EENL, BTV AL itawn
e, 2T« TR
BO0saED TWHTiEL. & F3E 3

— Al |

M snan.m
neERRIIE
NELTINS R,




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

NOOAR~AWNE

31398320100
31398320200
31398320300
31398320400
31393180100
31611300500
37002213970

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION
REFLECTOR (RED)
PLATE,NAME (WHITE)
PLATE,NAME (MARKING)

NANFEPNEFEN

000257




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01015087-01 PLATE ASSY,NAME

B/
\

(79 mmtnﬁﬁﬁ) \ \




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31501315100

PLATE , NAME

000258



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015093-02 PLATE ASSY,NAME (INTERLOCK)

B ((::h n_‘“

\\

g - ::::}
1
2

! 2

Ot 15-0om8)  (Goh It 5-0y0880)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

2

31500626101

PLATE , NAME

000259



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01015094-01 PLATE ASSY,NAME

i

—-7

T

AER,/

o9 L= RN AT

HETREAE L A—%
[ L— 2 {EXN

OB LT {RE0,

— - —

.
~__1



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31398330100 | PLATE,NAME 1
2 31398330200 | PLATE,CAUTION 1

000260



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015095-01 PLATE ASSY,NAME (WINCH CONTROL)

N I/
. —1
-1 —{

AR M EEALBRE

1

/

& F X/ 942FRECOOT

e MR o IHAMDY 1 FRIFR, REDLD
PAUTFTHF->TT S

BB~ d-dd SO




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

31501444100

PLATE,CAUTION

000261



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015096-01 PLATE ASSY,NAME (BOOM INTERLOCK)

B/
\




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
2

unit

Technical

Data

Serial No (Start) | Serial

No

1

31501353100

PLATE , NAME

000262



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015103-01 PLATE ASSY,NAME (SL WINCH)

/RO NT

FyU—

1
i
O =

REAA T

F— = RER

{(300sL)

1

/

A W&,/ Eh794 JFREL

BaT{ERLN
SEFRLTONER.

& MARNSE L (NATRERRLT(ESL,
& 27 pFETRERBEN, D FASFTMAN
LTI ELAWLTHE, BEY. ATFIARSE

o &L, BTUEREPL¥NAOPLALLBEL

¢ ENNER, Py 222y 2RUERML, DAY
O=FRNAE FRACBOALT SR,

A BE/959F8

WERBTRa T EED,

AFRGoT{ERi,

® 220N 0, P4 Y D-FTERD X THE

S 2ptEORNE, 295221 wFRNLERET
A YVERS s FERATUNERNTILO I ¥ 0
Ahkd, (#3,%)92700)

* 25 S ROAREN o TAD S FREAEWEH]
A 4FRETRERE2>THREBY, 2297 R0

& PS5uFinliR, 2 YFRLANEABLT
I FHAVRY. (239 FATTAN)

I317-306~71100

/3

r]

b

REAR T

|
1
i

1
1)l

r_J
T I’,
’Ei—l_{: ,@ N

e EA

ID\E
@J

I
I

I

O

o

_BoA/IT

Fp U—F—n—sOLTRES

(360sL)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start) | Serial
1 31730691100 | PLATE,CAUTION 1
2 31730691200 | PLATE,NAME 1
3 31730691300 | PLATE, NAME 1

000263



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015106-02 PLATE ASSY,NAME (REAR OUTRIGGER)

e\ ﬁ

A

U¥Zy o ¥/ AARELURD

ZE250

Uy ot /EBRELYRD

ZE300, ZE360

A =
J iﬁ{



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015106-02 PLATE ASSY,NAME (REAR OUTRIGGER)

ERBER L— -1

ERMER L/—

REDOANTORE REAN/ LT ORE BRE4E UL TORE RECENTORE
ZETED 1 755 200STD
Z1360503 T 300 ZESOOS L 360360SL
Fop U—F—=st—s 0L TRIES * o U=F=rt—s QL TR{ED
2 3
. / /

AN B/99THpUHREN AN 8/997) UHREL

AN T 5 I
A &/FGNORE | ’EE gereid @— brgeeerrd

DROEE FF7Y I TEMRECL TR M TR M This Lea

Hifa s e, LTCERN,

B P R S EEAAOED » FEERT

] 2 Ax % A% #
worvoee H RETeY
e 2] | i 2] | o
- mz el =

ol me m weiv. 2t
EEERRESE strRmior
arLTNER, KALTSEAR,
|| —— ||
7 8

!@\YT’ ] ) i [
&3]




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

O~NOUITRAWNPE

31398320100
31398320200
31398320400
31393180100
31611300500
37002213970
31398310100
31398310200

PLATE, CAUTION

PLATE, CAUTION

PLATE, CAUTION
REFLECTOR (RED)
PLATE,NAME (WHITE)
PLATE,NAME (MARKING)
PLATE , NAME
PLATE , NAME

RPRNANREN

000264




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015288-01 PLATE ASSY,NAME (SILENT ECO)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

1

31730944300

PLATE,CAUTION

000265



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015315-01 PLATE ASSY,NAME (SWITCH,BOX)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

No

1

36806250110

PLATE , NAME

000266



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P01015572-00 PLATE ASSY,NAME (BOOM)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 31730934100 | PLATE,NAME (SILENT ECO) 2
2 31730951100 | PLATE,NAME 2

000267



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01070818-01 PERFORMANCE DATA (304SL/A)

(PORTABLE)

DATA PLATE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OArWNE

31497231100
31497231200
31497081100
31497081200
31497081300

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME

RPRRRR

000268



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01070819-01 PERFORMANCE DATA (304SL/B)

DATA PLATE
(PORTABLE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OArWNE

31497232100
31497232200
31497082100
31497082200
31497082300

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME

RPRRRR

000269



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
P01070820-01 PERFORMANCE DATA (304SL/C)

(PORTABLE)

DATA PLATE




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start) | Serial

No

OArWNE

31497233100
31497233200
31497083100
31497083200
31497083300

PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME
PLATE , NAME

RPRRRR

000270



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P05270006-02 OUTRIGGER ASSY (LEFT/CASE:L=2022,MIN=1440)

T e I
- ! AE X

s RESEEL
WEIRER
LT{REn

-0 110




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical
1 37000161720 | PIN 1
2 80601110350 | RING,RITAINING 2 S35
3 31613872002 | CASE,OUTER 1
4 31613723000 | CASE, INNER 1
5 FxkxkkAxxx**) | CYLINDER,JACK (MIN=1440) 1
6 37000104130 | PIN 1
7 31610055000 | FLOAT ASSY 1
8 90191210020 | BOLT 2 M10X20
9 90302041001 | WASHER,SPRING 4 10
10 31200030530 | PLATE 1
11 37000161730 | PIN 1
12 80602110350 | RING,RITAINING 2 R35
13 90186208014 | BOLT,FLANGE 2 M8X14
14 31613690500 | COVER 1
15 31201770100 | PLATE,SLIDE 8 T=3.0
16 FxrxkAAII*X*) | OPE.ASSY,OUTRIGGER 1
17 31620582020 | BEARING,BALL (KOYO) 2
18 80601110150 | RING,RITAINING 2 15
19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
22 90171110020 | BOLT 2 M10X20
23 50822014000 | PLATE 1
24 37001400200 | SPRING 1
25 37002217610 | PLATE,CAUTION (CAUTION) 1
41 31613572400 | SUPPORT 1
52 31613572600 | SUPPORT 1
53 31613692800 | SUPPORT (STEEL CAST) 1
31613692200 | SUPPORT (WELDED) 1
61 31610055010 | TRUNNION 1
71 31611300500 | PLATE,NAME (WHITE) 2
72 31611300600 | PLATE,NAME (YELLOW) 2
100 31613870102 | OUTRIGGER ASSY (LEFT/CASE:L=2022,MIN=1440) 1

000271



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P05270007-02 OUTRIGGER ASSY (RIGHT/CASE:L=2022,MIN=1440)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical
1 37000161720 | PIN 1
2 80601110350 | RING,RITAINING 2 S35
3 31613874002 | CASE,OUTER 1
4 31613723000 | CASE, INNER 1
5 FxkxkkAxxx**) | CYLINDER,JACK (MIN=1440) 1
6 37000104130 | PIN 1
7 31610055000 | FLOAT ASSY 1
8 90191210020 | BOLT 2 M10X20
9 90302041001 | WASHER,SPRING 4 10
10 31200030530 | PLATE 1
11 37000161730 | PIN 1
12 80602110350 | RING,RITAINING 2 R35
13 90186208014 | BOLT,FLANGE 2 M8X14
14 31613690500 | COVER 1
15 31201770100 | PLATE,SLIDE 8 T=3.0
16 FxrxkAAII*X*) | OPE.ASSY,OUTRIGGER 1
17 31620582020 | BEARING,BALL (KOYO) 2
18 80601110150 | RING,RITAINING 2 15
19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
22 90171110020 | BOLT 2 M10X20
23 50822014000 | PLATE 1
24 37001400200 | SPRING 1
25 37002217610 | PLATE,CAUTION (CAUTION) 1
41 31613572400 | SUPPORT 1
52 31613572600 | SUPPORT 1
53 31613692200 | SUPPORT (WELDED) 1
31613692800 | SUPPORT (STEEL CAST) 1
61 31610055010 | TRUNNION 1
71 31611300500 | PLATE,NAME (WHITE) 2
72 31611300600 | PLATE,NAME (YELLOW) 2
100 31613870202 | OUTRIGGER ASSY (RIGHT/CASE:L=2022,MIN=1440) 1

000272



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P05270016-02 OUTRIGGER ASSY (LEFT/CASE:L=1892,MIN=1440)

25

/

AE X

s RESEEL
WEIRER
LT{REn

-0 110

9,22 !




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical
1 37000161720 | PIN 1
2 80601110350 | RING,RITAINING 2 S35
3 31613692003 | CASE,OUTER 1
4 31611302001 | CASE, INNER 1
5 FxkxkkAxxx**) | CYLINDER,JACK (MIN=1440) 1
6 37000104130 | PIN 1
7 31610055000 | FLOAT ASSY 1
8 90191210020 | BOLT 2 M10X20
9 90302041001 | WASHER,SPRING 4 10
10 31200030530 | PLATE 1
11 37000161730 | PIN 1
12 80602110350 | RING,RITAINING 2 R35
13 90186208014 | BOLT,FLANGE 2 M8X14
14 31613690500 | COVER 1
15 31201770100 | PLATE,SLIDE 8 T=3.0
16 FxrxkAAII*X*) | OPE.ASSY,OUTRIGGER 1
17 31620582020 | BEARING,BALL (KOYO) 2
18 80601110150 | RING,RITAINING 2 15
19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
22 90171110020 | BOLT 2 M10X20
23 50822014000 | PLATE 1
24 37001400200 | SPRING 1
25 37002217610 | PLATE,CAUTION (CAUTION) 1
41 31613572400 | SUPPORT 1
52 31613572600 | SUPPORT 1
53 31613692200 | SUPPORT (WELDED) 1
31613692800 | SUPPORT (STEEL CAST) 1
61 31610055010 | TRUNNION 1
71 31611300500 | PLATE,NAME (WHITE) 2
72 31611300600 | PLATE,NAME (YELLOW) 2
100 31613690103 | OUTRIGGER ASSY (LEFT/CASE:L=1892,MIN=1440) 1

000273



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
P05270017-02 OUTRIGGER ASSY (RIGHT/CASE:L=1892,MIN=1440)

0 ¢

&/
Y




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical
1 37000161720 | PIN 1
2 80601110350 | RING,RITAINING 2 S35
3 31613694003 | CASE,OUTER 1
4 31611302001 | CASE, INNER 1
5 FxkxkkAxxx**) | CYLINDER,JACK (MIN=1440) 1
6 37000104130 | PIN 1
7 31610055000 | FLOAT ASSY 1
8 90191210020 | BOLT 2 M10X20
9 90302041001 | WASHER,SPRING 4 10
10 31200030530 | PLATE 1
11 37000161730 | PIN 1
12 80602110350 | RING,RITAINING 2 R35
13 90186208014 | BOLT,FLANGE 2 M8X14
14 31613690500 | COVER 1
15 31201770100 | PLATE,SLIDE 8 T=3.0
16 FxrxkAAII*X*) | OPE.ASSY,OUTRIGGER 1
17 31620582020 | BEARING,BALL (KOYO) 2
18 80601110150 | RING,RITAINING 2 15
19 37000150360 | PIN 1
20 82401800100 | PLUG (FOR M10) 1
22 90171110020 | BOLT 2 M10X20
23 50822014000 | PLATE 1
24 37001400200 | SPRING 1
25 37002217610 | PLATE,CAUTION (CAUTION) 1
41 31613572400 | SUPPORT 1
52 31613572600 | SUPPORT 1
53 31613692200 | SUPPORT (WELDED) 1
31613692800 | SUPPORT (STEEL CAST) 1
61 31610055010 | TRUNNION 1
71 31611300500 | PLATE,NAME (WHITE) 2
72 31611300600 | PLATE,NAME (YELLOW) 2
100 31613690203 | OUTRIGGER ASSY (RIGHT/CASE:L=1892,MIN=1440) 1

000274



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PP5060001-00 PARTS ASSY,AWL (3,4 SECT. WITHOUT BOOM INTERLOC

EBRES
KEY NO,

N —wASSY,
PARTS ASSY,AWL (3,4 SECT, WITHOUT BOOM

(3,45 v ' —bAAfA 25 —-0Y5F)
INTERLOGK)

AWL

NAEVASSY
ELEC.ASSY

{(ZL—ATF /7yE" vunF)
(FRAME/SAFETY DEVICES)

NnEZASSY
ELEC.ASSY

(FL—AF" ZAYF)
(FRAME SWITCH)

NEVASSY
ELEC.ASSY

(O/R7ZYUIHTLuaAYTHSIARISINT 557)
(PLUG FOR 0O/R PRES,.DETECTOR)

N EVASSY
ELEC.ASSY

(K" RbT" /T FOIASSY L E-AVR)
(POST/DETECTCOR ASSY MOMENT)

ol

NAEIASSY
ELEC.ASSY

(K b7 SUL—-F wHR)
(POST/RELAY BOX)

NAECSASSY
ELEC.ASSY

(7202 /90 02YSW)
(BOOM ELEVATING STOWING SW)

N EUASSY
ELEC.ASSY

(7" —&7° /5" A1F2FASSY)
(BOOM/DETECTOR ASSY)

NAEZASSY
ELEC.ASSY

(FH° o ovavta— b A 89)
(CETECTOR ASSY,LENGTH CORD)

NEVASSY
ELEC.ASSY

(322" 2%)
(LAMP)

11

5w
LAMP

12

#KR* — k
SUPPORT

F—4L7" L—FASSY

(322" %" aohfveIFbo )

NAME PLATE ASSY

14

2-A7" L—-FASEY
NAME PLATE ASSY

(7 —A&a¥hOD=-M2=W N AT )
(BCCOM & CONTROL UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical

(FFFFFxxALRLY | ELEC.ASSY (FRAME/SAFETY DEVICES)
(FFFxHxHxAxx) | EEC_ASSY (FRAME SWITCH)

(FFFFFxxAXXXY | ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
(FFFHFxxAXXLY | ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
(***********) ELEC.ASSY (POST/RELAY BOX)
(FFFHFxxAXXLY | ELEC.ASSY (BOOM ELEVATING STOWING SW)
(FFxHFxxAXXXY | ELEC.ASSY (BOOM/DETECTOR ASSY)
(FFFFFxxAXXXY | ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
(***********) ELEC.ASSY (LAMP)

11 (FFFFFxxAIXEY | LAMP (O/R ALARM:RIGHT SIDE PANEL)

12 (FFFFFxxAXXEY | SUPPORT (PANEL)

13 (FFFFFxxAXXEY | NAME PLATE ASSY

14 (FFFFFxxAXXEY | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

OCO~NOUTAWNE

RPRRRPRRPRRRRRRERRRR

000275



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PP5060002-00 PARTS ASSY,AWL (5 SECT. WITHOUT BOOM INTERLOCK

EBRES
KEY NO,

N —wASSY,
PARTS ASSY,AWL (G SECT.,

(5% » 7" —sqry-0v7F3)
WITHOUT BOOM INTERLOCK)

AWL

NAEVASSY
ELEC.ASSY

{(ZL—ATF /7yE" vunF)
(FRAME/SAFETY DEVICES)

NnEZASSY
ELEC.ASSY

(FL—AF" ZAYF)
(FRAME SWITCH)

NEVASSY
ELEC.ASSY

(O/R7ZYUIHTLuaAYTHSIARISINT 557)
(PLUG FOR 0O/R PRES,.DETECTOR)

N EVASSY
ELEC.ASSY

(K" RbT" /T FOIASSY L E-AVR)
(POST/DETECTCOR ASSY MOMENT)

ol

NAEIASSY
ELEC.ASSY

(K b7 SUL—-F wHR)
(POST/RELAY BOX)

NAECSASSY
ELEC.ASSY

(7202 /90 02YSW)
(BOOM ELEVATING STOWING SW)

N EUASSY
ELEC.ASSY

(7" —&7° /5" A1F2FASSY)
(BOOM/DETECTOR ASSY)

NAEZASSY
ELEC.ASSY

(FH° o ovavta— b A 89)
(CETECTOR ASSY,LENGTH CORD)

NEVASSY
ELEC.ASSY

(322" 2%)
(LAMP)

11

5w
LAMP

12

#KR* — k
SUPPORT

F—4L7" L—FASSY

(322" %" aohfveIFbo )

NAME PLATE ASSY

14

2-A7" L—-FASEY
NAME PLATE ASSY

(7 —A&a¥hOD=-M2=W N AT )
(BCCOM & CONTROL UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical

(FFFFFxxALRLY | ELEC.ASSY (FRAME/SAFETY DEVICES)
(FFFxHxHxAxx) | EEC_ASSY (FRAME SWITCH)

(FFFFFxxAXXXY | ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
(FFFHFxxAXXLY | ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
(***********) ELEC.ASSY (POST/RELAY BOX)
(FFFHFxxAXXLY | ELEC.ASSY (BOOM ELEVATING STOWING SW)
(FFxHFxxAXXXY | ELEC.ASSY (BOOM/DETECTOR ASSY)
(FFFFFxxAXXXY | ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
(***********) ELEC.ASSY (LAMP)

11 (FFFFFxxAIXEY | LAMP (O/R ALARM:RIGHT SIDE PANEL)

12 (FFFFFxxAXXEY | SUPPORT (PANEL)

13 (FFFFFxxAXXEY | NAME PLATE ASSY

14 (FFFFFxxAXXEY | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

OCO~NOUTAWNE

RPRRRPRRPRRRRRRERRRR

000276



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PP5060003-00 PARTS ASSY,AWL (6 SECT. WITHOUT BOOM INTERLOCK

EBRES
KEY NO,

N —wASSY,
PARTS ASSY,AWL

(69" » 7" —ALE—OYHTL)
(6 SECT. WITHOUT BOOM INTERLOCK)

AWL

NAEVASSY
ELEC.ASSY

{(ZL—ATF /7yE" vunF)
(FRAME/SAFETY DEVICES)

NnEZASSY
ELEC.ASSY

(FL—AF" ZAYF)
(FRAME SWITCH)

NEVASSY
ELEC.ASSY

(O/R7ZYUIHTLuaAYTHSIARISINT 557)
(PLUG FOR 0O/R PRES,.DETECTOR)

N EVASSY
ELEC.ASSY

(K" RbT" /T FOIASSY L E-AVR)
(POST/DETECTCOR ASSY MOMENT)

ol

NAEIASSY
ELEC.ASSY

(K b7 SUL—-F wHR)
(POST/RELAY BOX)

NAECSASSY
ELEC.ASSY

(7202 /90 02YSW)
(BOOM ELEVATING STOWING SW)

N EUASSY
ELEC.ASSY

(7" —&7° /5" A1F2FASSY)
(BOOM/DETECTOR ASSY)

NAEZASSY
ELEC.ASSY

(FH° o ovavta— b A 89)
(CETECTOR ASSY,LENGTH CORD)

NEVASSY
ELEC.ASSY

(322" 2%)
(LAMP)

11

5w
LAMP

12

#KR* — k
SUPPORT

F—4L7" L—FASSY

(322" %" aohfveIFbo )

NAME PLATE ASSY

14

2-A7" L—-FASEY
NAME PLATE ASSY

(7 —A&a¥hOD=-M2=W N AT )
(BCCOM & CONTROL UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical

(FFFFFxxALRLY | ELEC.ASSY (FRAME/SAFETY DEVICES)
(FFFxHxHxAxx) | EEC_ASSY (FRAME SWITCH)

(FFFFFxxAXXXY | ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
(FFFHFxxAXXLY | ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
(***********) ELEC.ASSY (POST/RELAY BOX)
(FFFHFxxAXXLY | ELEC.ASSY (BOOM ELEVATING STOWING SW)
(FFxHFxxAXXXY | ELEC.ASSY (BOOM/DETECTOR ASSY)
(FFFFFxxAXXXY | ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
(***********) ELEC.ASSY (LAMP)

11 (FFFFFxxAIXEY | LAMP (O/R ALARM:RIGHT SIDE PANEL)

12 (FFFFFxxAXXEY | SUPPORT (PANEL)

13 (FFFFFxxAXXEY | NAME PLATE ASSY

14 (FFFFFxxAXXEY | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

OCO~NOUTAWNE

RPRRRPRRPRRRRRRERRRR

000277



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PP5060004-00 PARTS ASSY,AWL (3,4 SECT. WITH BOOM INTERLOCK)

EBRES
KEY NO,

N —UASSY  AWL (3.,4%° v 7 —ALHE-OVIYFE)
PARTS ASSY,AWL (3,4 SECT, WITH BCOM INTERLOCK)

NAEVASSY
ELEC.ASSY

{(ZL—ATF /7yE" vunF)
(FRAME/SAFETY DEVICES)

NnEZASSY
ELEC.ASSY

(FL—AF" ZAYF)
(FRAME SWITCH)

NEVASSY
ELEC.ASSY

(FL—AT /U L—K wHR)
(FRAME,/RELAY BOX)

N EVASSY
ELEC.ASSY

(O/R7WUILFLANFHSIRLSIDT S427)

(PLUG FOR O/R PRES.DETECTOR)

ol

NAEIASSY
ELEC.ASSY

(R* L7 /7 FTHOHSASSY ,E-AVL)
(POST/DETECTOR ASSY,MOMENT)

NAECSASSY
ELEC.ASSY

(K RAF7 SYL—-& YH2R)
(POST/RELAY BOX)

N EUASSY
ELEC.ASSY

(7" —&7° /5" A1F2FASSY)
(BOOM/DETECTOR ASSY)

NAEZASSY
ELEC.ASSY

(FH° o ovavta— b A 89)
(CETECTOR ASSY,LENGTH CORD)

NEVASSY
ELEC.ASSY

(322" 2%)
(LAMP)

11

5w
LAMP

12

#KR* — k
SUPPORT

F—4L7" L—FASSY

(322" %" aohfveIFbo )

NAME PLATE ASSY

2-A7" L—-FASEY
NAME PLATE ASSY

(7" —A&avhO=-NaA=W N ZNT)

14 (BCCOM & CONTROL UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical

(FFFFFxxALRLY | ELEC.ASSY (FRAME/SAFETY DEVICES)
(FFxFxFFxHRxXY | ELEC.ASSY (FRAME SWITCH)

(***********) ELEC.ASSY (FRAME/RELAY BOX)
(FFFFFxxAXXXY | ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
(FFFHFxxAXXLY | ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
(***********) ELEC.ASSY (POST/RELAY BOX)
(FFxHFxxAXXXY | ELEC.ASSY (BOOM/DETECTOR ASSY)
(FFFFFxxAXXXY | ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
(***********) ELEC.ASSY (LAMP)

11 (FFFFFxxAIXEY | LAMP (O/R ALARM:RIGHT SIDE PANEL)

12 (FFFFFxxAXXEY | SUPPORT (PANEL)

13 (FFFFFxxAXXEY | NAME PLATE ASSY

14 (FFFFFxxAXXEY | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

OCO~NOUTAWNE

RPRRRPRRPRRRRRRERRRR

000278



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PP5060005-00 PARTS ASSY,AWL (5 SECT. WITH BOOM INTERLOCK)

EBRES
KEY NO,

N —wASSY,
PARTS ASSY,AWL (G SECT.,

AWL (B4 v 7" —Afu4-OvivE)

NAEVASSY
ELEC.ASSY

{(ZL—ATF /7yE" vunF)
(FRAME/SAFETY DEVICES)

NnEZASSY
ELEC.ASSY

(FL—AF" ZAYF)
(FRAME SWITCH)

NEVASSY
ELEC.ASSY

(FL—AT /U L—K wHR)
(FRAME,/RELAY BOX)

N EVASSY
ELEC.ASSY

(O/R7WUILFLANFHSIRLSIDT S427)

(PLUG FOR O/R PRES.DETECTOR)

ol

NAEIASSY
ELEC.ASSY

(R* L7 /7 FTHOHSASSY ,E-AVL)
(POST/DETECTOR ASSY,MOMENT)

NAECSASSY
ELEC.ASSY

(K RAF7 SYL—-& YH2R)
(POST/RELAY BOX)

N EUASSY
ELEC.ASSY

(7" —&7° /5" A1F2FASSY)
(BOOM/DETECTOR ASSY)

NAEZASSY
ELEC.ASSY

(FH° o ovavta— b A 89)
(CETECTOR ASSY,LENGTH CORD)

NEVASSY
ELEC.ASSY

(322" 2%)
(LAMP)

11

5w
LAMP

12

#KR* — k
SUPPORT

F—4L7" L—FASSY

(322" %" aohfveIFbo )

WITH BOOM INTERLOCK)

NAME PLATE ASSY

2-A7" L—-FASEY
NAME PLATE ASSY

(7" —A&avhO=-NaA=W N ZNT)

14 (BCCOM & CONTROL UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical

(FFFFFxxALRLY | ELEC.ASSY (FRAME/SAFETY DEVICES)
(FFxFxFFxHRxXY | ELEC.ASSY (FRAME SWITCH)

(***********) ELEC.ASSY (FRAME/RELAY BOX)
(FFFFFxxAXXXY | ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
(FFFHFxxAXXLY | ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
(***********) ELEC.ASSY (POST/RELAY BOX)
(FFxHFxxAXXXY | ELEC.ASSY (BOOM/DETECTOR ASSY)
(FFFFFxxAXXXY | ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
(***********) ELEC.ASSY (LAMP)

11 (FFFFFxxAIXEY | LAMP (O/R ALARM:RIGHT SIDE PANEL)

12 (FFFFFxxAXXEY | SUPPORT (PANEL)

13 (FFFFFxxAXXEY | NAME PLATE ASSY

14 (FFFFFxxAXXEY | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

OCO~NOUTAWNE

RPRRRPRRPRRRRRRERRRR

000279



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

PP5060006-00 PARTS ASSY,AWL (6 SECT. WITH BOOM INTERLOCK)

EBRES
KEY NO,

N —wASSY,
PARTS ASSY,AWL

(6% » 2" —LA4 28 —0YIYE)
(& SECT.

AWL

NAEVASSY
ELEC.ASSY

{(ZL—ATF /7yE" vunF)
(FRAME/SAFETY DEVICES)

NnEZASSY
ELEC.ASSY

(FL—AF" ZAYF)
(FRAME SWITCH)

NEVASSY
ELEC.ASSY

(FL—AT /U L—K wHR)
(FRAME,/RELAY BOX)

N EVASSY
ELEC.ASSY

(O/R7WUILFLANFHSIRLSIDT S427)

(PLUG FOR O/R PRES.DETECTOR)

ol

NAEIASSY
ELEC.ASSY

(R* L7 /7 FTHOHSASSY ,E-AVL)
(POST/DETECTOR ASSY,MOMENT)

NAECSASSY
ELEC.ASSY

(K RAF7 SYL—-& YH2R)
(POST/RELAY BOX)

N EUASSY
ELEC.ASSY

(7" —&7° /5" A1F2FASSY)
(BOOM/DETECTOR ASSY)

NAEZASSY
ELEC.ASSY

(FH° o ovavta— b A 89)
(CETECTOR ASSY,LENGTH CORD)

NEVASSY
ELEC.ASSY

(322" 2%)
(LAMP)

11

5w
LAMP

12

#KR* — k
SUPPORT

F—4L7" L—FASSY

(322" %" aohfveIFbo )

WITH BOOM INTERLOCK)

NAME PLATE ASSY

2-A7" L—-FASEY
NAME PLATE ASSY

(7" —A&avhO=-NaA=W N ZNT)

14 (BCCOM & CONTROL UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical

(FFFFFxxALRLY | ELEC.ASSY (FRAME/SAFETY DEVICES)
(FFxFxFFxHRxXY | ELEC.ASSY (FRAME SWITCH)

(***********) ELEC.ASSY (FRAME/RELAY BOX)
(FFFFFxxAXXXY | ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
(FFFHFxxAXXLY | ELEC.ASSY (POST/DETECTOR ASSY,MOMENT)
(***********) ELEC.ASSY (POST/RELAY BOX)
(FFxHFxxAXXXY | ELEC.ASSY (BOOM/DETECTOR ASSY)
(FFFFFxxAXXXY | ELEC.ASSY (DETECTOR ASSY,LENGTH CORD)
(***********) ELEC.ASSY (LAMP)

11 (FFFFFxxAIXEY | LAMP (O/R ALARM:RIGHT SIDE PANEL)

12 (FFFFFxxAXXEY | SUPPORT (PANEL)

13 (FFFFFxxAXXEY | NAME PLATE ASSY

14 (FFFFFxxAXXEY | NAME PLATE ASSY (BOOM & CONTROL UNIT PANEL)

OCO~NOUTAWNE

RPRRRPRRPRRRRRRERRRR

000280



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PP5070010-00 PARTS ASSY,BML (SAFETY DEVICES)

#frEs
KEY NOQ.

A" —UASSY,BML (7r€" »uoF)
PARTS ASSY.BML (SAFETY DEVICES)

NELASSY (TL-AT" /TR UOF)
ELEC.ASSY (FRAME/SAFETY DEVICES)

rh
LAMP

NEVASSY (R R W7 STPoE VUSF)
ELEC.ASSY (POST/SAFETY DEVICES)

N EYASSY (O/RFWVISGH»LAVFHSIRIHIANT S52°)
ELEC.ASSY (PLUG FDR O/R PRES.DETECTOR)

~|

HR = p
SUPPORT




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical Data

~NDhWN PR

E S
e
R
o
(***********)

ELEC.ASSY (FRAME/SAFETY DEVICES)

LAMP (O/R ALARM:RIGHT SIDE PANEL)
ELEC.ASSY (POST/SAFETY DEVICES)
ELEC.ASSY (PLUG FOR O/R PRES.DETECTOR)
SUPPORT (PANEL)

RPRRNR

000281



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PP5150012-00 PARTS ASSY,RADIO CONTROLLER (8CH)

100

00008-S80-122




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Seria
1 36806525010 | CONTROL UNIT 1
2 36806535010 | BOX,0PERATION 1
3 36804995010 | STRAP 1
100 36806530000 | PARTS ASSY,RADIO CONTROLLER (8CH) 1

000282



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PP5420003-01 PUMP ASSY,OIL (2-BLOCK)

100

90

ju




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
90 36652965030 | SEAL KIT 1
100 36654640000 | PUMP ASSY,OIL (2-BLOCK) 1

000283



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PP6010052-00 PIPING ASSY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
1 31501911100 | JOINT 1
2 90303392001 | WASHER 1 M20
3 1

42643051000 | SWITCH ASSY (THERMO)

000284




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PR5130003-00 RING ASSY,SLIP (CJ NUMBER OF THE ELECTRODES KI

7
"
; I“_ M)
-
—
1]

|
il
O

ﬂ.
LL
!!




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data

Serial No (Start)

OCO~NOUTAWNE

31631802000
90180208016
90302040801
90102208035
90303070801
82114203020
82121502020
82114203030
82121502030
82100002855
82114203040
82121502040
31652991700

RING,SLIP
BOLT,BUTTON

WASHER, SPRING

BOLT

WASHER, PLAIN
CONNECTOR (CAP)

PLATE

CONNECTOR (CAP)

PLATE

CAP

CONNECTOR (CAP)

PLATE

PLUG (4-POLES,FEMALE)

RPRRNRRRROMONPR

M8X16
8
M8X35
8

000285



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1000075-02 REMOTE CONTROL SYSTEM

VE—F axbOo-N ¥ATA
REMOTE CONTROL SYSTEM

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data | Serial

N

1

(***********)

RADIO CONTROL (RADICON-LESS)

000286



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020359-01 VALVE,REMOTE CONTROL (MAIN)

500

45 46 47

TELESCOPING =] @
WINCH e]
ELEVATING ©
SWING = @

JACK

- _;;%L
i

BE B <) _‘
ILLUSTRATED BREAKDOWN NOQ.46,7,89,10,1317,




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020359-01 VALVE,REMOTE CONTROL (MAIN)

113

112

116

114

115

110

120

106

Yoo o 508 o
g p rﬁl
I ﬁk\ |

O

105




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020359-01 VALVE,REMOTE CONTROL (MAIN)

229

221 222 223

117

£ /118

220 207 208 209 212 210 215 213 217 214 218

7
: 3
I~ 229
(+)
{+)
272 271 223 274 225 211 251 |
' 117
118
= / J O 227

' AN '
c ol W o ] e 266
I s - c: [ EJ IZI d b T [ 1 —

220 207 208 209 212 210 215 213 217 214 268 i




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020359-01 VALVE,REMOTE CONTROL (MAIN)

272 271 223 274 225 211

118
@) o] I |
@z Nl =
| 0 = MRl =11 - 266
LN -,

219

220 207 208 209 212 210 215 213 217 214 268

9
I B M - - &
2 229
(+)
O,
272 271 223 224 225 211 251 |
al_d st
—/ 118 : o
s e )o o) E@ O 227 |
(@) '
—_ A
| © 1| EI I T | | 266
I v B,
@)
O 219
220 207 208 209 212 210 215 213 217 214 268




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020359-01 VALVE,REMOTE CONTROL (MAIN)

10
| _ _ _ _
272 271 224 225 211 o571 |
. 117 \ﬂ u
NI
| 118
= | O 227 |

< e I"%H el Wal H7J"1 M| T 266
| © =\_, i u:[:j él]]:z’/’ — 1 219

220 207 208 209 212 210 215 213 214 217 268

13

| _ A _ _
221 222 211 -251 |

I
O‘ ‘o O 227
ﬁ \ I |
] —y o bl ==
I LT 1 1 LD 286
L L) -5

219
220 207 208 209 212 210 215 213 214 217 288 '




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020359-01 VALVE,REMOTE CONTROL (MAIN)

327 334
-
| < y —
L1
-
|« C A
—D 1 326 ~_|
£ o) =
| O l‘_'B_J 322 324
Q
| 328
A 305
= l—B
|‘_ D I‘_C 323
' 344 337 335 329
333 332 304 325
N A T 341
313 \ 336
312
l 321
214 B-B
A A I_/J_l-o.— 319
|_ : Fd 1 = 320
: ° 343 346 338
|
| I g .
7= (FI——=%
310 315 311 308 307 316
[w]
A-A
! D-D




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
1 36645585010 | BOLT,TIE 1
2 36636085030 | BOLT,TIE (A) 3
3 90201200800 | NUT 9 M8
4 36740830030 | COVER (FRONT) 1
5 36740755010 | BOLT,TIE (B) 1
6 36740755020 | VALVE,CONTROL (JACK) 1
7 36740755030 | VALVE,CONTROL (TELESCOPING) 1
8 36740745030 | VALVE,CONTROL (WINCH) 1
9 36740745040 | VALVE,CONTROL (ELEVATING) 1
10 36740755040 | VALVE,CONTROL (SWING) 1
11 36740755050 | PLATE 1
12 91002905500 | O-RING 1 1B G55
13 36740755060 | VALVE,CONTROL (JACK) 1
14 36645375030 | COVER (BOTTOM) 1
15 80720104012 | PIN,SPRING 1 4X12
16 36644835061 | COVER 1
17 36740745080 | VALVE,RELIEF 1
18 36645615230 | C-BOLT 4 5X12
19 91001101100 | O-RING 3 1A P11
20 36644115130 | PLUG 3
21 36649075060 | CAM 2
22 36646865110 | SCREW,SET 2
23 36649555080 | SWITCH ASSY 1
24 36647125090 | SCREW,MACHINE 2 M2.3X14
25 36646575070 | PLATE 1
26 36647125100 | NUT 2 M2.3
27 36740745090 | COVER 1
28 36649555130 | SCREW,MACHINE 3 M5X8
29 80172104006 | SCREW,MACHINE 2 M4X6
30 36645405050 | BUSH 1
31 36645405060 | TUBE 1
32 36740745100 | LVDT ASSY 1
33 36644015220 | SHIM (T=0.2) 8
34 36644015230 | SHIM (T=0.3) 8
35 36645405110 | SHIM (T=1.0) 4
36 36645405100 | BOLT 8 M4X22
37 36644015120 | CONNECTOR 2
38 36644015130 | TUBE 5
39 11615111410 | BAND 12
40 36649585260 | HARNESS 2
41 36644015110 | CONNECTOR 3
42 36740745110 | HARNESS ASSY (SOLENOID) 1
43 36740785020 | TUBE 1
44 36646865070 | CLIP 1
45 90303070801 | WASHER, PLAIN 1 8
46 90302040801 | WASHER , SPRING 1 8
47 90101208012 | BOLT 1 M8X12
48 36644015080 | BOX 1
49 36644015140 | COVER 1
50 36644015150 | URETHANE (ROOL STOCK) 4
51 36644015070 | COVER 1
52 36645405150 | SCREW,MACHINE 4 M3X5
53 36646865060 | FASTENER 2
54 36647855190 | SCREW,MACHINE 2 M5X12
55 36740765040 | BAND 2
56 36741985040 | PLUG 2
57 36646485040 | PLUG 2
59 36741985050 | PLUG 13
60 36640755070 | CAP 5
64 36740745200 | GUARD 1
105 80316030020 | PLUG 3 PT1/8
106 36740765060 | SPRING 1
107 91001101400 | O-RING 1 1A P14
108 36640625210 | CAP 1
109 36649585170 | FILTER 1
110 91001002600 | O-RING 2 S26
111 36647395150 | PLUG 1 M24
112 36646875130 | ORIFICE 1 M3
113 91001101600 | O-RING 1 1A P16
114 36740745120 | SPRING 1
115 36740745130 | SPRING 1
116 36645615210 | PLUG 1 24
117 91001100600 | O-RING 33 1A P6
118 91002905500 | O-RING 7 1B G55

000287



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty [ Unit | Technical Data | Serial No (
119 91001101800 | O-RING 1 1A P18
120 90303070401 | WASHER, PLAIN 1 4
207 91001000800 | O-RING 6 S8
208 36646865190 | PISTON 6
209 91001102000 | O-RING 6 1A P20
210 36648365110 | FLANGE 6
211 91001002240 | O-RING 6 S22.4
212 91650001400 | SCRAPER 6
213 36645495210 | SEAT,SPRING (RETURN) 12
214 36648365120 | SPOOL (SUB) 6
215 36645845060 | SPRING (RETURN) 6
216 36645495220 | ADAPTER 1
217 36648365130 | SPACER 6
218 36648385080 | BRACKET 1
219 36645615250 | C-BOLT 12 M5X25
220 36633365100 | SEAL,OIL 6
221 36645845050 | LINK 2
222 36645615230 | C-BOLT 4 5X12
223 12635101360 | SPOOL 5
224 12635101190 | SPRING 3
225 36633365090 | CAP (CHECK VALVE) 5
227 91001002200 | O-RING 12 S22
229 36740745140 | SCREW,MACHINE 24 M4X12
251 36740745150 | VALVE,SOLENOID (KIT) 12
266 36644015260 | ADAPTER 4
268 36645405090 | PLATE (D) 4
271 36633365060 | PLATE (B) 4
272 36645615260 | C-BOLT 8 M5X8
274 36635735150 | SPRING (CHECK VALVE) 2
286 36633365070 | ADAPTER 1
288 36640625550 | PLATE (D) 1
304 36645405030 | O-RING 2
305 36647175030 | COVER 1
307 36740745160 | CHOKE 1
308 91002800700 | O-RING 2 1B P7
310 12635101140 | SPRING 1
311 12635101130 | SCREW (ADJUSTING) 2
312 11629431040 | PACKING 4
313 36646575090 | NUT 2
314 36630195030 | NUT,CAP 2
315 16623320390 | TUBE (SEAL) 2
316 91001102200 | O-RING 1 1A P22
319 36740745170 | SPRING 1
320 36740745180 | SPRING 1
321 91002802100 | O-RING 1 1B P21
322 36635735130 | SPRING (A) 1
323 36635735140 | SPRING (B) 1
324 36647055160 | SEAT,SPRING 1
325 80172104010 | SCREW,MACHINE 6 M4X10
326 36646865170 | ROD,PUSH 1 8
327 36645495240 | SOLENOID ASSY 1
328 91001001000 | O-RING 1 1A S10
329 91002800300 | O-RING 1 1B P3
332 36648365220 | BALL,STEEL 1 3/32
333 36646525170 | ROD,PUSH 1
334 36645495250 | SOLENOID ASSY 1
335 36645495260 | RING,BACKUP 1
336 36646525120 | NEEDLE 1
337 90203200800 | NUT 1 M8
338 36646875150 | ORIFICE 1 M3
341 36647175110 | NUT,CAP 1 M8
343 36635735120 | SPRING 1
344 36603185150 | TUBE 1
346 36647175100 | SEAT,SPRING 1
500 36740750000 | VALVE,REMOTE CONTROL (MAIN) 1

000287



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020372-00 VALVE,REMOTE CONTROL

500

17 27 28 21

13,14,15

22




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020372-00 VALVE,REMOTE CONTROL

’J'
[ O 1 s
S

) oo = goF

113 112 116 114 115 A—-A 110 120 106 105




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020372-00 VALVE,REMOTE CONTROL

221 222 223 224 225 211

117
| 4 = 2
T O O] O J~ 221
@ OOy N M ] =
| o . J1ITh A1 216
© 1s —— ~ 5 219
' O 218

220 207 208 209 212 210 215 213 214 217

10
| _ A _ _
323 330 325 324 304 315
307
312 S 318
309 N>
- % s z
313 - =
310
311
| 322
314 332 305 321 320




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Sta
1 36649045010 | BOLT,TIE 4
2 90201200800 | NUT 8 M8
3 36740745010 | COVER (FRONT) 1
4 36740935010 | BLOCK, VALVE 1
5 36641555090 | COVER (BOTTOM) 1
6 80720104012 | PIN,SPRING 1 4X12
7 36644835061 | COVER 1
8 36646525200 | WASHER 1
9 36649045030 | BOLT 1
10 36740935020 | VALVE,SOLENOID 1
11 36645615230 | C-BOLT 4 5X12
12 36062445011 | LVDT ASSY (A/WITH CORE,) 1
13 36644015220 | SHIM (T=0.2) 2
14 36644015230 | SHIM (T=0.3) 2
15 36645405110 | SHIM (T=1.0) 1
16 36645405100 | BOLT 2 M4X22
17 36646865070 | CLIP 1
18 90303070801 | WASHER, PLAIN 1 8
19 90302040801 | WASHER , SPRING 1 8
20 90101208012 | BOLT 1 M8X12
21 36646865060 | FASTENER 2
22 36647855190 | SCREW,MACHINE 2 M5X12
23 36062635050 | TUBE,CORRUGATE 1 10
24 36645615090 | PROTECTOR 2
25 36645615200 | PACKING 1
26 36645615190 | PLUG (DUST) 1
27 91001101100 | O-RING 4 1A P11
28 36644115130 | PLUG 4
31 36640755070 | CAP 4
32 36645405080 | LABEL (CAUTION) 1
105 80316030020 | PLUG 3 PT1/8
106 36740765060 | SPRING 1
107 91001101400 | O-RING 1 1A P14
108 36640625210 | CAP 1
109 36649585170 | FILTER 1
110 91001002600 | O-RING 2 S26
111 36647395150 | PLUG 1 M24
112 36646875130 | ORIFICE 1 M3
113 91001101600 | O-RING 1 1A P16
114 36740745120 | SPRING 1
115 36740745130 | SPRING 1
116 36645615210 | PLUG 1 24
117 91001100600 | O-RING 8 1A P6
118 91002905500 | O-RING 2 1B G55
119 91001101800 | O-RING 1 1A P18
120 90303070401 | WASHER, PLAIN 1 4
207 91001000800 | O-RING 1 S8
208 36646865190 | PISTON 1
209 91001102000 | O-RING 1 1A P20
210 36648365110 | FLANGE 1
211 91001002240 | O-RING 1 S22.4
212 91650001400 | SCRAPER 1
213 36645495210 | SEAT,SPRING (RETURN) 2
214 36648365120 | SPOOL (SUB) 1
215 36645845060 | SPRING (RETURN) 1
216 36644015260 | ADAPTER 1
217 36648365130 | SPACER 1
218 36645405090 | PLATE (D) 1
219 36645615250 | C-BOLT 2 M5X25
220 36633365100 | SEAL,OIL 1
221 36645845050 | LINK 1
222 36645615230 | C-BOLT 2 5X12
223 12635101360 | SPOOL 1
224 12635101190 | SPRING 1
225 36633365090 | CAP (CHECK VALVE) 2
227 91001002200 | O-RING 2 S22
229 36740745140 | SCREW,MACHINE 4 M4X12
251 36740935030 | VALVE,SOLENOID 1
304 91001001800 | O-RING 2 S18
305 36646865150 | COVER (FOR SOLENOID) 1
307 91002800700 | O-RING 1 1B P7
309 36635735120 | SPRING 1
310 12635101130 | SCREW (ADJUSTING) 1
311 11629431040 | PACKING 2

000288



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Sta
312 36646575090 | NUT 1
313 36630195030 | NUT,CAP 1
314 16623320390 | TUBE (SEAL) 1
315 91001102200 | O-RING 1 1A P22
318 12635101110 | SPRING (RETURN) 1
319 91002802100 | O-RING 1 1B P21
320 36635735130 | SPRING (A) 1
321 36635735140 | SPRING (B) 1
322 36646865160 | SEAT,SPRING 1
323 80172304010 | SCREW,MACHINE 4 M4X10
324 36646865170 | ROD,PUSH 1 8
325 36740935040 | SOLENOID 1
326 36640735130 | PLUG 1 M6
327 36640735140 | NUT,CAP 1 M6
328 90203200600 | NUT 1 M6
329 36642065070 | WASHER, SEAL 2
330 36646875150 | ORIFICE 1 M3
331 36640625680 | TUBE (SEAL) 1
332 36647175100 | SEAT,SPRING 1
500 36740930000 | VALVE,REMOTE CONTROL 1

000288



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020383-00 VALVE,REMOTE CONTROL

900

C

28 29

3

\

REAR JACK2 [

Cofjo0a

(RIGHT)
ol




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020383-00 VALVE,REMOTE CONTROL

3
| A | 151 —1 al i ™) 105
114 119 120 118 131 108 ; /
126
125 Tal
S I
129 L 1 l// I/
109
QO @)
. 130 H
0
o B= 711 [T 113
— = |
O 117
116 115 104 102 103 107 106 110 111 112
9
326
311 312 305 125 325 322 315
\ e
\,-\- |
Z Z
313 -
310
309
I
332 308 304 321 320 319 323 314 318




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020383-00 VALVE,REMOTE CONTROL

208 209 210 211
¢
i \ \
LA
ENE:
g f
B-B
217 131
O\
| o110 =
ry
L/ /’d jb%
O
[
213 212 216 214 215 205 220 204
A—-A




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 36645095040 | COVER (BOTTOM) 1
2 36646225020 | BOLT,TIE 4
3 36647055030 | VALVE,CONTROL 2
4 36740850030 | COVER (FRONT) 1
5 90201200800 | NUT 5 M8
6 80720104012 | PIN,SPRING 1 4X12
7 36647615050 | BOLT,TIE (C) 1
8 36645495080 | JOINT 1
9 36740760041 | VALVE,RELIEF 1
10 36645615230 | C-BOLT 4 5X12
11 36644115130 | PLUG 4
12 91001101100 | O-RING 4 1A P11
13 36062635030 | FASTENER 2
14 80172304010 | SCREW,MACHINE 2 M4X10
15 36740765030 | HARNESS ASSY (SOLENOID) 1
16 36644015110 | CONNECTOR 1
17 36644015130 | TUBE 1
18 11615111410 | BAND 4
19 82114203040 | CONNECTOR (CAP) 1
20 82121502040 | PLATE 1
21 36646515070 | PLATE 1
22 36646875090 | TUBE 2 10B
23 36062635050 | TUBE,CORRUGATE 1 10
24 36740765040 | BAND 1
27 36645615090 | PROTECTOR 3
28 36645615200 | PACKING 4
29 36645615190 | PLUG (DUST) 4
30 36640755070 | CAP 4
31 90303070401 | WASHER, PLAIN 2 4
102 36646865190 | PISTON 2
103 91001102000 | O-RING 2 1A P20
104 91001000800 | O-RING 2 S8
105 36646865200 | SPOOL (SUB) 2
106 36648365110 | FLANGE 2
107 91001002240 | O-RING 2 S22.4
108 91650001400 | SCRAPER 2
109 36645495210 | SEAT,SPRING (RETURN) 4
110 36645845060 | SPRING (RETURN) 2
111 36646865210 | SPACER 2
112 36640625550 | PLATE (D) 2
113 36633365070 | ADAPTER 2
114 36645615230 | C-BOLT 4 5X12
115 36633365100 | SEAL,OIL 2
116 36645845050 | LINK 2
117 36645615250 | C-BOLT 4 M5X25
118 36633365090 | CAP (CHECK VALVE) 2
119 12635101360 | SPOOL 2
120 12635101190 | SPRING 2
125 80172104010 | SCREW,MACHINE 12 M4X10
126 91001002200 | O-RING 4 S22
129 91001100600 | O-RING 13 1A P6
130 91002905500 | O-RING 3 1B G55
131 91001101400 | O-RING 7 1A P14
151 36647055180 | VALVE,SOLENOID (KIT) 4
204 36740765050 | PLUG 3
205 36740765060 | SPRING 1
207 36640625210 | CAP 1
208 91001101800 | O-RING 1 1A P18
209 36649585170 | FILTER 1
210 91001002600 | O-RING 2 S26
211 36647395150 | PLUG 1 M24
212 36646875130 | ORIFICE 1 M3
213 91001101600 | O-RING 1 1A P16
214 36646265090 | SPRING (B) 1
215 36646265080 | SPRING (A) 1
216 36645615210 | PLUG 1 24
217 80316030060 | PLUG 1 PT3/8
220 90303070401 | WASHER, PLAIN 1 4
304 36646875150 | ORIFICE 1 M3
305 91002800700 | O-RING 1 1B P7
308 36647175100 | SEAT,SPRING 1
309 36635735120 | SPRING 1
310 12635101130 | SCREW (ADJUSTING) 1
311 11629431040 | PACKING 2

000289



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
312 36646575090 | NUT 1
313 36630195030 | NUT,CAP 1
314 91001102200 | O-RING 1 1A P22
315 12635101110 | SPRING (RETURN) 1
318 91002802100 | O-RING 1 1B P21
319 36646865160 | SEAT,SPRING 1
320 36635735140 | SPRING (B) 1
321 36635735130 | SPRING (A) 1
322 91001001800 | O-RING 2 S18
323 36646865150 | COVER (FOR SOLENOID) 1
325 36646865170 | ROD,PUSH 1 8
326 36740765070 | SOLENOID ASSY 1
327 36640735130 | PLUG 1 M6
328 36642065070 | WASHER, SEAL 2
329 90203200600 | NUT 1 M6
330 36640735140 | NUT,CAP 1 M6
331 36640625680 | TUBE (SEAL) 1
332 16623320390 | TUBE (SEAL) 1
900 36740770001 | VALVE,REMOTE CONTROL 1

000289



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020385-00 VALVE,REMOTE CONTROL




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020385-00 VALVE,REMOTE CONTROL

119 118 120 131 131 125 126 108 105 109 |

132

116 -
129 k Y 0 y
O |
—

130 114

115

104 102 103 107 106 110 111 112 117 113

119 118 120 131 131 125 126 108 105 109

|
[ a—1
166
| 132
T 125
]H‘ 1 164 O
@) |
@y o Wi
o—LHCH
115 0O

104 102 103 107 106 110 111 112 117 113 |




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020385-00 VALVE,REMOTE CONTROL

208 209 210

131 207 129

'
\__.r’
okl I
[ 4
\
LY

217 213 212 216 214 215 205 220

204




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1020385-00 VALVE,REMOTE CONTROL

10

326
311 312 305 125 325 322 315

A ——
Iy =
| 5
313 9
310
309 332 308 304 321 320 319 323 314 318

330




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 36645095040 | COVER (BOTTOM) 1
2 36645875070 | BOLT,TIE 4
3 36647055030 | VALVE,CONTROL 2
4 36647055020 | VALVE,CONTROL 2
5 36740850030 | COVER (FRONT) 1
6 90201200800 | NUT 5 M8
7 80720104012 | PIN,SPRING 1 4X12
8 36645875080 | BOLT,TIE (C) 1
9 36645495080 | JOINT 1
10 36740760041 | VALVE,RELIEF 1
11 36645615230 | C-BOLT 4 5X12
12 36644115130 | PLUG 4
13 91001101100 | O-RING 4 1A P11
14 36062635030 | FASTENER 2
15 80172104010 | SCREW,MACHINE 2 M4X10
16 36740765030 | HARNESS ASSY (SOLENOID) 1
17 36644015110 | CONNECTOR 1
18 36644015130 | TUBE 1
19 11615111410 | BAND 4
20 82114203040 | CONNECTOR (CAP) 2
21 82121502040 | PLATE 2
22 36646515070 | PLATE 1
23 36646875090 | TUBE 2 10B
24 36062635050 | TUBE,CORRUGATE 1 10
25 36740765040 | BAND 1
28 36645615090 | PROTECTOR 3
29 36645615200 | PACKING 8
30 36645615190 | PLUG (DUST) 8
31 36640755070 | CAP 4
32 90303070401 | WASHER, PLAIN 2 4
102 36646865190 | PISTON 4
103 91001102000 | O-RING 4 1A P20
104 91001000800 | O-RING 4 S8
105 36646865200 | SPOOL (SUB) 4
106 36648365110 | FLANGE 4
107 91001002240 | O-RING 4 S22.4
108 91650001400 | SCRAPER 4
109 36645495210 | SEAT,SPRING (RETURN) 8
110 36645845060 | SPRING (RETURN) 4
111 36646865210 | SPACER 4
112 36640625550 | PLATE (D) 4
113 36633365070 | ADAPTER 4
114 36645615230 | C-BOLT 4 5X12
115 36633365100 | SEAL,OIL 4
116 36645845050 | LINK 2
117 36645615250 | C-BOLT 8 M5X25
118 36633365090 | CAP (CHECK VALVE) 4
119 12635101360 | SPOOL 4
120 12635101190 | SPRING 4
125 80172104010 | SCREW,MACHINE 20 M4X10
126 91001002200 | O-RING 8 S22
129 91001100600 | O-RING 23 1A P6
130 91002905500 | O-RING 5 1B G55
131 91001101400 | O-RING 13 1A P14
132 36647055180 | VALVE,SOLENOID (KIT) 8
164 36645615260 | C-BOLT 4 M5X8
166 36633365060 | PLATE (B) 2
204 36740765050 | PLUG 3
205 36740765060 | SPRING 1
207 36640625210 | CAP 1
208 91001101800 | O-RING 1 1A P18
209 36649585170 | FILTER 1
210 91001002600 | O-RING 2 S26
211 36647395150 | PLUG 1 M24
212 36646875130 | ORIFICE 1 M3
213 91001101600 | O-RING 1 1A P16
214 36646265090 | SPRING (B) 1
215 36646265080 | SPRING (A) 1
216 36645615210 | PLUG 1 24
217 80316030060 | PLUG 1 PT3/8
220 90303070401 | WASHER, PLAIN 1 4
304 36646875150 | ORIFICE 1 M3
305 91002800700 | O-RING 1 1B P7
308 36647175100 | SEAT,SPRING 1

000290



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
309 36635735120 | SPRING 1
310 12635101130 | SCREW (ADJUSTING) 1
311 11629431040 | PACKING 2
312 36646575090 | NUT 1
313 36630195030 | NUT,CAP 1
314 91001102200 | O-RING 1 1A P22
315 12635101110 | SPRING (RETURN) 1
318 91002802100 | O-RING 1 1B P21
319 36646865160 | SEAT,SPRING 1
320 36635735140 | SPRING (B) 1
321 36635735130 | SPRING (A) 1
322 91001001800 | O-RING 2 S18
323 36646865150 | COVER (FOR SOLENOID) 1
325 36646865170 | ROD,PUSH 1 8
326 36740765070 | SOLENOID ASSY 1
327 36640735130 | PLUG 1 M6
328 36642065070 | WASHER, SEAL 2
329 90203200600 | NUT 1 M6
330 36640735140 | NUT,CAP 1 M6
331 36640625680 | TUBE (SEAL) 1
332 16623320390 | TUBE (SEAL) 1
500 36740790001 | VALVE,REMOTE CONTROL 1

000290



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PV1040112-01 CONTROL UNIT

900




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name | Qty | Unit | Technical Data | Serial No (Start) | Serial
11 36806245020 | PANEL 1
900 36806571000 | CONTROL UNIT 1

000291



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1050013-01 CYLINDER,ACCELERATOR

100

19 6 111 5 12 7 10 1
16 17 30 2
] ] O
2
I
15 =
(@) 14
18 1= I~
- q l- 4
/
I 31 8 13 22




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Sta
1 36062745010 | BODY 1
2 36062825010 | ROD ASSY 1
3 36062745030 | SPRING (A) 1
4 36062745040 | SPRING (B) 1
5 36062745050 | COVER (SEAL) 1
6 80602110380 | RING,RITAINING 1 R38
7 36648375020 | BALL,STEEL 9 3/16
8 36648375030 | BALL,STEEL 5 5/32
9 91001101400 | O-RING 2 1A P14
10 91001102800 | O-RING 1 1A P28
11 91001003200 | O-RING 1 1A S32
12 91001003150 | O-RING 1 1A S31.5
13 91001002200 | O-RING 2 S22
14 91650001400 | SCRAPER 2
15 36062445011 | LVDT ASSY (A/WITH CORE,) 1
16 36644015220 | SHIM (T=0.2) 2
17 36644015230 | SHIM (T=0.3) 2
18 36062745060 | FLANGE 1
19 80172105008 | SCREW,MACHINE 2 M5X8
21 36062635050 | TUBE,CORRUGATE 1 10
22 80172104010 | SCREW,MACHINE 5 M4X10
25 36081315130 | PROTECTOR (THREAD) 2
27 36645405100 | BOLT 2 M4X22
28 36062635030 | FASTENER 1
29 90303070401 | WASHER, PLAIN 1 4
30 36645405110 | SHIM (T=1.0) 1
31 36062745080 | VALVE,SOLENOID il
100 36062820000 | CYLINDER,ACCELERATOR 1

000292



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1070522-01 RADIO CONTROL (RADICON-LESS)

%S
KEY NO.

S arxika-i (33 a¥LR)
RADIO CONTROL (RADICON-LESS)

aAxpOo=-N A=V}
CONTROL UNIT

AEYASSY (¥ bo—N az=W})
ELEC.ASSY (CONTROL UNIT)

NMECZASSY (FyFF a=wkan 7 355%)
ELEC.ASSY (PULG FOR ANTENNA UNIT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Ser
1 36806571000 | CONTROL UNIT 1
2 alaialalaiaialaiaiotel ELEC.ASSY (CONTROL UNIT) 1
3 (FFFxFFxxAAXY | ELEC.ASSY (PULG FOR ANTENNA UNIT) 1

000293



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1070529-01 RADIO CONTROL (WITHOUT BOOM INTERLOCK)

BRES SLF avio-N (F/uPSY 20/7 —ALE—OYIFY)
KEY NO, RADIO CONTROL (WITHOUT BOOM INTERLOCK)
' Fdara
J ANTENNA

AAUF K WER
SWITCH BOX

N{EVASSY (Z¥FF 2a=W)H)

4 ELEC.ASSY (ANTENNA UNIT)

s A YR Rp-AVs

' BOX,STOWING

11 NAEBUASSY (77 55 1 I7L—=4T /45D VE)
ELEC.ASSY (PLUG:FRAME,//INTERLOCK)

12 NAEUASSY (7° 547 1K RNVTF SXxToHLD)

ELEC.ASSY (PLUGIPOST/BCOM ELEV,.STOWING)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Dat
2 36806572000 ANTENNA UNIT 1
3 36806573000 | BOX,OPERATION 1
4 alaialalaialalaiaiotel ELEC_ASSY (ANTENNA UNIT) 1
5 36804914000 | BOX,STOWING 1
11 alaialalaialalalaiotel ELEC.ASSY (PLUG:FRAME/INTERLOCK) 1
12 (FFFHFxxAXXXY | ELEC.ASSY (PLUG:POST/BOOM ELEV._STOWING) 1

000294



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PV1070530-02 RADIO CONTROL

RS S A4 aVhD-N (FI93PSY 2Y)
KEY NO. RADIO CONTROL
" FTort
' ANTENNA

RAWF K WHZR
SWITCH BOX

ol

N EHASSY (FFF 2= L)
ELEC.ASSY (ANTENNA UNIT)

K WHR Rb—A2E
BOX,STOWING




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (S
2 36806572000 ANTENNA UNIT 1
3 36806573000 | BOX,OPERATION 1
4 alaialalaialalaiaiotel ELEC_ASSY (ANTENNA UNIT) 1
5 36804914000 | BOX,STOWING 1

000295



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1070550-01 RADIO CONTROL (U-LAYOUT/WITHOUT BOOM INTERLOCK

wrES SL F avko- (F/03PSLT aVIU-N LY/ D7 —Af v —DWEF)
KEY NO. RADIO CONTROL (U-LAYOUT/WITHOUT BOOM INTERLOCK)

Sy # avpo-ib
RADIO CONTROL

7" L-FASSY k-4
PLATE ASSY,NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data
1 foiciaiaiaieiaiaiaiaied RADIO CONTROL (WITHOUT BOOM INTERLOCK) 1
2 (FFFxFFIxxAXXY | PLATE ASSY,NAME (SWITCH,BOX) 1

000296



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PV1070551-02 RADIO CONTROL (U-LAYOUT)

#RES
KEY NO.

S avko=-N {(F/ 08935 Qv iU-n(LY)
RADIO CONTROL (U-LAYQUT)

SvF aviko-=-
RADIO CONTROL

2" L—FASSY % —4
PLATE ASSY ,NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial N
1 foiciaiaiaieiaiaiaiaied RADIO CONTROL 1
2 (FFFxFFIxxAXXY | PLATE ASSY,NAME (SWITCH,BOX) 1

000297



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PV1250013-00 BOX,STOWING

10




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

N

10

36804914000

BOX,STOWING

000298



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)
PW1050011-00 STOPPER,TIRE



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (Start) | Serial

2

42461050200

STOPPER, TIRE

000299



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PW5060005-01 WINCH ASSY (Y.G.TEC)

100

® : FACING KIT KEY NO 101 ( JAPANESE )
® : FACING KIT KEY NO. 102 ( ENGLISH )

® Protective seal

® Replacement interval name plate



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start)
2 36073085020 | COVER 1
3 36073815010 | GEAR,SPUR 1
6 36073085061 | BRAKE,DISK 1
7 36073085072 | WHEEL ,RATCHET 1
8 36073085080 | RING (C) 1
10 36073085090 | RATCHET 1
11 36073085100 | SHAFT 1
12 36073085111 | SPRING 1
13 36073085120 | CAP 1
14 36073085130 | PIN 1
15 36073085140 | NUT 1
16 80500006202 | BEARING,BALL 1
17 80500006211 | BEARING,BALL 1
18 80500006305 | BEARING,BALL 1
19 80500006007 | BEARING,BALL 1
20 36073085150 | SEAL,OIL 1
21 80602110620 | RING,RITAINING 1 R62
22 36071195200 | O-RING 1
23 91001101500 | O-RING 1 1A P15
24 80136340040 | PIN,SPLIT 1 4X40
25 36073085160 | KEY 2
26 36073085180 | BOLT (WITH SW) 6
27 36073085200 | PLUG 1
28 36073085170 | GAUGE,OIL 1
29 80172304015 | SCREW,MACHINE 1 M4X15
30 90302040401 | WASHER , SPRING 1 4
51 36073085603 | GEAR ASSY 1
100 36073810000 | WINCH ASSY (Y.G.TEC) 1
101 36070441000 | FACING KIT(JAPANESE) 1
102 36070442000 | FACING KIT (ENGLISH) 1

000300




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PX1940331-00 MOUNT (ACCELERATOR/MECHANICAL GOVERNOR)

#rEs TOM ATOERL/ADLEN A FP)
KEY NO. MOUNT (ACCELERATOR/MECHANICAL GOCVERNOR)

A~ JASSY ,FT2EN
OPE.ASSY,.ACCELERATCOR

NAEZIASSY
ELEC.ASSY

N AE v
PIPING

wl




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Start
1 ikt OPE._ASSY ,ACCELERATOR 1

000301



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PX1940348-01 MOUNT (SILENT ECO:TWIN PUMP)

HrES 29k (A LI 2L VKR w32°)
KEY NO. MOUNT (SILENT ECO:TWIN PUMP)

F~ LASSY ot 7
OPE.ASSY.CONT.VALVE

N EZASSY N A7)
ELEC.ASSY (VALVE)

nA4EUASSY (ZL—-47")
ELEC.ASSY {(FRAME)

7' L—-FASSY R—-4AH (FAL->FTO)
PLATE ASSY,NAME (SILENT ECQO)

7" L=FASSY k-4 (77 —4LT7)
PLATE ASSY,NAME (BOOM)

Zu7
LAMP

1\. ‘1. t. ‘/9.

11 PIPING

NNT GYE-F a2 bO-d

R VALVE,REMOTE CONTROL




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty

unit

Technical

Data | Serial

N

NEP~NOOAWN

B

E S
e
R
o
R e
R
e

36740930000

OPE.ASSY, CONT.VALVE
ELEC.ASSY (VALVE)

ELEC.ASSY (FRAME)

PLATE ASSY,NAME (SILENT ECO)
PLATE ASSY,NAME (BOOM)

LAMP (TWIN PUMP INDICATOR)
PIPING (VALVE)

VALVE ,REMOTE CONTROL

RPRNREPNRBE R

000302



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1001309-06 OPTIONS (TM COMMON)

BrES
KEY NO.

boAT Y 235 (TMFILVD)
OPTIONS (TM COMMON)

Ve (1K vh )
HOOK (1-PART LINE)

Fud (OWELH® )
HOOK (LOCKING)

j]‘ ‘f}“ ,D_j.
GUIDE s ROPE

7" b=}
PLATE

2Nt S FAY
STOPPER,TIRE

~

N O—H$TF" 4 (H—E" ZAKR" —})
POWER SUPPLY (SERVICE PORT)

N =% 34 (100VF" 257 »hus" v /1500W)
PCWER SUPPLY (100V POWER SOURCE/1500W)

10

Su7 (70 —AD—Fud)
LAMP (BOOM WORKING)

Sy (60WHR RED—FusT)
LAMP (6OW POST WORKING)

14

Sy (Ahdesa YSUAT)
LAMP (HE1GHT LIMIT/LAMP)

16

FS=h VRFAH(FUMVD BV I/9DRLTAKRD)
ALARM SYSTEM (OUTRIGGER STOWING FAILURE)

FS—L (FURUA HHIO0RLYL D2 B FTHAS I U0RLYDFYE)

ALARM (OUTRIGGER STOWING FAILURE ADDITONAL PARTS
:FOR ELEV.STOWING FAILURE)

FS—h YRAFA(FIIALIVNDALTARD LT —AfE—DYHF )
ALARM SYSTEM {(BOOM STOWING FAILURE:WITHQOUT BOOM INTERLOCK)

19

FS—h VYRAFA (FFINVI0DRALTARG 1T —ALvh—OvavE)
ALARM SYSTEM (BOOM STOWING FAILURE:WITH BOOM INTERLOCK)

:20

FS—A (79, 790D HIIU0ALTALRD LT —AAF—DYHFTY)
ALARM (BOOM,OUTRIGGER STOWING FAILURE:W1THOUT BOOM INTERLOCK)

21

FS=A YRFA EFZH,FURUD ADIUDRLTARD LT —AS F—DYIUE)

ALARM SYSTEM (BOOM,OUTRIGGER STOWING FAILURE
:WITH BOOM INTERLOCK)




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1001309-06 OPTIONS (TM COMMON)

199 Fo—4L (T —bLA 250V I+FTIHI ) DOALTIRD)
' ALARM (BOOM INTERLOCK + BOOM STOWING FAILURE)
13 To—4L (7 —bLA25-092+F 70, 7O IA BP0 RLTAERD)
f ALARM (BOOM INTERLOCK + BCOOM,QUTRIGGER STOWING FAILURE)
4 TS—ALASSY (A1)
f ALARM ASSY (OIL)
, Av5-0vy
26

INTERLOCK
. FP—u" b, N YFY
‘ CHARGER.BATTERY
o8 23 F axbo-N (F/02P33 AV T —AfYH-DVITY)
‘ RADIO CONTROL (WITHOUT BOOM INTERLOCK)
g SV F arbo-N(F,92P33 a7 —AL -0V IUF)
‘ RADIO CONTROL (WITH BOOM INTERLOCK)
30 SV A Avro-N (F/ OV PIU-NALW/ T —LAv9—DYHFY)
' RADIO CONTROL (U-LAYOUT/WITHOUT BOOM INTERLOCK)
o SV & avhro=-(F/2¥¥33 AV IU-NA LY/ T —AL -0V IF)
! RADIO CONTROL (U-LAYOUT/WITHOUT BOOM INTERLOCK)
=5 H#E —p
) SUPPORT
= NnAEVASSY
) ELEC.ASSY
a7 =47 L= hASSY (H} Dad-5~ W)
) NAME PLATE ASSY (OIL THERMO LAVEL)
‘a8 Z—4L7" L—PFASSY (FhHELS YSUT FURAY anduAan)
) NAME PLATE ASSY
=g us® ASSY , R0
’ RING ASSY,SLIP
" THEUTUASSY
) ACCESSORIES ASSY
a1 Yo ASSY
) LINK ASSY
42 ¥ a4 hASSY

JOINT ASSY
a5 N EVASSY (AFVFTA¥YDF)
‘ ELEC.ASSY (OVER-UNWINDING CUTOUT DEVICE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit
1 e e e e e e HOOK (1—PART LlNE) 1
2 36095150000 HOOK (LOCKING) 1
3 falalalaialaialaiaiaial GUIDE,ROPE (RETAINING WIRE ROPE) 1
4 ks | PLATE (355X355,H=80) 1
5 42461050200 STOPPER, TIRE 4
7 folaiaiaiaiaiaiaiaiaiel POWER SUPPLY (SERVICE PORT) 1
8 folaiaiaiaiaialaiaiaial POWER SUPPLY (100V POWER SOURCE/1500W) 1

10 folaiaiaiaiaiaiaiaiatel LAMP ASSY (LED19W BOOM WORKING: W/O SAFETY DEVICES) 1
flaiaiaiaiaiaiaiaiaial LAMP (45W BOOM WORKING:NAVI & SAFETY DEVICES) 1
flaiaiaiaiaiaiaiaiaied LAMP (45W BOOM WORKING) 1
31503070000 LAMP ASSY (LED19W BOOM WORKING) 1

12 L = Y LAMP (60W POST WORKING) 1
flaiaiaiaiaiaiaiaiaial LAMP (60W POST WORKING:NAVI & SAFETY DEVICES) 1

14 alaialalaialalalaiotel LAMP (HEIGHT LIMIT/ OVERLOADING WARNING) 1
folaialaiaiaiaiaiaiatel LAMP ASSY(HEIGHT LIMIT/ OVERLOADING WARNING:JR TOUKALI) 1

16 flaiaiaiaiaiaiaiaiaial ALARM SYSTEM (OUTRIGGER STOWING FAILURE) 1

17 iolalaioioialaloialalel ALARM SYSTEM (O/R STOWING FAILURE ADDITONAL PARTS) 1

18 folaiaiaiaiaiaiaiaiatel ALARM SYSTEM (BOOM STOWING FAILURE: W/0BOOM INTERLOCK) 1

19 folaialaiaiaiaiaiaiaiel ALARM SYSTEM (BOOM STOWING FAILURE) 1

20 iolalaioioialaloialalel ALARM SYSTEM (BOOM.O/R STOWING FAILURE:W/0 INTERLOCK) 1

21 fiaiaiaiaiaiaiaiaiaial ALARM SYSTEM (BOOM,0/R STOWING FAILURE) 1

22 iolalaioioialaloialalel ALARM SYSTEM (BOOM INTERLOCK+BOOM STOWING FAILURE) 1

23 iolalaioiaialaloialalel ALARM SYSTEM (BOOM INTERLOCK+BOOM.O/R STOWING FAILURE) 1

24 B e ALARM ASSY (O“_) 1

26 folaialaiaiaiaiaiaiaiel INTERLOCK (BOOM/WITH IMMOBILIZER) 1

27 31501220100 CHARGER, BATTERY 1

28 flaiaiaiaiaiaiaiaiaial RADIO CONTROL (WITHOUT BOOM INTERLOCK) 1

29 edsxssxskxy | RADIO CONTROL 1

30 folaiaiaiaiaiaiaiaiaiel RADIO CONTROL (U-LAYOUT/WITHOUT BOOM INTERLOCK) 1

31 folaiaiaiaiaiaiaiaiatel RADIO CONTROL (U-LAYOUT) 1

32 Er ST - SUPPORT 1

35 flaiaiaiaiaiaiaiaiaial ELEC.ASSY (WARKING LAMP:2-LIGHT INSTALLATION) 1

37 fisiaiaiaiaiaiaiaiaial NAME PLATE ASSY (OIL THERMO LAVEL) 1

38 fiaiaiaiaiaiaiaiaiaial NAME PLATE ASSY 1

39 fiaiaiaiaiaiaiaiaiaial RING ASSY,SLIP (CJ NUMBER OF THE ELECTRODES KIT) 1

40 folaiaiaiaiaiaiaiaiaiel ACCESSORIES ASSY (RADIO CONTROL SW) 1

41 31503110000 LINK ASSY(PREVENTION OF WIRE LOSER/ZE3047H,305H) 1

43 (FFAFFFIHAAALY | ELEC.ASSY (OVER-UNWINDING CUTOUT DEVICE/HR) 1

000303



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1130031-00 INTERLOCK (JACK)

BrES
KEY NO.

1>5-0v2 (¥ ¥%)
INTERLOCK (JACK)

M AE S ,FONR
PIPING,QUTRIGGER

N EIASSY
ELEC.ASSY

7' L—MASSY  X—A
PLATE ASSY,NAME

AN = (FORUH A=RZKRDY)
COVER (O/R HARNESS PROTECT)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit

Technical

Data | Serial

No

(***********) PIPING,OUTRIGGER
(FFFxxHxkxxxRy | ELEC.ASSY (JACK INTERLOCK)
(***********) PLATE ASSY,NAME ( 1 NTERLOCK)
(FFFFxxxHxHFAXY | COVER (O/R HARNESS PROTECT)

~NoN R
R R

000304



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1130034-01 INTERLOCK (BOOM/WITH IMMOBILIZER)

BRES A»5—0U7 (27 —A/FDFUK DLUIFUFE)
KEY NO. INTERLOCK (BOOM/WITH IMMOBILIZER)

NEVASSY (Z° 39" 1 FL—ATF /445 —-DVYY)
ELEC.ASSY (PLUG:FRAME/INTERLOCK)

NBVASSY (7' 597 (R R SFT2K09)
ELEC.ASSY (PLUG:POST/BCOM ELEV.STOWING)

7" L= FASSY A4
FLATE ASSY,NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Dat

Pos No. Parts No Parts Name Qty | Unit | Technical
1 Fxkxkkkkx**) | ELEC.ASSY (PLUG:FRAME/INTERLOCK) 1
2 Fxkkkkdxxx*) | ELEC.ASSY (PLUG:POST/BOOM ELEV.STOWING) 1
3 (FFFFAFXIXEXY | PLATE ASSY,NAME (BOOM INTERLOCK) 1

000305



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560057-02 ALARM SYSTEM (BOOM INTERLOCK+BOOM STOWING FAIL

ErEe Fo—h YRFAL (T —LA2H-0UP+FTHAZI0DAL)
KEY NO.| ALARM SYSTEM (BOOM INTERLOCK+BOOM STOWING FAILURE)

NEVASSY (7" 307 12b—L/AH0YY)
ELEC.ASSY (PLUG:FRAME/INTERLOCK)

_ NEZZASSY (77 —487")
ELEC.ASSY (BOOM)

NMEZASSY (PUIDTT)
ELEC.ASSY (CARRIER)

7° L—PFASSY yAR—4L (77 —LAF—OVT)
PLATE ASSY,NAME (BOOM INTERLOCK)

~ 7° L—FASSY ,R—4A (77 —ADHDIDRRL)
PLATE ASSY,NAME (BOCM STOWING FAILURE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technica
1 ikt ELEC.ASSY (PLUG:FRAME/INTERLOCK) 1
3 wkkskxxRRx*) | ELEC.ASSY (BOOM) 1
4 alaialalaialalaiaiotel ELEC.ASSY (CARRIER/ALARM) 1
8 falaialaiaiaialalaiotel PLATE ASSY,NAME (BOOM INTERLOCK) 1
9 (FFFxFAExXALXY | PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE) 1

000306



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560058-02 ALARM SYSTEM (BOOM.O/R STOWING FAILURE:W/O INT

ERES Fo—h VRAFA (FFH,.FURND WD ISDRALTARD D —AL -0V IFY)

KEY NO ALARM SYSTEM
* (BOCOM,OUTRIGGER STOWING FAILURE!WITHOUT BOOM INTERLOCK)

NfEVASSY (FOorUN 7))
ELEC.ASSY (QUTRIGGER)

NEZASSY (77 —47°)
ELEC.ASSY (BOOM)

NAEXASSY (IFU3IRT")
ELEC.ASSY (CARRIER)

7* L—FASSY ,R-4
PLATE ASSY.NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Data

Serial No (Star

Pos No. Parts No Parts Name Qty | Unit | Technical
(FFFFFFxRRELY | ELEC.ASSY (OUTRIGGER) 1

(FFFFAATxRRAXY | ELEC.ASSY (BOOM)
(FFFFFFIIxXXXY | ELEC.ASSY (CARRIER)
(FFFFAFIRRAXY | PLATE ASSY,NAME

TWN PR

000307



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560059-02 ALARM SYSTEM (BOOM STOWING FAILURE: W/0BOOM IN

ETEEE FS—b VAFA(FIINZIODRLTARD LT AL VE-DYLFL)
KEY NO. ALARM SYSTEM (BOOM STOWING FAILURE:WITHOUT BOCM INTERLOCK)

~ ALEVASSY (77 —A77)
ELEC.ASSY (BOOM)

AAEYASSY (U3 I" )
ELEC.ASSY {CARRIER)

7" L=hFASSY k-4
PLATE ASSY.NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Qty

unit | Technica

Pos No. Parts No Parts Name
2 ikl ELEC.ASSY (BOOM) 1
3 folaiaiaiaiaiaiaiaiatel ELEC.ASSY (CARRIER/ALARM) 1
5 (FFFxFAxxAAXY | PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE) 1

000308



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560061-03 ALARM SYSTEM (BOOM STOWING FAILURE)

RES
KEY NO.

FS—h YAFA(FIONTIOD0ALTARD)
ALARM SYSTEM (BOOM STOWING FAILURE)

N EVASSY (£79/7L—-57")
ELEC.ASSY (BOOM ELEVATING/FRAME)

NAEZLASSY (U302 )
ELEC.ASSY (CARRIER)

ol

7' L—FASSY s R—A (7" —AXDTDI/00ALTA1KD)
PLATE ASSY,NAME (BOOM,ELEV., STOWING FAILURE)

NAEVASSY (ZL—5L7 N EBYT EWALH)
ELEC.ASSY (FRAME BRANCH WIRING ADDED)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technica
2 ikt ELEC.ASSY (BOOM ELEVATING/FRAME) 1
3 alaialalaiaialaiaiotel ELEC.ASSY (CARRIER/ALARM) 1
5 alaialalaialalaiaiotel PLATE ASSY,NAME (BOOM,ELEV. STOWING FAILURE) 1
6 (FFFxFFIxxAXXY | ELEC.ASSY (FRAME BRANCH WIRING ADDED) 1

000309



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560062-02 ALARM SYSTEM (BOOM INTERLOCK+BOOM.O/R STOWING

i i A Fo—bh LURAFA (T —AA5-0YSLXTI ,FORMIB BLIOORLTARD)
KEY NO. ALARM SYSTEM (BOOM INTERLOCK+BOOM,.OUTRIGGER STOWING FAILURE)

NEIVASSY (77 39" [ FLb—-L/4 05 —0wd)
ELEC.ASSY (PLUG:FRAME/INTERLOCK)

_ NAEZVASSY (Fobuh® 7))
ELEC.ASSY (OUTRIGGER)

NEVYASSY (77 —477)
ELEC.ASSY (BOOM)

N{EVASSY (¥PU3977)
ELEC,ASSY (CARRIER)

. 7' L— PASSY R4 (7" —AA8—0U)
PLATE ASSY,NAME (BOOM INTERLOCK)

7' L—FASSY «RX-A (7" —& FORUA HHIUDRL)
FLATE ASSY.NAME (BOOM,0/R STOWING FAILURE)




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

unit

Technical Data | Seri

©O©ooA~WNBRE

E S
e
R
o
R e
(***********)

ELEC.ASSY (PLUG:FRAME/INTERLOCK)
ELEC.ASSY (OUTRIGGER)

ELEC.ASSY (BOOM)

ELEC.ASSY (CARRIER)

PLATE ASSY,NAME (BOOM INTERLOCK)
PLATE ASSY,NAME

Qty
1

RPRRRR

000310



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560082-02 ALARM SYSTEM (OUTRIGGER STOWING FAILURE)

BTES FS—A YRFA(FOMUR RT/O90RLT4%K0)
KEY NO. ALARM SYSTEM (OUTRIGGER STOWING FAILURE)

NAEZASSY (POMUBE 7))
ELEC.ASSY (OUTRIGGER)

ALEZASSY (3P0an7" )
ELEC.ASSY (CARRIER)

2* L-FASSY,2-4
PLATE ASSY . .NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 ikt ELEC.ASSY (OUTRIGGER) 1
4 alaialalaiaialaiaiotel ELEC.ASSY (CARRIER) 1
6 (FFFxFFIxXAXXY | PLATE ASSY,NAME 1

000311



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560084-01 ALARM SYSTEM (BOOM,0/R STOWING FAILURE)

#BREE To—4 YAFAL (X797, FORVE AZI00ALTARD)
KEY NO, ALARM SYSTEM (BOOM,QUTRIGGER STOWING FAILURE)

NAEVASSY (ZOtUA” I7)
ELEC.ASSY (OUTRIGGER)

N EVASSY (F79 /70467 )
ELEC.ASSY (BOOM ELEVAT ING/FRAME)

NEZASSY (pUIHT)
ELEC,ASSY (CARRIER)

7 L-FASSY 2—4A
PLATE ASSY,NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty

unit

Technical Data | Seri

(FFswskksxy | ELEC.ASSY (OUTRIGGER)
(Frwseksksnxy | E| EC.ASSY (BOOM ELEVATING/FRAME)
(Frwwsessksnxy | E|EC.ASSY (CARRIER)
(Frrwsessinnxy | PLATE ASSY,NAME

oORANBR
PR R

000312



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY1560085-00 ALARM SYSTEM (O/R STOWING FAILURE ADDITONAL PA

BRES F5—A YRFA (O/RBI/DDALYALAT BV IFI5HH/00ALYDFYEID)

KEY NO ALARM SYSTEM (O/R STOWING FAILURE ADDITONAL PARTS
' :FOR ELEV.STOWING FAILURE)

Nn{EXASSY (FOFUE J7)
ELEC.ASSY (OUTRIGGER)

NnAEVASSY (U337 )
ELEC.ASSY (CARRIER)

7° L—hASSY,X—A
PLATE ASSY,.,NAME




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No. Parts No Parts Name Qty | Unit | Technical Data | Serial No (Star
1 ikt ELEC.ASSY (OUTRIGGER) 1
4 alaialalaiaialaiaiotel ELEC.ASSY (CARRIER) 1
6 (FFFxFFIxXAXXY | PLATE ASSY,NAME 1

000313



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY2000193-00 OPTIONS (ZE300SL)

bo~™ o 239 (ZESOOSL)
CPTIONS (ZE3OOSL)

By 2H—X) JUBRLT{IEZL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty | Unit

1

2

w

E S

e

R

o

R e

R

e

R e

R

R

R e

R

R e

R

R e

R e

R e

R e

e

(***********)

OUTRIGGER, REAR(ROTARY7POWER PACKAGE:WITH LOCK ASSY)
OUTRIGGER,REAR (ROTARY/SOLENOID VALVE)

WINCH (SELF,3TX1:SR+REAR OUTRIGGER)

WINCH (SELF,3TX1:SR)

WINCH (SELF,3TX1:FR+REAR OUTRIGGER)

WINCH (SELF,3TX1:FR/WINCHLESS)

WINCH (SELF,3TX1:FR)

HOOK (SELF, 3TONX2-PART LINE)

INTERLOCK (JACK)

DETECTOR,DISORDERLY WIND

MOUNT (ACCELERATOR/MECHANICAL GOVERNOR)

MOUNT (SILENT ECO:TWIN PUMP)

METER,LOAD (BOTH SIDE)

ELEC.ASSY (EMERGENCY SWITCH/BOTH SIDE)

PARTS ASSY,AWL (6 SECT. WITH BOOM INTERLOCK)
PARTS ASSY,AWL (5 SECT. WITHOUT BOOM INTERLOCK)
PARTS ASSY,AWL (3,4 SECT. WITHOUT BOOM INTERLOCK)
PARTS ASSY,AWL (5 SECT. WITH BOOM INTERLOCK)
PARTS ASSY,AWL (3,4 SECT. WITH BOOM INTERLOCK)
PARTS ASSY,AWL (6 SECT. WITHOUT BOOM INTERLOCK)

RPRRRPRRRRRRERRERRRRRRERERRRRR

000314




TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY2340011-00 PLATE (355X355,H=80)



TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical Data

Serial No (Start) | Serial

No

1

42474201000

BLOCK

355X355,H=80

000315



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY5020049-00 ACCESSORIES ASSY (RADIO CONTROL SW)

12

[1E &/553>

B (R,
1 . SRR »9iin 28 PRI 24 928 1) ELTCRE
2« ARMERIE TEO84) & ==~ SECRIh
SCEELT{ FYLy & L]
WL EORE LT R
P2 rBERLEIBMES PO ADMIERIA T 903
A w3 TA] ELT{ER, 450810800




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

unit

Technical

Data

Serial No (S

B
NRA WNBR

31362271510
31460211100
82197518114
82197518119
91810130240
31460212100
31460212200

SWITCH ASSY (PLATING:NACC)
HARNESS

CAP (MATSUSHITA/BLACK)

CAP (PLUS ONE MFG./BLACK)
FASTENER

PLATE , NAME

PLATE,CAUTION

Qty
1

RPRRRRR

000316



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PY5170005-00 ALARM ASSY (OIL)

BrES
KEY NO.

FS—LASSY (B waF i Ry)
ALARM ASSY (OIL)

NALAVASSY
PIPING ASSY

Nl

NnAE2ASSY
ELEC.ASSY

Sw7" ASSY
LAMF ASSY

K—4LT" L—PASSY
NAME PLATE ASSY




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Data

Serial No (Star

Pos No. Parts No Parts Name Qty | Unit | Technical
Cermmnsnny | ELEC ASOY 1

[ Golalaiaiaialaiaiaioin)) LAMP ASSY (ALARM/RED)
(FFFFxRRRRRxy | NAME PLATE ASSY

TWN PR
RN R

000317



TM-ZE300 41044507044A FRAME/HOOK-INCAWL)
PZ0000000-00 DETECTOR ASSY,LENGTH (BOOM)

Wooiem RERICOR, 1FANIEOREA,

Farts for sels : Under consideretion now.
Tharefore not lllustrated.




TM-ZE300 41044507044A FRAME/HOOK-IN(CAWL)

Pos No.

Parts No

Parts Name

Qty
1

unit

Technical

Data

Serial No (

100

36132380002

DETECTOR ASSY,LENGTH (BOOM)

000318



